PARTS LIST

WESTERBEKE

13 o 18 o 21 e 27 e 33
Marine Diesel Engines
4.4 o 6 o 77 e 8 o 11 e 125 KW
Marine Diesel Generators

Publication # 32139
Edition Four
July 1986

WESTERBEKE

WESTERBEKE CORPORATION
MYLES STANDISH INDUSTRIAL PARK
150 JOHN HANCOCK ROAD, TAUNTON, MA 02780-7319



PARTS LIST

WESTERBEKE

13 o 18 o 21 e 27 e 33
Marine Diesel Engines
4.4 o 6 o 77 e 8 o 11 e 125 KW
Marine Diesel Generators

Publication # 32139
Edition Four
July 1986

WESTERBEKE

WESTERBEKE CORPORATION
MYLES STANDISH INDUSTRIAL PARK
150 JOHN HANCOCK ROAD, TAUNTON, MA 02780-7319






IMPORTANT

PRODUCT SOFTWARE NOTICE

Product software of all kinds, such as brochures, drawings,
technical data, operator's and workshop manuals, parts lists
and parts price lists, and other information, instructions
and specifications provided from sources other than
Westerbeke, is not within Westerbeke's control and, accor-
dingly, is provided to Westerbeke customers only as a cour-
tesy and service. WESTERBEKE CANNOT BE RESPONSIBLE FOR THE
CONTENT OF SUCH SOFTWARE, MAKES NO WARRANTIES OR
REPRESENTATIONS WITH RESPECT THERETO, INCLUDING THE ACCURACY,
TIMELINESS OR COMPLETENESS THEREOF, AND WILL IN NO EVENT BE
LIABLE FOR ANY TYPE OF DAMAGES OR INJURY INCURRED 1IN
CONNECTION WITH, OR ARISING OUT OF, THE FURNISHING OR USE OF
SUCH SOFTWARE.

For example, components and sub-assemblies incorporated in
Westerbeke's products and supplied by others (such as engine
blocks, fuel systems and components, transmissions, electri-
cal components, pumps and other products) are generally sup-
ported by their manufacturers with their own software, and
Westerbeke must depend on such software for the design of
Westerbeke's own product software. Such software may be out-
dated and no longer accurate. Routine changes made by
Westerbeke's suppliers, of which Westerbeke rarely has notice
in advance, are frequently not reflected in the supplier's
software until after such changes take place.

Westerbeke customers should also keep in mind the time span
between printings of Westerbeke product software, and the
unavoidable existence of earlier, non-current Westerbeke
software editions in the field. Additionally, most
Westerbeke  products include customer-requested special
features that frequently do not include complete documen-
tation.

In sum, product software provided with Westerbeke products,
whether from Westerbeke or other suppliers, must not and can-
not be relied upon exclusively as the definitive authority on
the respective product. It not only makes good sense, but is
imperative that appropriate representatives of Westerbeke or
the supplier in question be consulted to determine the
accuracy and currency of the product software being consulted
by the customer.



THIS PARTS LIST COVERS A FAMILY OF FIVE
ENGINE BLOCKS USED FOR PROPULSION AND GENERATOR
APPLICATIONS. THE ORIGINAL VERSION OF EACH
INCORPORATED A TWO PASS WATER COOLED EXHAUST
MANIFOLD AND A COMMON FLYWHEEL HOUSING FOR BOTH
PROPULSION AND GENERATOR. THE SECOND OR "A"
VERSION HAS A SINGLE PASS WATER COOLED EXHAUST
MANIFOLD, GENERATORS ARE BRUSHLESS AND THE OVER-
ALL SIZE HAS BEEN MADE MORE COMPACT ON BOTH THE
PROPULSION AND GENERATOR UNITS.

REFERENCES IN THE BOOK FOR ENGINE COMPONENTS
MAY INDICATE THE PROPULSION MODEL BUT ARE
ACTUALLY APPLICABLE TO BOTH PROPULSION AND
GENERATOR UNITS. (IE: PISTONS, FILTERS, GASKETS,
PUMPS, BEARINGS, ETC.)
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WMD 4.4XKW GENERATOR
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13 - CYLINDER BLOCK

18-21-27-33 - CYLINDER BLOCK

13 - CYLINDER HEAD

18-21-27-33 - CYLINDER HEAD

13 - TIMING COVER AND SUMP

18-21-27-33 - TIMING COVER AND SUMP
13-18-21-27-33 - CRANKSHAFT AND PISTONS
13-18-21-27-33 - CAMSHAFT AND ROCKER SHAFT
13-18-21-27-33 - LUBE OIL PUMP

13-18-21-27-33 - INTAKE MANIFOLD AND SILENCER
EXTRUDED EXHAUST MANIFOLD (2 PASS)
13-21-27-33 - COOLING SYSTEM

13-21-27-33 - FLOWCONTROLLER

13-21-27-33 - WATER INJECTED EXHAUST

13A - COOLING SYSTEM

BC-4.4KW GENERATOR - COOLING SYSTEM
18-21A-27A-33A - COOLING SYSTEM

BC-6KW GENERATOR - COOLING SYSTEM

BT-8KW GENERATOR - COOLING SYSTEM
13-18-21-27-33 - FRESH WATER PUMP

13-21-27-33 - SEA WATER PUMP NUMBER 24143
13-18-21-27-33 - SEA WATER PUMP NUMBER 33636
13 - GOVERNOR

18-21-27-33 - GOVERNOR

13-18-21-27-33 - IDLE STOP ASSEMBLY
4.4-6-7.7-8-11-12.5KW - FUEL SOLENOID

13 - FUEL SYSTEM

21-27-33 - FUEL SYSTEM

13A - BC-4.4KW - FUEL SYSTEM

18-21A-27A-33A - FUEL SYSTEM

BC-6KW - BT-8KW - FUEL SYSTEM

13-18-21-27-33 - FUEL INJECTOR

13-21-27-33 - BACK END - MARINE MOUNTING SYSTEM
13A-18-21A-27A-33A - BACK END - MOUNTING SYSTEM
13-21-27-33 - TRANSMISSION - COUPLING

SHIFT CONNECTION ON HBW TRANSMISSIONS
13-21-27-33 - ELECTRICAL SYSTEM
13A-18-21A-27A-33A - ELECTRICAL SYSTEM
4.4-7.7-8-11-12.5KW ELECTRICAL SYSTEM
BC-4.4KW - BC-6KW - BT-8KW - ELECTRICAL SYSTEM
MARINE INSTRUMENT PANEL

GENERATOR CONTROL PANEL

BC-4.4KW - BC-6KW -~ GENERATOR CONTROL PANEL
BT-8KW - GENERATOR CONTROL PANEL
13-18-21-27-33 - ALTERNATOR

13-21-27-33 - STARTER MOTOR

BC-4.4KW - BC-6KW - GENERATOR - BACK END - MOUNT
BC-4.4KW - BC-6KW - GENERATOR AC OUTPUT
BT-8KW - GENERATOR - BACK END - MOUNTING SYSTEM
BT-8KW - GENERATOR AC OUTPUT
4.4-7.7-11-12.5KW - GENERATOR MOUNTING SYSTEM

4.4-6-7.7-8-11-12.5KW - GENERATOR 2 OR 4 WIRE 60HZ

4.4-7.7-11-12.5KW - GENERATOR 3 WIRE 60HZ
GENERATOR BELT GUARD
13-18-21-27-33 - MISCELLANEOUS
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34531
35386
30235
33657
30708
30354
30355
30356
30357
30300
30286
30272
30204
24752
11471
24844
15122
30711
32016
30318
30206
30201
30354
30355
30356
30357
30344
17196
30706
31280
30239
24844
35145
24132
34761
33348
30711

WESTERBEKE 12 - CYLINDER BLOCK

NAME

BLOCK
BLOCK
BLOCK
PLUG
DOWEL
BEARING
BEARING
REAR ING
BEARING
SEAL
PLUG
DOWEL
CONNECTOR
BUSHING
PETCOCK
ADAP TER
ELBOW
PLUG
STUD
SHAFT
PLUG
BEARING
BEARING
BEARING
BEARING
BEARING
HOUS ING
CAPSCREW
DOWEL
STUD
PLUG
ADAP TER
TEE
SENDER
SWITCH
SWITCH
PLUG

REMARKS

ASSEMBLY-GOVERNOR SZT FOR GENSET
ASSEMBLY=PRCPULSION
BARE

EXPANSION=40
TUBULAR 10X©°
CRANKSHAFT=STD
CRANKSHAFT=-0425
CRANKSHAFT=0e50
CRANKSHAFT=-0e75

oTL

EXPANSION=-40

CIL LINE

1/4BSPT TO 1/8NPT

BLCCK DRAIN

1/8BSPT TG 1/8NPT=W13
STREET 1/8NPT 45 DESREE-W13
1/8BSPT SOCKET HEAD

M8 X 75 DIN 939

GOVERNOR GEAR

1/4BSPT SOCKET HEAD WITH HOLE
CRANKSHAFT THRUST
CRANKSHAFT-STD
CRANKSHAFT=0425
CRANKSHAFT-0e50
CRANKSHAFT=04 75

WITH STD REARING

M8 X 20 DIN 933

TUBULAR 8Xx¢

M12 X 1425 X 60 77

1716

1/8BSPT TO 1/8NPT=W13A
1/8NPT STREET-W13A

CIL PRESSURE

OIL PRESSURE-PROPULSION ALARM
OIL PRESSURE=GENSET SAFETY
1/8BSPT SOCKET HEAD-W13A

GUA
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PA

1330
13630
31786
31786
30395
30489
30393
30490
30394
30491
304090
30717
30717
30272
30286
30287
3g294
30706
3a709
30709
30390
30389
30389
30479
30480
30481
3C482
30483
30484
30485
30486
30396
30397
30398
30399
307¢7
31786
16789
30492
30401
30493
30402
30488
30392
3048F
30712
30712
24373
24349
30224
30711

WESTERBEKE

NAME

CAPSCREW
CAPSCREW

LOCKWASHER
LOCKWASHER

SEAL
HOUS ING
HOUSING
EASKET
GASKET
GASKET
GASKET
PLUG
PLUG
DOWEL
PLUG
PLUG
PLUG
DOWEL
DOVWEL
DOWEL
SEAL
BOLT
BOLT

BE AR ING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
DOWEL

LOCKWASHER

CAPSCREW
PLATE
FLATE
CASKET
GASKET
BUSHING
BUSHING
SHAF T
FLUG
PLUG
PLUG
PLUG
DOWEL
PLUG

18-21-27-33 - CYLINDER BLOCK

REMARKS

]
<
>
Zz

M8 X 25 DIN 933-W18-21-27
M& X 25 CIN 933-w33

M8 DIN 127-W18=21-27

M8 DIN 127=-W33

oIL

OIL SEAL-W18=21=27

OIL SEAL-W33

CIL SEAL HOUSING=W13=21=27
OIL SEAL HOUSING-W33
BACKPLATE=W18=21=27
BACKPLATE-W33
EXPANSION=45=W1R=21
EXPANSTION=-45=-27-33
W18-21-27
EXPANSION-40-W18=-21-27
EXPANSION=45=-¥33

SOCKET HEAD-W33

TUBULAR 8X9

TUBULAR 12X9-W18-21-27
TUBULAR 12X9=W33

SIDE

MAIN BEARING CAP=-W123=21
MAIN BEARING CAP-W27-33
SET=MAIN=W18=21=STD
SET-MAIN-W18-21-0.25
SET-MAIN-W18=21=0,50
SET-MAIN-W18=-21=0.75
SET-MAIN-W27=STD
SET-MAIN-W27-0.25
SET-MAIN=W27=0450
SET-MAIN-W27-0.75
SET-MAIN=W33=STD
SET-MAIN-UW33=-0.25
SET-MAIN=-W33=0e50
SET-MAIN-W33-0475
TURULAR 8Xx13

M8 DIN 127

M8 X 16 DIN 933
FRCNT-W18-21-27
FRONT=-W33

FRONT PLATE TO BLOCK-W18-21-27
FRONT PLATE TO BLOCK=W33
CAMSHAFT-W18-21-27
CAMSHAFT=W33

IDLER GEAR
1/4-W18-21=-27

1/74-W33
EXPANSION=W18=21=27
EXPANSION=-W33

[

HNHN»-(AHHHHHHHL&UANH»—AHHHHp—or-uwHHowoNHmNHHHuNHHHHHHHNO‘\NO\

1/8-UW33
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REF

29

36

31~
31~
31~
31~
31~
31-
31~
31~
31-
31-10
31-11
31-12
31-13
31-14

O R~NNAOPLWNN =

33
34
35
36

PN

11471
24752
35392
34938
30582
34675
35390
34934
33793
34674
349577
35398
30561
34979
35401
30388
33126
33123
34670
34669
34667

WESTERBEKE 18-21-27-23 - CYLINDER BLOCK

NAME

PETCCCK
BUSHING
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
BLOCK
CAP
0-RING
ELBOW
NUT
WASHER

REMARKS

1/4BSPT TO 1/8NPT

ASSEMBLY-W21

ASSEMBLY -8KW

BARE-W21-T0 S/N 27902

BARE-W21-SIDE OIL FILL FROM S/N 27903
ASSEMBLY -W18

ASSEMBLY-6KW

BARE-6KW TO S/N 27075

BARE-6KW SIDE OIL FILL FROM S/N 27076
ASSEMBLY-W27

ASSEMBLY-11KW

BARE-W27

ASSEMBLY-W33

ASSEMBLY=-12.5KW

BARE-W33

OIL FILLER WITH 0O-RING

OIL FILLER CAP

OIL FILLER TO BLOCK

OIL FILLER ELBOW

OIL FILLER ELBOW

QU AN
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REF

QAN UL NN

Ll e B S =)
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PA

30298
30194
38219
31811
30343
30342
30241
30345
30243
30349
24373
24953
30339
31786
31225
31171

WESTERBEKE 13 - CYLINDER HEAD

NAME

CaP
GASKET
TUBE
CAPSCREW
COVER
GASKET
HEAD
BOLT
WASHER
GUIDE
PLUG
CAPSCREW
GASKET
LOCKWASHER
CAPSCREW
EYE

REMARKS

OIL FILLER WITH GASKET
OIL FILLER CAP

M8 X 55 DIN 931

ROCKER

ROCKER CCVER

CYLINDER WITH PLUG AND VALVE GUIDES
CYLINDER HEAD

CYLINDER HEAD BOLT
VALVE

EXPANSION-25

M1O0 X 125 X 35 DIN 961
HEAD

M8 DIN 127

M8 X 60 DIN 931

LIFTING

QUAN

S AON A BN b D s
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CYLINDER HEAD
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111
wn

11=-1
11-2
11-3
12-1
18-2
12-3
13-1
13-2
14

15-1
15-2
15-3
15-4
15-5
15-6
15-7
15-8
15-9
16-1
16-2
17

18-1
18-2
19-1
19-2
19-3
19-4

PN

018242
030517
030780
030237
030229
030513
034676
030514
030406
030219
030223
030515
030516
030407
030506
030506
030404
024373
024373
030512
030812
030215
030243
030243
030197
030383
030383
030271
030717
033657
030711
033794
037286
030504
037287
030505
037288
030403
037289

030131
030131
019262
024952
024958
033786
030509
030507
030405

WESTERBEKE 18-21-27-33 ~ CYLINDER HEAD

NAME

NUT
WASHER
SEAL

CAP

CAP
COVER
COVER
COVER
COVER
CONNECTOR
CONNECTOR
CASKET
CGASKET
CASKET
GUIDE
GUIDE
GUIDE
PLUG
PLUG
BOLT
BOLT
BOLT
WASHER
WASHER
WASHER
BOLT
BOLT
BOLT
PLUG
PLUG
PLUG
HEAD
HEAD
HEAD
HEAD
HEAD
HEAD
HEAD
HEAD
NOTE

EYE

EYE
LOCKWASHER
CAPSCREW
CAPSCREW
GASKET
GASKET
GASKET
GASKET

REMARKS

M 8 DIN 934 Wai1-27

wai-av

OIL-ROCKER COVER STUD W21-27
OIL FILL TOP Wig-21-27

OIL FILL W33

ROCKER INCL REF 6 Wi18-21 TOP OIL FILL

ROCKER INCL REF & Wi18-21 SIDE OIL FILL
ROCKER INCL REF & W27
ROCKER INCL REF & W33

BREATHER HOSE TO COVER W18-21-27

BREATHER HOSE TO COVER W33
ROCKER COVER Wi18-21

ROCKER COVER W
ROCKER COVER M
VALVE Wis-21
VALVE W27
VALVE W33

av
33

EXPANSION-25 Wi18-21-33

EXPANSION-25 W

CYLINDER HEAD-LONG W18-21

avr

CYLINDER HEAD-LONG W27
CYLINDER HEAD-LONG W33

HEAD BOLT Wi8-
HEAD BOLT w27
HEAD BOLT W33

21

CYLINDER HEAD-SHORT Wt8-21
CYLINDER HEAD-SHORT W27
CYLINDER HEAD-SHORT W33
EXPANSION-45 Wt1g-21-87

EXPANSION-40 U
1/8

33

CYLINDER INCL REF 8-9-13
CYLINDER INCL REF 8-9-13
CYLINDER-NLA USE 37287 &

CYLINDER INCL
CYLINDER INCL
CYLINDER INCL
CYLINDER INCL
CYLINDER INCL

REF
REF
REF
REF
REF

8-9-13
8-9-13
8-9-13
8-9-13
8-9-13

W18 TO SN 31605
W18 FR SN 31606
37280 CAMSHAFT

wai
watr
wa7r
W33
W33

FR
TO
FR
TO
FR

SN
SN
SN
SN
SN

49607
21804
21805
8038
8039

CAN USE NEW HEAD ON OLD W/NEW CAMSHAFT

LIFTING W21-27
LIFTING W33
M10 DIN 127

MI0 X 1.85 X 20 DIN 961
Mi2 X 1.85 X 20 DIN 961 W33

CYLINDER HEAD
CYLINDER HEAD
CYLINDER HEAD
CYLINDER HEAD

209

wis
wai
wavy
W33

REV 5-89

QUAN
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WES TERBEKE

18-21-27%-33 -

CYLINDER HEAD

REF PN NAME REMARKS QUAN
20 31812 CAPSCREW M8 X &5 DIN 931-uW33 9
21 31816 CAPSCREW M8 X 100 DIN 931-W33 1
22 31866 SCREW 8-32 X 7/8 2
23 31844 LOCKWASHER & 2
24 24683 BREAKER CIRCUIT-20 AMP 1
25 31842 NUT 8-32 2
26 31750 RUT 174NC 2
27 24639 SOLENOID PRE-HEAT 1
28 31752 LOCKWASHER 1/4 2
29 31501 CAPSCREW 174NC X 1/2 2
30 19262 LOCCKWASHER M10 DIN 127 1
31- 1 24951 CAPSCREW M10 X 125 X 20 DIN 961 1
31- 2 24958 CAPSCREW M12 X 125 X 20 DIN 961-W33 1
32 24849 BRACKET CIRCUIT BREAKER & SJOLENOID=-W21-27 1
33- 1 13630 CAPSCREW M8 X 25 DIN 933 COVIR 34676 1
33- 2 34672 CAPSCREVW M8 X 11 CIN 933 COVER 34676 1
34 34€16 SPACER SOLENQID BRACKET 1
35 30289 SEAL OIL-ROCKER COVER CAPSCREW 2
36 34652 EYE LIFTING-W1B8=-21A-27A-33A 1
37 31786 LOCKWASHER M8 DIN 127 1
38 16789 CAPSCREW M8 X 16 DIN 933 1
39- 1 34418 BRACKET CIRCUIT BREAKER & SCLENOID-PROPULSIGN 1
3%9- 2 30131 EYE LIFTING-GENSET 1
40 31786 LOCKWASHER M8 DIN 127 1
41 20650 CAPSCREW M8 X 18 DIN 933 1
42 18804 CAPSCREW M& X 20 DIN 933 2
43 31783 LOCKWASHER M6 DIN 127 2
445 15812 NUT M6 DIN 934 2

211
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REF

[
Q@ADL N

11
12
13
14
15
16
17
18-
18-
19~
19-
20
21
22-
22~

24
25

N =N =

Ny &=

PN

30348
30224
30347
31816
308326
18242
31786
31787
15828
31814
30207
31462
31793
31792
24957
24905
24922
30846
34746
24782

24913
24973
16789
31786
30349
30350
38743

WESTERBEKE 13 - TIMING COGVER AND SUMP

NAME

GASKET
DOWEL

CASE
CAPSCREW
GASKET

NUT
LOCKWASHER
WASHER
STUD
CAPSCREW
SEAL
CAPSCREW
WASHER
LOCK WASHER
NUT

CAP
BRACKET
HOSE

HOSE

BOLT
LOC-TITE
TABWASHER
WASHER
CAPSCREW
LOCK WASHER
Sump
GASKET

KIT

REMARKS
TIMING CASE TO BLOCK

TIMING

M8 X 1008 DIN 931
TIMING CASE TO SEA WATER PUMP
MR DIN 934

M8 DIN 127

M8 DIN 125

M8 X 22 DIN 939

M8 X 85 DIN 931

OIL

MB X 35 DIN 931

Mi12 DIN 125

M12 DIN 127

Mi2 X 1e25

SUMP DRAIN HOSE
SUMP DRAIN HOSE
SUMP DRAIN

SUMP DRAIN BC=-4+4KW
BANJO

PST MUST BE USED

BANJO

M8 X 16 DIN 833

¥8 DIN 127

OIL

SUMP TO BLOCK

SUMP DRAIN HOSE-REF 16=21

QUA
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TIMING COVER AND SUMP

WESTERBEKE 18-21-27-33
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WESTERBEKE 18-21-27-33 - TIMING COVER AND SUMP

PN

30209
24948
249458
17196
16769
31786
30713
36411
30410
30494
30409
30495
30408
30589
30470
30588
30469
15838
15828
18811
31786
13630
31786
18242
31786
31787
30326
31282
31281
15828
30326
30325
31787
31786
18242
30500
34673
38500
34673
30497
30412
30498
38499
30413
31786
31786
31786
16789
16789
16789

MNAME

SEAL
CAPSCREW
CAPSCREW
CAPSCREW
CAPS CREW
LOCKWASHER
PLUG
BEARING
BEAR ING
COVER
COVER
GASKET
GASKET
GASKET
GASKET
HOUSING
HOUS ING
STUD

STUD
CAPSCREW
LOCKWASHER
CAPSCREW
LOCKWASHER
NUT
LOCKWASHER
KASHER
GASKET
STUD

STUD

STUD
GASKET
COVER
WASHER
LOCKWASHER
NUT

SUMP

SUMP

SUMP

SuMP

SUMP

SUMP
GASKET
GASKET
GASKET
LOCKWASHER
LOCK WASHER
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW

REMARKS

CTL

M8 X 45 DIN 931-W18-21-27
M8 X 45 DIN 931-W33

M8 X 20 CIN 933-W18-21-27
M8 X 16 DIN 933-W33

M8 DIN 127

172

NEEDLE

NEEDLE

TIMING-W18-21-27
TIMING=W33

TIMING CCVER-W18-21-27
TIMING COVER=W33

BEARING HOUSING-W18-21-27
BEARING HOUSING-W33
BEARING-W18-21-27
BEARING=W33

M8 X 25 DIN 939-W18-21-27
M8 X 22 DIN 939-W33

M8 X 40 DIN 931-W18-21-27
M8 DIN 127=W18-21-27

M8 X 25 DIN 933-W33

M8 DIN 127-W33

M8 DIN 934

M8 DIN 127

M8 DIN 125

WATER PUMP TO HOUSING

M8 X 45 CIN 939-W18-21-27
M& X 40 DIN 935-W33

M8 X 22 DIN 939-W33

W33

W33

M8 DIN 127-W33

M8 DIN 127-W33

M8 DIN 934-W33
0IL-W21-BOTTOM DRAIN TO S/N 27902
OIL-W21=-SIDE DRAIN “ROM S/N 27903
OIL-6KW-BOTTOM DRAIN TO S#AN 27075
OIL=-6KW=SIDE DRAIN “ROM S/N 27076-W18
OIL-W27

OIL=-W33

OIL SumMpP-W18-21

CIL SUMP=W27

OIL SUMP-W33

M8 DIN 127=W18-21

M8 DIN 127-W27

M8 DIN 127=W33

M8 X 16 CIN 933-W18-21

M8 X 16 DIN 933-uW27

M8 X 16 CIN 933-W33

QUAN
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TIMING COVER AND SUMP

WESTERBEKE 18-21-27-23
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REF

28~
28~
28~
28~
28~
29 -
29 -
30

31

32

33~
33-
34

35-
35 -
36~
36—
36~
37

NN E NN

N -

NN =

WESTERBEKE 18-21-27-33 - TIMING COVER AND SUMP

PN

31173
30848
30846
31084
34746
24782

24913
24973
24922
30737
33565
24905
22211
31817
31172
30746
33517
33278

KAME

HOSE
HOSE
HOSE
HOSE
HOSE
BOLT
LOC-TITE
TABWASHER
WASHER
BRACKET
SPACER
SPACER
CAP
CAPSCREW
CAPSCREW
KIT

KIT

KIT

PLUG

REMARKS

SUMP DRAIN-W21-27-27A
SUMP DRAIN-W33-33A

SUMP DRAIN-W27-33 V-DRIVE
SUMP DRAIN-W18-21A

SUMP DRAIN-BT-8KW
BANJO-SUMP DRAIN

PST MUST BE USED

BANJG

SUMP DRAIN HOSE

BRACKET-W21-27-33

ALTERNATOR STRAP-W13=21A-27A-33A

SUMP DRAIN HOSE

M8 X 90 CIN 931-W21-27-33

M8 X 1065 DIN 931-W13-21A-27A-33A

SUMP DRAIN HOSE-REF 28=35-W21-27

SUMP DRAIN HOSE-REF 28-35-W33

SUMP DRAIN HOSE-REF 28-35-W27-33 V-DRIVE
THRUST-TIMING COVER-W33 FROM S/N 4844

QUA
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T AND PISTONS
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CRANKSHA

WESTERBEKE 13-18-21-217-32
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WESTERBEKE 13-18-21-27-33 - CRANKSHAFT AND PISTONS

PN

0320529
030522
030523
030524
030417
030418
030419
030420
037271

037272
037273
037274
030417
030418
030419
030420
037271

037272
037273
037274
033787
033788
033789
033790
030525
030526
030527
030528
030425
030426
030427
030428
037275
037276
037277
037278
037683
037684
037685
037686
030425
030426
030427
030428
037275
037276
037277
037278
037683
037684
037685
037686

NAME

RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING
RING

SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET

PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON

REMARKS

STD W13

0.25
0.50
0.75

Wi3
W3
Wi3

STD uW21 TO S/N 49606
0.25 W21 TO S/N 49606
0.50 W21 TO S/N 49606
0.75 W2t TO S/N 49606
STD W2t FR S/N 49607
0.25 W21 FR S/N 49607
0.50 W2t FR S/N 49607
0.75 W21 FR S/N 49607
STD W27 TO S/N 21804
0.25 W27 TO S/N 21804
0.50 W27 TO S/N 21804
0.75 W27 TO S/N 21804
STD W27 FR S/N 21805

0.25
0.50
0.75

wawv
wev
uav

STD uWieg

0.25
0.50
0.75
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH
WITH

wie
Wis
Wwis
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN
PIN

FR S/N 21805
FR S/N 21805
FR S/N 21805

STD Wi3

0.25 W13

0.50 Wi3

0.75 W13

STD W21 TO S/N 49606

0.25 W2t TO S/N 49606
0.50 W2t TO S/N 49606
0.75 W2l TO S/N 49606

STD W21 S/N 49607-62494

0.25 W21 S/N 49606-62494
0.50 W21 S/N 49607-62494
0.75 W21 S/N 49607-62494

STD W2t FR S/N 62495

0.25 W21 FR S/N 62495
0.50 W21 FR S/N 62495
0.75 W21 FR S/N 62495
STD W27 TO S/N 21804

0.25 W27 TO S/N 21804
0.50 W27 TO S/N 21804
0.75 W27 TO S/N 21804

STD W27 S/N 21505-23328

0.25 W27 S/N 21805-23328
0.50 W27 S/N 21805-23328
0.75 W27 S/N 21805-23328

§TD W27 FR S/N 23329

0.25 W27 FR S/N 23329
0.50 W27 FR S/N 23329
0.75 W27 FR S/N 23329

219
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- CRANKSHATT AND PISTONS

WESTERBEKE 13-18-21-27-32
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WESTERBEKE 13-18-21-27-33 - CRANKSHAFT AND PISTONS

PN

033795
033796
033797
033798
030530
030530
030530
030351
030351
030351
037673
037680
037681
037682
037673
037680
037681
037682
037673
037680
037681
037682
030231
030231
030231
030421
030422
030423
030424
037282
037283
037284
037285
030414
030429
030430
030431
037290
037291
037292
037293
030205
030304
030305
030306
030307
030308
030384

NAME

PISTON
PISTON
PISTON
PISTON
ROD

ROD

ROD
BOLT
BOLT
BOLT
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
BEARING
NUT
NUT
NUT
RING
RING
RING
RING
RING
RING
RING SET
RING SET
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
PISTON
CIRCLIP
ROD
BEARING
BEARING
BEARING
BEARING
BOLT

SET
SET
SET
SET
SET
SET

REMARKS

WITH PIN STD Uts

WITH PIN ©.
WITH PIN 0.
WITH PIN 0.
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
CONNECTING
STD W33 TO

25 wie
50 wig
75 Wis
W13

wig-21
war
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD
ROD

Wwi3

wavr
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET
SET

Wig-

21

STD W13
0.25 W13
0.50 W13
0.75 Wi3
STD uWig-21
0.25 Wig-2t
0.50 wig-2t
0.75 Wi1s-21
STD uav
0.285 wav
0.50 uWav
0.75 weav

ROD
ROD
ROD
S/N

BOLT W13
BOLT uWi18-21
BOLT uWa7
8230

0.285 W33 TO S/N 8230
0.50 W33 TO S/N 8230
0.75 W33 TO S/N 8230

STD W33 FR S/N 8231

0.25 W33 FR S/N 8231

0.50 W33 FR S/N 823t

0.75 W33 FR S/N 8231

WITH PIN STD W33 TO S/N 8230
WITH PIN 0.25 W33 TO S/N 8230
WITH PIN 0.50 W33 TO S/N 8230
WITH PIN 0.75 W33 TO S/N 8230
WITH PIN STD W33 FR S/N 8231
WITH PIN 0.25 W33 FR S/N 8231
WITH PIN 0.50 W33 FR S/N 8231
WITH PIN 0.75 W33 FR S/N 8231
PISTON PIN RETAINING W33
CONNECTING W33

CONNECTING ROD SET STD W33
CONNECTING ROD SET 0.25 W33
CONNECTING ROD SET 0.50 W33
CONNECTING ROD SET 0.75 W33
CONNECTING ROD W33
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WESTERBEKE 13-18-21-27-33 - CRANKSHAFT AND PISTONS
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REF

13
14
15
16
17
18
19
20
21-
21-
21=
22
23
24
25~
25~
26~
26~
27~
27~
28~
28~
29~
29-
29~
30
31
32~
3z~
33~
33~
34
35

W= =N~ -

n-—-mn-

WESTERBEKE 13-18-21-27-33 -

PN

030352
030276
030303
030302
030358
030353
030216
032174
030535
030537
030415
030275
030416
030217
032181
032182
032175
032178
032176
032177
032172
032173
031163
031164
031165
031789
019262
031822
024953
033930
034720
031819
036520

NAME

CRANKSHAFT
KEY

PLATE

GEAR
SLEEVE
PULLEY
WASHER

NUT
CRANKSHAFT
CRANKSHAFT
CRANKSHAFT
KEY

GEAR
BEARING
PULLEY
PULLEY
WASHER
WASHER
LOCKWASHER
LOCKWASHER
NUT

NUT

PULLEY
PULLEY
PULLEY
WASHER
LOCKWASHER
CAPSCREW
CAPSCREW
PULLEY
PULLEY
CAPSCREW
BUSHING

CRANKSHAFT AND PISTONS
REMARKS

Wi3

Wi3
CRANKSHAFT
CRANKSHAFT
Wi3
CRANKSHAFT
M24 W13
CRANKSHAFT
Wwis-21

Wa?

W33
W18-21-27-33

CRANKSHAFT W18-21-27-33

CRANKSHAFT W33

CRANKSHAFT Wi18-21

CRANKSHAFT Wa7-33

FLAT M18 Wi18-21-27

FLAT M20 W33

M18 WiB-21-27

M20 W33

M18 Wi18-21-27

M20 W33

ACCESSORY CRANKSHAFT SIN

ACCESSORY CRANKSHAFT 6IN

ACCESSORY CRANKSHAFT 7IN

M10 DIN 125

M10 DIN 127

Mi10 X 1.25 X 75 DIN 961 PULLEY 31163
M10 X 1.25 X 35 DIN 961 PULLEY 31164-5
DRIVE ALTERNATOR~PUMP W18-21A-27A
DRIVE ALTERNATOR-PUMF W33A

M10x1.25x60 DIN 961 PULLEY 33930-34720
CONNECTING ROD W33

Wwi3
Wi3

Wi3

PULLEY W13

221B
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CAMSHAFT AND ROCKER SHAFT

WESTERBEKE 12-18-21-27-23 -
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REF
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WESTERBEKE 13-18-21-27-33 - CAMSHAFT AND ROCKER SHAFT

PN

030545
034671
030545
034671
030545
031821
031821
031823
030279
030362
030438
030438
031804
031804
031804
030195
030195
030195
030360
030542
030542
030196
030361
030361
030361
030363
030543
030544
030439
030232
030232
030232
o17012
030440
030299
030299
030299
032168
030241
030241
030241
030228
037998
030240
030240
030240
030236
037998
030346
030346
030346
030227

NAME

STUD
BOLT
STUD
BOLT
STUD
CAPSCREW
CAPSCREU
CAPSCREW
SNAPRING
ROCKER
ROCKER
ROCKER
NUT

NUT

NUT
SCREW
SCREW
SCREW
PUSHROD
PUSHROD
PUSHROD
PUSHROD
TAPPET
TAPPET
TAPPET
SHAFT
SHAFT
SHAFT
SHAFT
SPRING
SPRING
SPRING
CAPSCREW
WASHER
BRACKET
BRACKET
BRACKET
BRACKET
LOCK
LOCK
LOCK
LOCK
LOCK
SEAT
SEAT
SEAT
SEAT
SEAT
SPRING
SPRING
SPRING
SPRING

REMARKS

BRACKET & COVER W21 TO S/N 27902
BRACKET & COVER W21 FR S/N 27903
BRACKET & COVER W18 TO S/N 27075
BRACKET & COVER W18 FR S/N 27076
BRACKET & COVER W27

M10 X 1.285 X 70 DIN 961 Wi3-27
M10 X t.25 X 70 DIN 961 Wis-21
M10 X 1.25 X 80 DIN 961 W33

ARM W13

ARM U18-21

ARM W27-33

M10 X 1.25 JAM W13

Mi0 X 1.25 JAM Wi8-21

M10 X 1.25 JAM W27-33

ADJUSTING W13

ADJUSTING Wis-21

ADJUSTING W27-33

W13

wig-21

war

W33

Wwi3

wig-21

war-33

ROCKER ASSEMBLY W13

ROCKER ASSEMBLY Wi18-21

ROCKER ASSEMBLY W27

ROCKER ASSEMBLY W33

ROCKER SHAFT W13

ROCKER SHAFT Wi18-21

ROCKER SHAFT W27-33

M6 X 16 DIN 933

ROCKER SHAFT W13

ROCKER SHAFT Wi18-21

ROCKER SHAFT W27

ROCKER SHAFT W33

VALVE W13

VALVE uWig-21

VALVE W27

VALVE W33 USE WITH 30236 SEAT
VALVE W33 USE WITH 37999 SEAT
VALVE SPRING UPPER W13

VALVE SPRING UPPER Wis-21

VALVE SPRING UPPER W27

VALVE SPRING UPPER W33 14 MM ID
VALVE SPRING UPPER W33 1t MM ID
VALVE W13

VALVE Wi8-21

VALVE W27

VALVE W33
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CAMSHAFT AND ROCKER SHAFT

WFSTERREKE 13-18-21-27-23
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REF

17-1
17-2
17-3
17-4
17-5
18-1
18-2
18-3
18-4
19-1
19-2
19-3
19-4
20-1
£0-2
21-1
g21-2
eg2~1
e2-2
23
24
e5
26-1
26-2
26-3
27
28
30-1
30-2
31
32
33-1
33-2
33-3
33-4
33-5
33-6
33-7
33-8
34
35
36
37
38-1
38-2
38~-3
39
40

WESTERBEKE 13-18-21-27-33 - CAMSHAFT AND ROCKER SHAFT

PN

030242
030242
030242
030218
033277
030338
030510
030510
030442
030337
030508
030508
030441
030202
030198
030324
0305990
030202
030270
030359
030274
030309
030546
030547
030433
030434
030435
030541
030432
030437
030275
030539
037280
030539
037280
030540
037279
030436
037281
030273
031787
031786
016789
019262
019262
019262
031789
031783

NAME

SEAL

SEAL

SEAL

SEAL

SEAL

VALVE
VALVE
VALVE
VALVE
VALVE
VALVE
VALVE
VALVE
BEARING
BEARING
GEAR

GEAR
BEARING
BEARING
CAMSHAFT
KEY

GEAR
CAMSHAFT
CAMSHAFT
CAMSHAFT
BEARING
GEAR

GEAR

GEAR

GEAR

KEY
CAMSHAFT
CAMSHAFT
CAMSHAFT
CAMSHAFT
CAMSHAFT
CAMSHAFT
CAMSHAFT
CAMSHAFT
KEY

WASHER
LOCKWASHER
CAPSCREW
LOCKWASHER
LOCKWASHER
LOCKWASHER
WASHER
LOCKWASHER

REMARKS

0IL
0IL
OIL
OIL W33 T0O
OIL W33 AL
EXHAUST W1
EXHAUST W1
EXHAUST uJe
EXHAUST W3
INTAKE W13
INTAKE W18
INTAKE W27
INTAKE W33
PUMP GEAR

PUMP GEAR

SEA UWATER

SEA WATER

PUMP GEAR

PUMP GEAR

W3

GEAR TO CA
CAMSHAFT W
INJECTION

INJECTION

INJECTION

INJECTION

INJECTION

IDLER Wi18-
IDLER W33

CAMSHAFT W
GEAR TO CA
Wwigs 70 S/N
W18 FR S/N
w2t 70 S/N
w2l FR S/N
w2t TO0 S/N
W27 FR S/N
W33 TO S/N
W33 FR S/N
GEAR TO SH
M 8 DIN 12
M 8 DIN 12
M8 X 160D
M10 DIN 12
M10 DIN 12
M 8 DIN 12
M10 DIN 12
M 6 DIN 12

W13
wis-21
wav

225

S/N 4662 ONLY
L

3

8-21

7

3

-21

Wi3

Ww18-21-27-33
PUMP DRIVE W13

PUMP DRIVE W18-21-27-33

Wi3-18-21-27
W33

MSHAFT W13
13
PUMP
PUMP
PUMP
PUMP
PUMP
21-27

wis-21
wev
W33

18-21-27-33
MSHAFT Wi18-21-27-33
31605

31606

49606

49607

21804

21805

8038

8039

AFT W18-21-27-33
S W18-21-27-33

7 Wi8-21-27-33

IN 933 Wi18-21-27-33
7 Wi3

7 Wi1g-21

7 Wa27-33

5 W33

7

CAMSHAFT W18-21-27-33
CAMSHAFT W18-21-27-33
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LURE OIL Pump

WESTEFRFBEKE 12-18-21-27-33
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REF

£ PO w

b

N =N

N =

NN UNN -

PN

30458
3e711
30581
30582
308457
30583
30224
30464
30459
30460
30712
30463
31787
31786
31812
18812
30220
30233
38244
30584
30462
30461
30328
30227
30332
30329
30330
3p2s8e
30214
30220
24949
31786
38285
368284
38331
30281
30391
30374
30587
304867
24132
24844
15122
11984
35145
30283
30282
30375

WESTERBEKE 13-18-21-27-33 = LUBE QIL PUMP

NAME

GASKET
PLUG
FUMP
BODY
PUMP
BODY
DOWEL
0-RING
ROTOR
ROTOR
PLUG
COVER
WASHER
LOCK WASHER
CAPSCREW
CAPSCREW
FILTER
FILTER
PLUNGER
SPRING
GASKET
PLUG
GASKET
BODY
C=RI NG
ROTOR
COVER
PLUG
NIPPLE
FILTER
CAPSCREW
LOCK WASHER
PLUS
GASKET
SPRI NG
BALL
TUBE
DIPSTICK
DIPSTICK
DIPSTICK
SENDER
ADAPTER
ELBOW
ELBOW
TEE
GASKET
BOLT
LINE

REMARKS

CIL PUMP TO BLOCK-W18-21-27-33
1/°-W18-21-27-33
CIL-W18-21-27-REF 2-16 EXCEPT 9-11
PUMP-W18-21-27
ASSEMBLY-0IL-W33-RE- 2-16 EXCEPT 9-11
PUMP-W33

BODY TO COVER-W18-21-27-33
BODY TO COVER-W18-21-27-33
ASSEMBLY-W18-21-27
ASSEMBLY-W33
1/4=W18-21-27-33

OIL PUMP-W18-21-27-33

FLAT M8 DIN 125-W18-21-27-33
M8 DIN 127-W18-21-27-33

M8 X 65 DIN 931-w18-21-27

M8 X 70 DIN 931-¥33

LUBE OIL-W18-21-27

LUBE OIL-W33

RELIEF VALVE-W18-21-27-33
RELIEF VALVE-W18-21-27-33
RELIEF VALVE-W18-21-27-33
RELIEF VALVE-W18-21-27-33
OIL PUMP TO BLOCK=-W13

OIL PUMP-W13

BODY 7O COVER-W13
ASSEMBLY-W13

OIL PUMP-W13

1/78-W13

OIL FILTER-W13

CIL-wW13

M8 X 50 DIN 931-W13

8 DIN 127-W13

OIL RELIEF VALVE-W13

OIL RELIEF VALVE-W1Z2

OIL RELIEF VALVE-W13

5/16 STEEL-W13
DIPSTICK-W18-21-27-33

W13

W18=21-27%

W33

OIL PRESSURE

1/8BSPT TO 1/8NPT

STREET 1/8NPT 45 DESREE-W13
STREET 1/8NPT 90 DiSREE-W18-21-27-33
STREET 1/&NPT-W13A

BANJO-W13

BANJO-W13

CIL-BLOCK TO HEAD-W13

QUAN
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LUBE QIL PUMP

wESTERBREKE 12-18-21-27-33
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REF

36-
36=-
36-
36=-
37~
37=
37-
37=
37-
37=
37~
38~=
38~
38=
38-
38=
38~
38=
39-
3=
39-
39=-
39 -
39~
39-
40

41

42

43

wWRANPLOUNRR JOANLOUNNR YO NPL U DLN -

PN

34761
33348
24844
15122
30290
33280
30291
33280
30291
33280
33280
31607
33538
31809
33538
31809
33538
33538
30373
33282
30585
33282
36586
33283
33281
30466
30465
31783
31810

WESTERBEKE 13-18-21-27-33 - LUBE OIL PUMP

NAME

SWITCH
SWITCH
ADAP TER
ELBOW
WASHER
WASHER
WASHER
WASHER
WA SHER
WASHER
WASHER
NUT

NUT

NUT

NUT

NUT

NUT

NUT
TUBE
TuBE
TUBE
TUBZz
TUBE
TUBE
TUBE
GASKET
TUBE
LOCKWASHER
CAPSCREW

REMARKS

OIL PRESSURE-MARINE ALARM

OIL PRESSURE-GENSET SAFETY
1/8BSPT T0 1/8NPT

STREET 1/8NPT 45 DEGREE-W13

OIL PICKUP TUBE-W13

CIL PICKUP TUBE-W18

OIL PICKUP TUBE-W21 TO S/N 14642
OIL PICKUP TUBE-W21 FROM S/N 14643
OIL PICKUP TUBE=-W27 TO S/N 9946
CIL PICKUP TUBE-W27 FROM S/N 9947
OIL PICKUP TUBE-W33 FROM S/N 5188

JAM=M12 X 1.25-W13

JAM=-M16 X 1.5-W18

JAM=M14 X I.5-W21 T2 S/N 14642
JAM=M16 X 1e5-W21 FROM S/N 14643
JAM=-M14 X 1.5-W27 TO S/N 9946
JAM=M16 X 1.5-W27 FROM S/N 9947
JAM=-M16 X 1.5-W33 FIOM S/N 5188

CIL PICKUP-W13

OIL PICKUP-W18

CIL PICKUP-W21 TQ S/N 14643

0IL PICKUP-W21 FROM S/N 14644
OIL PICKUP-W27 TGO S/N 9946

OIL PICKUP-W27 FROM S/N 9947
CIL PICKUP-W33 FROM S/N 5188
OIL PICKUP TUBE-W33 TO S/N 5187
OIL PICKLP-W33 TO S/N 5187

M6 DIN 127-¥33 TO S/N 5187

M6 X 14 DIN 933-W33 TO S/N 5187

QUA
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WE STERBEKF 13-18-21-27-33 - INTAKE MANIFOLD AND SILcNCER




REF

VOO N
'

PLUHUWULHWUWWNOGOWOWUWWWNNMONDNODNDND D NN NN - e b e b b D b b B
RVANOOTOARLOUNHE FRPOVENNONDUWUN OO0 ULLERLREPLPUUEUNRD
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(SRR NP W N -

N =

WESTERBEKE 13=18=21=27-33 =

PN

30187
32169
24998
31789
30124
24920
31177
31726
30520
30518
30521
30519
30219
32170
32111
24674
3a026
30026
3ago19
24764
24834
30020
24902
19032
340052
18811
18811
31786
317186
38471
30295
30223
30472
24952
31821
30110
38111
30104
30118
30135
24983
31813
31787
31207
31208
31145
30167
31553
31758
31759

NAME

GASKET
HOSE
CAPSCREW
WASHER
SILENCER
SILENCER
WASHER
CAPSCREW
GASKET
MANIFOLD
GASKET
MANIFOLD

CONNECTOR

HOSE
HOSE
SILENCER
SILENCER
SILENCER
SILENCER
SILENCER
STUD
GASKET
WING NUT
PLUG
GASKET
CAPSCREW
CAPSCREWM

LOCK NASHER
LOCK WASKHER

MANIFOLD
HOSE

CONNECTOR

GASKET
CAPS CREW
CAPSCREW
WASHER
GASKET
EASKET
SILENCER
SILENCER
CAPSCREW
CAPSCREW
WASHER
SILENCER
SILENCER
PLUG
SCREEN
CAPSCREW

LOCKWASHER

WASHER

REMARKS

SILENCER-W13-13A
BREATHER-W13-13A

M10 X 1e25 X 1106 DIN 960-W13
Ml10 DIN 125-W13

AIR INTAKE-W13

AIR INTAKE-4e4KW

1/2-444KW

1/72NF X 1/2-4.4KW

INTAKE MANIFOLD TO HEAD=-W18-21
AIR INTAKE-W18-21

INTAKE MANIFOLD TO HEAD-W27
AIR INTAKE-W27

HOSE TO MANIFOLD-W18-21-27
BREATHER=-W18-21
BREATHER=-W27

AIR INTAKE-W21 TGO S/N 27902
AIR INTAKE=-8KW TO S/N 27902
AIR INTAKE-6KW TO S/N 27075
AIR INTAKE-W27

ATR INTAKE-11KW

MANIFOLD AND SILENCER-W21=-27
SILENCER TO STUuD-w21=27
NYLON LOCKING-W21-27

NYLON 178NPT

SILENCER T@ MANIFOLD=-W21-27
M8 X 40 DIN 931-W21

M8 X 406 DIN 931-w27

M8 DIN 127-w21

M8 DIN 127-W27

AIR INTAKE-W33

BREATHER=-W 33

HOSE T7Q MANIFOLD-W33
MANIFOLD TO HEAD-W33

MIO X 125 X 25 DIN 961-W33
MI0O X 125 X 70 DIN 961-W33
MANIFOLD TO GASKET-W33
SILENCER TO MANIFOLD=-W33
SILENCER MOQUNT-W33

AIR INTAKE-PLASTIC=-433

AIR INTAKE-PLASTIC-12.5KW
M8 X 75 CIN 931-W33

M8 X 80 DIN 931-W33

FLAT M8 DIN 125

AIR INTAKE-ALUMINUM-W33

AIR INTAKE=-ALUMINUM-12,5KW
INCLUDED IN REF 35

INCLUDED IN REF 35

S/16NC X% 3/4

5716

FLAT 5716

INTAKE MANIFOLD AND SILENCER

QUA
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WE STERBEKE 12-18-21-27-233 - INTAKE MANIFOLC AND SILLNCER




REF

41
42
43 -
43-
43 -
43 -
43 -
44
45
46
47
48
49
50
51
52—
52=-
53
54
55

(S0 O RV g

N =

WESTERBEKE 13-18-21-27-33 =

PN

30934
31337
34727
34144
34727
34744
34890
31561
31759
18812
317¢6
34€68
34646
34612
34238
34892
35040
31789
19262
31228

NAME

FLANGE
GASKET
SILENCER
SILENCER
SILENCER
SILENCER
SILENCER
CAPSCREW
WASHER
CAPSCREW
LOCK WASHER
GASKET
ADAPTER
GASKET
ADAP TER
SILENCER
SILENCER
WASHER
LOCKWASHER
CAPSCREW

REMARKS

SILENCER TO MANIFQL)

SILENCER TO FLANGE

AIR INTAKE-6KW FROM S/N 27076
AIR INTAKE-W21 FROM S/N 27903
AIR INTAKE-8KW FROM S/N 27903
AIR INTAKE-W18-21A

AIR INTAKE-W27A

5/716NF X 2-1/2

FLAT S/16

M8 X 70 DIN 931

M8 DIN 127

ADAPTER TO MANIFOLD

SILENCER TO MANIFOLD-OFFSET
SILENCER TO ADAPTER

SILENCER TO MANIFOLD-STRAIGHT
AIR INTAKE-W13A

AIR INTAKE BC-4.4KW

Mi1C DIN 125

M10 DIN 127

M10 X 1425 X 30 DIN 961

INTAKE MANIFOLD "AND SILENCER

QuUA
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WESTERREKE EXTRUDEC EXHAUST MaNIFOLD
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DN OGN -

N = N - N N & WN = N

GNP WR R WN LN N

PN

24298
24276
24294
24300
3aa12
3g122
24306
24907
11471
12369
24748
24838
31752
31750
24843
30015
30016
30154
30153
24770
24763
24779
241780
31160
24775
24772
24172
368116
11263
11263
11263
19324

30937
24663
24663
24784
24270
24270
24662
24€62
24662
31759
31759
311259
31758
31758
31758
31760
31760
311760

WESTERBEKE EXTRUDED EXHAUST MANIFOLD

NAME

MANIFOLD
MANIFOLD
MANIFOLD
MANIFOLD
MANIFOLD
MANIFOLD
CAP

ELBOW
PETCOCK
PLUE
DIVERTER
STUD

LOCK WASHER
NUT
BAFFLE
BAFFLE
BAFF LE
BAFFLE
BAFF LE
CONNECTER
GASKET
COVER
GASKET
NIPPLE
COVER
CONNECTOR
CONNECTOR
CONNECTCR
STUD

STUD

STUD

PLUG
LOC-TITE
GASKET
6ASKET
GASKET
ELBO W
ELBOW
ELBOW
GASKET
6ASKET
6ASKET
WASHER
WASHER
WASHER
LOCK WASHER
LOCK WASHER
LOCKWASHER
NUT

NUT

NUT

REMARKS

WITH NECK-W13

WITH NECK-W21-6KW

WITH NECK=-W27

WITH NECK-W33

WITH NECK-W52-58

WITH NECK-WSQ

FILLER

MANIFOLD TO RECOVERY TANK HOSE
MANIFOLD BLEED

BRASS-MANIFOLD BLEED

MANIFOLD END

174

1/74NC

W13=-21-6KW

W2#

W33

wW52-58

W50

FRESH WATER TO MANITOLD-STRAIGHT
FRESH WATER CONNECTOR

MANIFOLD END-FRONT

COVER TG MANIFOLD

HOSE

MANIFOLD END=-REAR

FRESH WATER 45 DEG-450-52-58
FRESH WATER 45 DEG-413-21-27-33
FRESH WATER 90 DE6-413-21-27-33
W13

W21-50-6KW

W27-33-52-58

UNUSED EXHAUST OUTLET

ANTI-SEIZE MUST BE USED ON THREADS

ELBOW TO HEAD-W13

ELBOW TO HEAD=-W21=-6<W

ELBOW TO HEAD-W27-33-52-58
MANIFOLD TO HEAD-W13

MANIFOLD TO HEAD-W21 -6KW
MANIFOLD TO HEAD-W27-33-52-58
MANIFOLD TO ELBOW=-W13
MANIFOLD TO ELBOW=-W21=-50-6KW
MANIFOLD TO ELBOW=W27-33-52-58
FLAT 5/16-w13

FLAT 5/16-W21-50-6K4d

FLAT 5/1€-W27-33-52-58
5/16-W13

5/716-W21-50-6KW
5/16-W27-33-52-58

S/Z/16NF-W13

S/ 16NF-W21-50-6KW
5/16NF-W27=-33-52-58

QuA
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WE STERPEKE EXTPUDEC EXHAUST MANIFOLD
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REF

29-
29~
29-
30-
30-
36~
31-
31-
31-
32-
32-
32-
33
34
35
36
37-
37-
38
39
40
41
42
43
44
45
46
47
48
49
50 -
50-
51—
51 -

53

NN OGN W (N e

N = N

PN

1583¢C
15830
12493
32273
32273
31759
31786
31786
31758
18242
18242
31760
36027
31789
139262
31083
31789
19262
31083
21878

2498¢

24977
24858
24704
24786
24906
24637
11859
24744
24226
15441
31759
31758
31760

WESTERBEKE EXTRUDED EXHAUST MANIFOLD

NAME

STUD

STUD

STUD

WA SHER
WASHER

WA SHER
LOCK WASHER
LOCKWASHER
LOCK WASKHER
NUT

NUT

NUT

BRACE
WASHER
LOCK WASHER
CAPSCREW
WASHER
LOCK WASHER
CAPSCREW
CLAMP

HOSE
NAMIFLATE
SCREW

KIT

CAP

TANK

STRAP
CLAMP
TUBING
GASKET
ELBOW
ELBOW
WASHER
WASHER
LOCKWASHER
NUT

REMARKS

ELBOW TO HEAD-W21-6XW
ELBOW TO HEAD-wW27

5/716NF X 1-1/4-W52-58
EXHAUST ELBOW-D SHA?E-W21-6KW
EXHAUST ELBOW-D SHAE-W27
FLAT 5/716-W52-58

M8 DIN 127-W21-6KW

M8 DIN 127-W27
5/16-W52-58

M8 DIN 934-W21-5KW

M8 DIN 934-W27
S5/16NF-W52-58

ELBOW CLAMPING-W33

M10 DIN 125-W33

Mi06 DIN 127-W33
M10X125X30 JIS-W33

M10 DIN 125-W13

¥10 DIN 127-W13
M10X1e25X30 JIS-W13

HOSE

MANIFOLD TO TUBE-REFER TO COUOOLING SYSTEM

8-32X1/74 QVAL HEAD SS
COOLANT RECOVERY REF 44-48
COOLANT RECOVERY TANK
COOLANT RECOVERY

TANK MOUNTING

HO SE

INCHES REGQUIRED

HEAD TO MANIFOLD EL30WS AND SILENCER-WS50

MANIFOLD TO HEAD-ENDS-WS0
MANIFOLD TG HEAD-CENTER-WS?0
ELEOW AND SILENCER RETAININSG
5716 FLAT-W5C

5716 -W50

S/16NF-W5C

QuUA
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WESTERREKE 12-21-27-323
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REF
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39-
39—
40—
4p-

N =

-

[

N =

N =N = N -

PN

30326
24143
11386
30166
15830
31786
18242
24117
11405
264334
24974
21878
11505
331754
24774
31750
31752
31502
31290
31291
24305
24304
21878
24974
32229
11885
24977
193¢9
11471
24334
31259
31786
31787
24258
24323
24323
24846
30125
22131
30096
24688
23571
24848
16690
33236
11405
21878
24917
24305

NA ME

GASKET
PUMP

WESTERBEKE 13-21-27-33 - COOLIN> SYSTEM
REMARKS
SEA WATER PUMP TO TIMING CASE
SEA WATER
HOSE 12

CLAMP

HO SE

STUD
LOCKwASHER
NUT
BRACKET
CLAMP
HOSE

HOSE
CLAMP
CLAMP
CLAMP
EXCHANGER
NUT
LOCKWASHER
CAPSCREW
COVER
GASKET
HOSE

HOSE
CLAMP
HOSE

TUBE

ZINC

KIT

PLUG
PETCOCK
HOSE
CAPSCREW
LOCKWASHER
WASHER
HOUS ING
GASKET
GASKET
ADAPTER
SWITCH
BUSHING
SWITCH
THERMOSTAT
SENDER
BUSHING
NIPPLE
NIPPLE
CLAMP
CLAMP

HO SE

HOSE

SEA WATER PUMP TO EX CHANGER

SEA WATER PUMP MOUNT ING

¥8 DIN 127

M8 DIN 934

FRESH WATER TUBE SU?PORT-W21-27-33
HOSE 16-W21-27-33

ELBOW-MANIFOLD TO TJUBE-W13

MANIFOLD TO TUBE-W21-27-33 INCHES REQD
HOSE 20

HOSE~-EXCHANGER TO H)USING 1/2 IN WIDE
EXCHANGER TO HOUSIN3 S5/8 WIDE FROM 11/84
HEAT

174NC

174

1/74NC X 5/8

EXCHANGER END

EXCHANGER END COVER

ELBOW-W13

ELBOW-W21-27-33

HOSE 20

WIRE INSERTED 1-3/8ID-INCHES REQD
1-37806D X 12-7/8L6

COOLANT RECOVERY TAVK
HEX HEAD 1/8NPT BRASS

ELBOW-THERMOSTAT HOJUSING TG MANIFOLD
M8 X 45 DIN 912-W21-27-33

M8 DIN 127-W21-27-33

M8 DIN 125-W21-27-33
THERMOSTAT-W21=-27-33

THERMOSTAT HOUSING-413
THERMOSTAT HOUSING=421-27-33
THERMOSTAT-W21-27-33

WATER TEMPERATURE-MARINE ALARM
REDUCER 1/4NPT TO 1/ 8NPT-MARINE
WATER TEMPERATURE-GENSET SAFETY

WATER TEMPERATURE

REDUCER 3/8-19BSPT TO 1/8NPT-W21-27-33
HOSE-W21-27

HOSE-W33

HOSE 16-W13

HOSE 20-W21-27-33

ELBOW-W13

ELBOW-W21-27~-33
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WESTERPEKE 13-21-27-23 - COOLINS
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REF

41
42- 1
42- 2
43
44
45
46
47
48

PN

21878
30014
24196
24927
117298
22851
19321
22850
22852

WESTERBEKE 13=21=27-33 - COOLINS SYSTEM

NAME

CLAMP
TUBE
TUBE
HOSE
CLAMP
GASKET
C-RING
COVER
CAPSCREW

REMARKS

HOSE 217

FRESH WATER PUMP TO MANIFOLD=-W13

FRESH WATER PUMP TO MAINFOLD-W21-27-33
BY-PASS-W21-27-33-INCHES REQUIRED
HOSE-W21=27-33

EXCHANGER END COVER

EXCHANGER END COVER

EXCHANGER END

3/78NC X 1/2 BRASS

QUA
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WESTERKEEKE 12-21-27-23 - FLOWCONTROLLE®
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REF

@D N

N = N

PN

30165
24780
31753
31752
24838
31750
30962
11286
31202
31198
31206
31204
31492
31358
31756
32230
15985
20439
243205
24304
21878
24974
31514
30738
24763
31753
31752
31505
24774
11565
33754

WESTERBEKE

NAME

SPRINE
GASKET
WASHER
LOCK WASHER
STUD

NUT
RETURNBEND
CLAMP

HOUS ING
HOUSING
GASKET
ADAP TER
STUD

LOCK WASHER
NUT

NIPPLE
ELBOW
NIPPLE
HOSE

HOSE

CLAMP

HOSE
CAPSCREW
ELBOW
GASKET
WASHER
LOCKWASHER
CAPSCREW
EXCHANGER
CLAMP
CLAMP
LOC-TITE

13-21-27-33 - FLOWCONTROLLER

REMARKS

FLOWCONTROLLER

MANIFOLD TO FLOWCONTROLLER

FLAT 174

174

MANIFOLD END

1/74NC

HOSE-WHEMN WATER HEATER NOT INSTALLED
HOSE 12

FLOWCONTROLLER=W13
FLOWCONTROLLER-W21-27-33

ADAPTER TO FLOWCONTROLLER
EXHAUST NIPPLE TO FLOWCONTROLLER
S/16NC X 1-7/8

5716

S/16NC

172 NPT TO 7/8ID HOSE

WATER INJECTED EXHAUST

1« SNPT CLOSE

ELROW-W13

ELBOW-W21-27-33

HOSE 20

WIRE INSERTED 1-3/8ID INCHES REQD
1/74NC X 2=1/4

ELBOW TO FLOWCONTROLLER

FLAT 1/4
174
1/74NC X 1
HEAT

HOSE 48-EXCHANGER T2 HOUSING 1/2 IN WIDE
EXCHANGER TO HOUSING 5/8 WIDE FROM 11/04
ANTI-SEIZE MUST BE USED ON THREADS FOR

EXHAUST CONNECTIONS

QuA
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WESTERBEKE 13-21-27=-33 - WATER INJECTEC EXHAUST
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REF

MO RN ND N
L

10
11
12
13-
13-

N =

WESTERBEKE 13-21-27-33 - WATER INJECTED EXHAUST

PN

22923
30860
30058
30842
20439
24141
33067
32230
15985
32923

31845
31861
33213

NAME

NIPPLE
INSULATOCR
CLAMP
ELBOW
NIPPLE
NIPRLE
ELBOW
NIPPLE
ELBOW
SWITCH
NOTE

LOCK WASHER
SCREW

TUBI NG
LOC-TITE

REMARKS

1«SNPT X 6

EXHAUST NIPPLE

INSULATOR RETAINING

STREET 1.5NPT 45 DEGREE

1«SNPT CLOSE=W21=27

1e5NPT X 3-W33

WATER INJECTED EXHAUST=GENSET

HO SE

WATER INJECTED EXHAUST=MARINE

EXHAUST TEMPERATURE-GENSET SAFETY
THERMALCOTE THERMAL JOINING COMPQUND
MUST BE USED BETWEEN SWITCH AND ELBOW
FOR PROPER THERMAL TRANSFER TO OPERATE
NO 8 INTERNAL TOGTH

8-32 X 1/4 BINDING HEAD SS
TEFLON-PRCTECT WIRE-INCHES REQD
ANTI=-SEIZE MUST BE USED ON THREADS FOR
EXHAUST CONNECTIONS TO MANIFOLD

QUA
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REF

[
QW XN L WM

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29- 1
29- 2
30
31
32
33
34
35
36
37
38
39- 1
3%~ 2
40
41
42
43

PN

34522
24306
24907
34685
34753
34752
30937
31228
19262
34750
3175¢°
31758
31760
24688
34196
24988
31787
31786
13630
13741
31225
11405
32926
308376
30379
241735
24334
19324

31760
31758
33852
34017
11263
34424

38411
3 3856
20439

15985
32230
31556
24974

WESTERBEKE 13A - COCLING SYSTEM

NAME

BAFFLE
MANIFOLD
cap

ELBOW

STUD
GASKET
ADA> TER
GASKET
CAPSCREW
LOCKWASHER
ADAPTER
WASHER
LOCCKWASHER
NUT
THERMOSTAT
GASKET
HOUS ING
WASHER
LOCKWASHER
CAPSCREW
CLAMP
CAPSCREW
CLAMP

KOSE

BELT

PUMP
SPACER
HOSE

FLUE
LOC-TITE
NUT
LOCKWASHER
FL AN GE
GASKET
STUD
NIPPLE
SCREW
NAMEPLATE
FL ANGE
NIPPLE
LOC-TITE
ELBOW
NIP2LE
CAPSCREW
HQSE

REMARKS

INCLUDED IN MANIFOL)D
EXHAUST~-ASSEMBLY

PRESSURE

MANIFOLD TC RECOVERY TANK HOSE

MANIFOLD TO ADAPTER
MANIFOLD TO HEAD-REAR
ADAPTER TO HEAD

M10 X 1425 X 30 DIN 961
MiC DIN 127

MANIFOLD TO HEAD-FRONT
FLAT S/16

5716

5716 NF

THERMOSTAT
THERMOSTAT

M 8 DIN 125

M 8 DIN 127

M 8 X 25 DIN 933
SUPPORT HOSE

M 8 X 60 DIN 931
HOSE 16

EXCHANGER TO PUMP

FRESH WATER

THERMOSTAT TO MANIFOLD

ANTI-SEIZE MUST BE USED ON THREADS

S5/16NF

5716

MANIFOLD END-FRONT
MANIFOLD END

HO SE
8-32 X 174 GVAL HEAD SS

MANIFQLD END-REAR
1«SNPT CLOSE

ANTI-SEIZE MUST BE JSED ON THREADS

WATER INJECTED 90 DEGREE
HOSE
5/16NC X 1-1/4

1-378 WIRE INSERTED-INCHES REQUIRED

QUA
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REF

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

PN

30962
11386
34432
30165
24334
31566
31152
31753
34422
11885
350087
19369
11471
33298
19221
33297
33402
19659
11386
34712
33636
18242
31786
31787
15830
34486
35747
30183
24977
24637
24906
24858
24704
2478€
21878

WESTERBEKE 13A - COOLING SYSTEM

NAME

RETJURNBEND
CLAMP
HOUS ING
SPREING
HOSE
CAPSCREW
LOCKWASHER
WASHER
BRACKET
ZINC
EXCHANGER
PLUS
PETCOCK
GASKET
C=-RING
COVER
CAPSCREW
HOSE
CLAMP
NIP2LE
PUMP

NUT
LOCKWASHER
WASHER
STUD
ELBOW
PLUEG
ELBOW

KIT
TUBING
CLAMP

CAP

TANK
STRAP
CLAMP

REMARKS

HOSE -WHEN HEATER NOT INSTALLED
HOSE 12

FLCWCONTROL

FLOWCONTROL

1/74NC X 1-1/4

174

174

FUEL LIFT PUMP AND FILTER

HEAT

EXCHANGER END

EXCHANGER END
S/16NC X 1/2 BRASS

778 WIRE INSERTED-INCHES REQUIREZD

HOSE 12

HO SE

SEA WATER

M 8 DIN 934

M 8 DIN 127

M 8 DIN 125

M 8 X 22 DIN 939

WATER INJECTED 45 DEGREE

HO SE

COOLANT RECOVERY TANK
INCHES REQUIRED

HOSE

COOLANT RECOVERY TANK
COOLANT RECOVERY

TANK MOUNTING

HOSE 20

(]
[
>
=
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REF

D RN N -

PN

34522
24306
24907
34685
341753
34152
38937
31228
19262
34750
31759
31758
31760
24688
34196
24988
317187
31786
13638
13741
31225
32947
13337
11405
35177
18804
311283
31784
32616
38376
32617
35172
18812
31786
18242
24949
33381
30379
11885
19269
31506
31752
31753

WESTERBEKE BC=-4e4KW = COOLING SYSTEM

NAME

BAFFLE
MANIFOLD
CAP

ELBI W

STUD
EASKET
ADAP TER
EASKET
CAPSCREW
LOC<WASHER
ADAP TER
WASHER
LOCK WASHER
RUT
THERMOSTAT
GASKET
HOUSING

KA SHER
LOCKKASHER
CAPSCREW
CLAMP
CAPSCREW
NIPPLE
ELBD W
CLAMP

HO SE
CAPSCREW
LOCKWASHER
WASHER
PULLEY
BELT

PUMP
BRACKET
CAPSCREW
LOCKWASHER
NUT
CAPSCREW
WASHER
PUMP

ZINC

PLUG
CAPSCREW
LOCKWASHER
WASHER

REMARKS

INCLUDED IN MANIFOLD
EXMAUST-ASSEMBLY

PRES SURE

MANIFOLD TO RECOVERY TANK HOSE

MANIFOLD TO ADAPTER
MANIFOLD TO HEAD-REAR
ADAPTER TO HEAD

M10 X 125 X 30 DIN 961
M1€ DIN 127

MANIFOLD TO HEAD-FRONT
5716

§/716

5716NF

THERMOSTAT
THERMOSTAT

¥ 8 DIN 125

M 8 DIN 127

M 8 X 25 DIN 933
SUPPORT KOSE

M 8 X 60 DIN 931
HOSE

3/8NPT STREET 45
HOSE 16
EXCHANGER TO FRESH WATER PUMP
M 6 % 20 DIN 933
M 6 DIN 127

M 6 DIN 125

SEA WATER PUMP

SEA WATER

SEA WATER PUMP

M 8 X 70 DIN 931
M 8 DIN 127

M & DIN 934

M 8 X 50 DIN 931

FRESH WATER
I74NC X 1-174

174
174

QUA
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REF

45
46
47
48

50
51
52
53
54
55
56
57
58
59
60
61
62- 1
€2- 2
63
64
65
66
67
68
69
70
71
72
73
74
75- 1
75- 2
76
77
78
79
80
81
82
83
84
85
8¢

PN

35236
11471
33402
33297
19321
33298
21878
38176
24957
31792
11386
19059
31787
31786
31817
24735
24334
19324

31760
31758
33852
34017
11263
34424

35411
331759
31758
31556
33856
20439

32067
32230
34486
30183
35747
24977
24637
24906
24858
247104
24786

WESTERBEKE BC-4e4KW = COOLING SYSTEM

NAME

EXCHANGER
PETCOCK
CAPSCREW
COVER
C-RING
GASKET
CLAMP
HOSE

NUT
LOCKWASHER
CL AMP
HOSE

KA SHER
LOCKWASHER
CAPSCREW
SPACER
HOSE

PLUG
LOC-TITE
NUT

LOCK WASHER
FLANGE
GASKET
STUD
NIPRLE
SCREW
NAMEPLATFE
WASHER
LOCX WASHER
CAPSCREW
FLANGE
NIPPLE
LOC-TITE
ELBOW
NIPPLE
ELBOW
ELBOW
PLUG

KIT
TUBING
CLAMP

CAP

TANK
STRAP

REMARKS QUAN
HE AT

5716NC % 1/2 BRASS
EXCHANGER END

EXCHANGER END

HOSE 20

MANIFOLD TO EXCHANGEZR

M12 X 1«25 DIN 934

¥12 DIN 127

HOSE 12

7/8 WIRE INSERTED-INCHES REQUIRED 3
¥ 8 DIN 125

M 8 DIN 127

M & X 165 DIN 931

THERMOSTAT TO MANIFOLD

e bt pd b 2 DN NN (ST R e b e

ANTI-SEIZE MUST BE USED ON THREADS
S/Z16NF

5716

MANIFOLD END-FRONT

MANIFOLD END

8-32 X 1/4 OVAL HEAD SS

5716

S5/16

S/16NC X 1-1/4

MANIFOLD END-REAR

1«.5NPT CLOSE

ANTI-SEIZE MUST BE USED ON THREADS
WATER INJECTED 90 DEGREE

HO SE

WATER INJECTED 45 DIGREE

HOSE

N NN NN R

COOLANT RECOVERY TANK

INCHES REQUIRED 3
HO SE ‘

COCLANT RECOVERY TANK
COQOLANT RECOVERY
TANK MOUNTING

Pt b N D A b bbb
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REF PN
1 11471
2 31259
3 31786
4 31787
5 34416
6 34196
7 24€88
8 33926
9 21878
10 24334
11- 1 34246
11- 2 34€57
11- 3 34721
12- 1 31760
12- 2 31760
13- 1 31758
13- 2 31758
14- 1 31759
14- 2 31759
15- 1 33848
15- 2 34542
15- 3 34558
16- 1 34020
l6- 2 34554
16- 3 34555
17- 1 34685
17- 2 34685
18 24306
19
20- 1 33952
20- 2 34531
20- 3 34539
21 34017
22 33854
23- 1 24141
23- 2 20439
24 15985
25 32230
26= 1 34404
26~ 2 34684
27 21878
28 11885
29 11471
38 31506
31 31352
32 31753
33 34422
34 34787
35 22851
36 19321
37 22850
38 22852

WESTERBEKE 18-21A-27A=-33A - COOLING SYSTEM

NAME

PETCOCK
CAPSCREW
LOCKWASHER
WASHER
HOUS ING
GASKET
THERMOSTAT
BRACKET
CLAMP
HOSE
GASKET
CGASKET
6ASKET
NUT

NUT
LOCKWASHER
LOCKWASHER
WASHER
WASHER
ADAPTER
ADAP TER
ADAP TER
GASKET
GASKET
GASKET
STUD

STUD

CAP
BAFFLE
MANIFOLD
MANIFQLD
MANIFOLD
GASKET
FLANGE
NIPPLE
NIP2LE
ELBOW
NIPPLE
HOSE

HOSE
CLAMP
ZINC
PETCOCK
CAPSCREW
LOCKWASHER
WASHER
BRACKET
EXCHANGER
GASKET
C-RING
COVER
CAPSCREW

REMARKS

M8 X 45 DIN 912

M8 DIN 127

M8 DIN 125
THERMOSTAT
THERMOSTAT HOUSING

ALTERNATAQR

HOSE 20

ELBOW=-THERMOSTAT TO MANIFOLD
ADAPTER TO HEAD-W18-21A
ADAPTER TO HEAD-W27A
ADAPTER TO HEAD-W33A
S/Z16NF-W18=-21A
S/16NF-W27A-33A
5/16-W18-21A

5716 -W27A=-33A

FLAT 5/716-w18-21A

FLAT S/16-W27A-33A
MANIFOLD TO HEAD=-W18-21A
MANIFOLD TO HEAD-W27A
MANIFOLD TO HEAD-W33A
MANIFOLD TO ADAPTER-W18-21A
MANIFOLD TO ADAPTER-W27A
MANIFOLD TO ADAPTER-W33A
H18=21A

W27A-33A

PRESSURE

INCLUDED IN REF 20
EXHAUST ASSEMBLY-W13-21A
EXHAUST ASSEMBLY-W27A
EXHAUST ASSEMBLY-W33A
MANIFOLD END

MANIFOLD END-REAR

1«SNPT X% 3-ELBOW 15985
1¢5NPT CLOSE-ELBOW 34486
WATER INJECTED EXHAUST
HOSE

EXCHANGER 70O PUMP-W18-21A
EXCHANGER TO PUMP-W27A-33A
HOSE 20

1/74NC X 1-1/%

174

FLAT 1/4

FUEL LIFT PUMP AND FILTER
HEAT

EXCHANGER END COVER
EXCHANGER END COVER
EXCHANGER END

3/8NC X 1/2 BRASS

-]
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REF

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55-
55=
56
57
58
59
60~-
60 -
61-
61~-
62~
62=
63
64
65
66
67
68=
68~
69~
69 -
69 =
70 -
70-
70-
71-
71-
72
73
74
75
76
77
78
79
80

N =N =N

N = NN e GIND = N

PN

11386
38166
34712
33636
34710
30326
15828
31787
31786
18242
24304
21878
30165
34432
11386
30962
24974
24974
21878
35411
24907

31555
31555
31758
31758
31759
31759
34424
11263
33850
31758
31760
19324

17196
17196
24951
31786
31786
19262
30475
35299
24977
24858
24704
24786
24637
24906
34486
35747
36183

WESTERBEKE 18-21A-27A-33A

NAME

CLAMP

HOSE
NIPPLE
PUM>

ELBOW
GASKET
STUD
WASHER
LOCKWASHER
NUT

HO SE

CLAMP
SPRING
HOUS ING
CLAMP
RETURNBEND
HOSE

HOSE

CLAMF
NAMEPLATE
ELBOW
SCRZI W
CAPSCREW
CAPSCREW
LOCK KASHER
LOCK WASHER
WASHER
WASHER
NIPPLE
STUD
FLANGE
LOCK WASHER
NUT

PLUS
LOC-TITE
CAPSCREW
CAPSCREW
CAPSCREW
LOCK WASHER
LOCK WASHER
LOCKWASHER
BELT

BELT

KIT

CAP

TANK

STRAP

TUBI NG
CLAMP
ELBOW

PLUG

ELBOW

- COOLI' NG SYSTEM

REMARKS

HOSE 12

PUMP TO EXCHANGER

HOSE

SEA WATER

HO SE

SEA WATER PUMP TO TIMING CASE

M8 X 22 DIN 939

M8 DIN 125

M8 DIN 127

M8 DIN 934

OFFSET

HOSE 20

FLOWCONTROL

FLOWCONTROL

HOSE 12

HOSE-WHEN HEATER NOT INSTALLED

1-2/8 WIRE INSERTED-INCHES REQGD-W18-21A
1-3/8 WIRE INSERTED-INCHES REQGD-W27A-33A
HOSE 20

MANIFOLD TO RECOVERY TANK HOSE
8-32 X 1/4 OVAL HEAD SS

5/16NC X 1-W18-21A

S/16NC X 1-W2T7A-33A

€/16-W18-21A

S/716-W2TA-33A

FLAT 5/16-W18=-21A

FLAT 5/16-W27A-33A

HO SE

MANIFOLD END

MANIFOLD END-FRONT

5716

5/16NF

UNUSED EXHAUST OQUTLET

ANTI-SEIZE MUST BE JSED ON THREADS
M8 X 28 DIN 933-W18-21A

M8 X 28 DIN 933-u274
M10 X 1«25 X 20 DIN
¥ 8 DIN 127-W18-21A
M 8 DIN 127-W27A
M18 DIN 127-W33A
W18-21A-27A

W3 3A

COOLANT RECOVERY
COOLANT RECOVERY
COOLANT RECOVERY
COOLANT RECOVERY
INCHES REGQUIRED
HO SE

WATER INJECTED 45 DIGREE

961-W33A

TAVK
TANK

TANK MOUNTING

HOSE

W
b d AN O S = OO NN DD
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REF

DO w NS NN e

N

(VIR SIS e

PN

11471
31259
31786
31787
34416
21878
24334
34196
24688
35430
l1e€e90
17298
32160
24848
21878
34228
38592
13338
32616
31786
21558
31225
24949
33018
35412
317152
31753
31506
32947
32617
190859
11386
13337
34246
31760
31758
31759
33848
34020
34685
24306

20439

33067
32230
31845
31840
31861
35711
32923

WESTERBEKE BC=6KW = COOLING SYSTEM

NAME

PETCOCK
CAPSCREW
LOCKWASHER
WASHER
HOQUSING
CLAMP

HOSE
GASKET
THERMOSTAT
SPACER
NIPPLE
CLAMP

HOSE
BUSHING
CLAMP

HOSE

BELT

ELBOW
PULLEY
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
PLATE
BRACKET
LOCKWASHER
WASHER
CAPSCREW
NIPPLE
PUMP

HOSE

CLAMP
ELBOW
GASKET

NUT
LOCKWASHER
WASHER
ADAP TER
GASKET
STUD

CAP

BAFFLE
NIPPLE
LOC-TITE
ELBOMW
NIPPLE
LOCK WASHER
LOCKWASHER
SCREW
SCREW
SWITCH
NOTE

REMARKS

M 8 X 45 DIN 9212

M 8 DIN 127

¥ 8 DIN 125

THERMOSTAT

HOSE 20

THERMOSTAT TO MANIFOLD
THERMOSTAT HOUSING

THERMOSTAT TO HEAD

HO SE

HOSE 6

BY-PASS

REDUCER

HOSE 20

EXCHANGER TO FRESH W ATER PUMP

3/78NPT 90 STREET
SEA MATER PUMP

M 8 DIN 127

M 8 X 35 DIN 933
M 8 X 60 DIN 931
M 8 X 50 DIN 931
SEA
174
FLAT 1/4

1/74NC X 1-1/4

HOSE

SEA WATER

7/8 WIRE INSERTED-INCHES REQUIRED
HOSE 12

3/8NPT 45 STREET

ADAPTER TO HEAD

S/ 16NF

5716

FLAT 5/16

MANIFOLD TO HEAD

MANIFOLD TO ADAPTER

WATER PUMP

PRESSURE

INCLUDED IN MANIFOL)

1«S5NPT CLOSE

ANTI-SEIZE MUST BE USED ON THREADS
WATER INJECTED 90 DIGREE

HOSE

NO B-ELBOW 33067

NO 6~-ELBOW 34486

8-32 X 1/4 BINDING 4EAD SS-ELBOW 33067
6-20 X 1/4 TAPPING-LLBOW 34486
EXHAUST TEMPERATURE

THERMAL JOINING COM>OUND MUST BE USED
FOR PROPER OPERATION

"]
c
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REF

48
49
50
51

53
54
55
56
57
58
59
60

62
63
64
65
66
67T- 1
6T~ 2
68
69
70
71
T2
T3
T4
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
Sg
91
92
93
94
a5
96
97

PN

34486
35747
30183
31760
31758
33854
34017
35411

31555
31758
31759
33952
24907
11263
34424
18242
31787
33850
19324

17196
31786
21878
34203
18242
331786
31787
30203
30326
35763
33298
19321
33297
33402
19369
35298
31753
317%2
315@6
31223
31797
11885
31553
31758
24977
24858
24704
24786
24637
24906

WE STERBEKE BC-6KW -

NAME

ELBOW

PLUS

ELBOW

NUT
LOCKWASHER
FLANGE
GASKET
NAMEPLATE
SCREW
CAPSCREW
LOCK WASHER
WASHER
MANIFOLD
ELBOW

STUD
NIPPLE

NUT

WASHER
FLANGE
PLUS
LOC-TITE
CAPSCREW
LOCK WASHER
CLAMP

HOSE

NUT
LOCKWASHER
WASHER
PLATE
GASKET
BRACKET
GASKET
C-RING
COVER
CAPSCREW
FLUS
EXCHANGER
WA SHER
LOCK WASHER
CAPSCREW
CAPSCREW
LOC<WASHER
ZINC
CAPSCREW
LOCKWASHER
KIT

CAP

TANK

STRAP
TUBING
CLAMP

REMARKS

COOLING SYSTEM

WATER INJECTED 45 DIGREE

HOSE
S/F16NF
5716

MANIFOLD END-REAR
MANIFOLD END

8-32 X 1/4 OVAL HEAD SS

5/16NC X 1
5716
FLAT S5/16

EXHAUST ASSEMBLY

MANIFOLD TO RECOVERY TANK HOSE

MANIFOLD END

KO SE

M & DIN 934
M 8 DIN 125
MANIFOLD END-FRONT

ANTI-SEIZE MUST BE USED ON THREADS

M 8 X 20 DIN 933
M 8 DIN 127

HOSE 20

MANIFOLD TO EXCHANGZIR
M 8 DIN 934
M 8 DIN 127
M 8 DIN 125

EXCHANGER TO BLOCK
EXCHANGER END

EXCHANGER END

5/716NC X 1
1/8NPT

HE AT
FLAT

1/4

/2 BRASS

1/74NC X 1-1/4
Mi14 X 15 X 30 DIN 361
M14 DIN 127

SZ16NC X 3/4

€716

COOL ANT RECOVERY TANK
COOLANT RECOVERY TANK
COOL ANT RECOVERY

TANK MOUNTING

INCHES REQUIRED

HOSE

qUA
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REF

V@ ND UL R -
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ny
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N
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PN

34196
33926
24688
11471
34416
31787
31786
31259
21878
24334
34246
31760
31758
31759
33848
34020
34685
24306

32230
31861
35711
31845
31840
32923

33067
20439

31760
31758
33854
34017
35411

31759
31758
31555
24907
33952
34424
11263
33850
17196
31786
19324

WESTERBEKE BT-8KW - COOLING SYSTEM

NAME

EASKET
BRACKET
THERMOSTAT
PETC OCK
HOUS ING
WASHER
LOCK WASHER
CAPSCREW
CLAMP

HOSE
GASKET

NUT
LOCKWASHER
WASHER
ADAPTER
GASKET
STUD

CAP

BAFFLE
NIPPLE
SCREW
SCREW
LOCKWASHER
LOCKWASHER
SWITCH
NOTE

ELBOW
NIPPLE
LOC-TITE
NUT
LOCKWASHER
FLANGE
GASKET
NAMEPLATE
SCREW
WASHER
LOCKWASHER
CAPSCREW
ELBOW
MANIFOLD
NIPPLE
STUD
FLANGE
CAPSCREW
LOCK WASHER
PLUG
LOC-TITE

REMARKS

THERMOSTAT HOUSING
ALTERNATOR

THERMOSTAT

M8 DIN 125

¥8 DIN 127

M8 X 45 DIN 912
HOSE 20
ELBOW-THERMOSTAT TO MANIFOLD
ADAPTER TO HEAD
5/16NF

5716

FLAT 5716

MANIFOLD YO HEAD
MANIFOLD TO ADAPTER

PRESSURE

INCLUDED 1IN REF 36

HOSE

8=32 X 1/4 BINDING HEAD=-ELBOW 33067
6=-20 X 1/4 TAPPING-ILBOW 34486

NO 8~INTERNAL TOOTH-ELBOW 33067

NO 6-INTERNAL TOOTH-tLBOW 34486
EXHAUST TEMPERATURE-GENSET SAFETY
THERMALCOTE THERMAL JOINING COMPOUND
MUST BE USED BETWEEN SWITCH AND ELoOW
FOR PROPER THERMAL TRANSFER TO OPERATE
WATER INJECTED EXHAUST

1.5NPT CLOSE

ANTI=-SEIZE MUST BE JUSED ON THREADS
5/16NF

5716

MANIFOLD END=-REAR

MANIFOLD END

6=32 X 1/4 OVAL HEAD SS

FLAT 5716

5716

5/716NC X 1

MANIFOLD TO RECOVERY TANK HOSE
EXHAUST ASSEMBLY

HOSE

MANIFOLD END

MANIFOLD END=~FRONT

M8 X 20 CIN 933

M8 DIN 127

UNUSED EXHAUST QUTLELT
ANTI-SEIZE MUST BE JSED ON THREADS

QUA
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REF

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78

PA

34710
18242
31786
31787
33€36
34712
1138¢
30166
34203
21878
11885
34228
21878
31798
31797
31223
31506
31752
31753
19369
11471
35135
22851
19321
22850
22852
24977
24786
24704
24858
24906
24€37
30475
34486
35747
36183

WESTERBEKE BT-8KW

NAME

ELBOW

NUT
LOC<KWASHER
WASHER
PUMP
NIPPLE

CL AMP
HOSE

HOSE
CLAMP
ZINC

HOSE
CLAMP
WASHER
LOCCWASHER
CAPSCREW
CAPSCREW
LOCKWASHER
WASHER
PLUG
PETCOCK
EXCHANGER
GASKET
O-RING
COVER
CAPSCREW
KIT

STRAP
TANK

CAP

CL AMP
TUBING
BELT
ELBOW
PLUS
ELBOW

REMARKS

HOSE

M8 DIN 934
M8 DIN 127
M8 DIN 125
SEA WATER
HO SE

HOSE 12

PUMP TO EXCHANGER

- COOLING SYSTEM

QUA

MANIFOLD TO EXCHANGER

HOSE 290

EXCHANGER TO PUMP

HOSE 20

M14 DIN 125
M14 DIN 127

M14 X 15 X 30 DIN 361

174NC X 1-1/4

174
FLAT 1/4

1/8NPT BRASS

HE AT

EXCHANGER END COVER
EXCHANGER END COVER

EXCHANGER END
3/8NC X 1/2 BRASS
COOL ANT RECOVERY
COOLANT RECOVERY
COOL ANT RECOVERY
COCLANT RECOVERY

HOSE

INCHES REGUIRED

TANK
TANK MOUNTING

TANK

(]}

WATER INJECTED 45 DIGREE

HO SE
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WESTEREEKE 12-1#-21-27-23 - FRESH WATER PUMP
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REF

I T O T I | |
LI =N =N~~~ BLN=>N =) -

owmmmqqmmml{l.ﬁauuuumm-—

11-1
11-2
12
13
14
15
16
17-1
17-2
18-1
18-2
18-3
19
20
et
a2
23-1
23-2
24

26-1
26-2
26-3
26-4
26-5

PN

031825
ot7012
031783
031784
030222
030386
033922
034718
031814
03ta2es
031812
024948
031786
031786
031787
031787
030379
030591
030473
030380
030377
030378
030474
024906
032179
032180
024688
035109
030125
030096
037453
032119
013443
024323
024988
024735
012292
024949
031811
013630
031786
030376
030592
030475
030475
035299

NAME

CAPSCREW
CAPSCREW
LOCKWASHER
WASHER
PULLEY
PULLEY
PULLEY
PULLEY
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
LOCKWASHER
LOCKWASHER
WASHER
WASHER
PUMP

PUMP

PUMP
GASKET
ADAPTER
GASKET
GASKET
CLAMP

HOSE
CONNECTOR
THERMOSTAT
SENDER
SWITCH
SWITCH
BUSHING
BUSHING
BUSHING
GASKET
HOUSING
SPACER
CLAMP
CAPSCREW
CAPSCREW
CAPSCREW
LOCKWASHER
BELT

BELT

BELT

BELT

BELT

REMARKS

M 6 X 12 DIN 933
M6 X 16 DIN 933
M 6 DIN 127
M 6 DIN 125
FRESH WATER
FRESH WATER
FRESH WATER PUMP
FRESH WATER PUMP
X 85 DIN 931
X 60 DIN 931
X 65 DIN 931
X 45 DIN 931
DIN 127 W13
DIN t27
DIN 125
DIN 125
FRESH WATER
FRESH WATER
FRESH WATER
ADAPTER TO
WATER PUMP
WATER PUMP
WATER PUMP
HOSE
BY-PASS
3/8-19BSPT

PUMP
PUMP

Wwi3

I
00 Q o 00 (0 o D®

W13

W33
BLOCK

WATER TEMPERATURE

WESTERBEKE 13-18-21-27-33 - FRESH WATER PUMP

Wi3-21-27-33
W18-21A-27A-33A

Wi3-13A-21-27
W33
Wig-21A-27A
W33A

Wi3

Wat1-27-33

Wi3
Wig-21-27-33

Wig-21-27-33

Wwig-21-27

W13

TO BLOCK W13
TO ADAPTER W13
TO BLOCK Wig-21-27-33

TO HOSE

WATER TEMPERATURE MARINE ALARM
WATER TEMPERATURE GENSET SAFETY
REDUCER 1/4 NPT TO 1/8 NPT Wi3-13A
REDUCER 1/2NPT TO 1/8NPT W13
REDUCER 1/2NPT TO 1/4NPT 4.4KU
THERMOSTAT HOUSING W13

THERMOSTAT W13

CLAMP TO HOUSING
SUPPORT TUBE W13
M 8 X 50 DIN 931
M 8 X 55 DIN 931
M 8 X 25 DIN 933
M 8 DIN 127 Wi3
FRESH WATER PUMP
FRESH WATER PUMP
FRESH WATER PUMP
FRESH WATER PUMP
FRESH WATER PUMP

267

Wwi3

Wi3
4. 4KW
Wi3

AND
AND ALTERNATOR
AND ALTNR W18-2
AND ALTERNATOR
AND ALTERNATOR

ALTERNATOR W13

wet-27
1A-27A
W33
W33A

REV 5-89

QUAN
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REF

27-1
eT-2
28-1
a28-2
29-1
29-2
30

31

32

33-1
33-2

PN

024258
034416
024323
034196
024846
033926
016690
017298
031173
024848
024903

WESTERBEKE 13-18-21-27-33 - FRESH WATER PUMP

NAME

HOUSING
HOUSING
GASKET
GASKET
ADAPTER
ADAPTER
NIPPLE
CLAMP
HOSE
BUSHING
PLUG

REMARKS

THERMOSTAT
THERMOSTAT
THERMOSTAT
THERMOSTAT
THERMOSTAT
THERMOSTAT

We1-27-33
Wi8-21A-27A-33A

HOUSING W21-27-33
HOUSING W18-21A-27A-33A
Wa21-27-33
Wi8-21A-27A-33A

HOSE Wz21-27-33

HOSE W21-27-33

BY-PASS W21-27-33 INCHES REQUIRED
REDUCER 3/8-19BSPT TO 1/8 NPT W21-27-33

3/8-19BSPT

269

Wi18-21A-27A-33A

REV 5-89

QUAN



WFETEFEEME 12-201-27-23 - SEL& WATER PUMP KUMEBFR 24143
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REF

VR NN E WN

t !
Ol N =

WESTERBEKE 13-21-27-33 - SEA WATER PUMP NUMBER 24143

PN

24143
24822
30718
24647
24824
18140
24825
24826
31190
33100
12915
24823
24821
18150
24827

NAME

PUMP
HOUS ING
KIT
SCREW
CAM
SCREW
COVER
GASKET
RING
KIT

KEY
SHAF T
SEAL
SLINGER
BUSHING

REMARKS

COMPLETE

PUMP BODY WITH BUSHING
MAJOR REPAIR

PUMP HOUSING TO CAM

BRASS-IMPELLER COVER
IMPELLER

IMPELLER COVER TG HDUSING
RETAININE

IMPELLER AND GASKET
IMPELLER TO SHAFT

6RAPHITE

QuUA
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WESTERBEKE 13-1£#-21-27-33 - SEA WATER PUMP NUMBER 33636

272



WESTERBEKE 13-18-21-27-33 - SEA WATER PUMP NUMBER 33€36

REF PN NAME REMARKS QUAN
1- 1 33636 PUMP COMPLETE 1
1- 2 34457 HOUSING PUMP BODY 1
1- 3 34466 KIT MAJOR REPAIR 1
2 34464 BEARING 2
3 33044 RING RETAINING 1
4 34462 SCREW PUMP HOUSING TO CAM 1
5 33037 WASHER 1
6 34458 CAM 1
7 33043 SEAL 1
8 34460 SHAFT 1
9 34440 KIT IMPELLER-SCREW=-GASKZT 1

10 SCREW IMPELLER-INCLUDED IN REF 9 1
11 34459 GASKET IMPELLER COVER 1
12 34461 COVER IMPELLER 1
13 34463 SCREW IMPELLER COVER 6

273



WESTERBEKE 4.4 BDC - 6.0 BCD - SEA WATER PUMP 32617
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REF

ol ond onb owb b b wud b meb b
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WESTERBEKE 4.4 BCD - 6.0 BCD - SEA WATER PUMP 32617

PN

032617
032620
034463
033032

033043

032625
033036
033041
033030
033038
033037
033031
033034
033042
033044
033045
033033
032616
011357
033035

NAME

PUMP
KIT
SCREW
GASKET
IMPELLER
SEAL
SCREW
COVER
PLATE
O-RING
DOWEL
SCREW
WASHER
CAM
COVER
BEARING
CIRCLIP
CIRCLIP
COVER
PULLEY
SETSCREW
SHAFT

REMARKS

SEA WATER EXCLUDING PULLEY
IMPELLER INCL REF 3 THRU 7
COVER

IMPELLER COVER

SEE KIT REF 2

IMPELLER SEE KIT REF 2
IMPELLER
WEAR

CAM

BEARING INNER

BEARING OUTER
SEA WATER PUMP DRIVE

273B

REV 5-89
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GAVEOND?
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VESTEREFKE
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REF

VBN AL NN

PN

30319
3easo
38317
Jaza2
15816
31783
31810
31783
30370
30208
30320
30371
31786
31882
30368
30369
30321
30292
30293
30323
15812
3Q@372
30277

WESTERBEKE 13

NAME

EEAR
SNAPRING
WEIGHT
SHAFT
CAPSCREW
LOCK WASHER
CAPSCREW
LOCKWASHER
LEVER

PIN

SHAFT
LEVER
LOCKWASHER
NUT

SPRING
SPRING
LEVER

SEAL

WIRE

BOLT

NUT

LEVER
G-RIN6

REMARKS
GOVERNOR

ASSEMBLY -G

= GOVERNOR

QUA

CVERNOR

ASSEMBLY-SLIDING

M6 X 10

M6 DIN 127
M& X 14

M6 DIN 127
FORK
GROOVED
GOVERNOR

GOVERNOR SPRING

M8 DIN 127
JAM=M8
GOVERNOR-M

AR INE

GOVERNOR-GENERATOR
GOVERNOR SPRING

LEAD

SEAL HIGH SPEED BOLT

HIGH SPEED
M6 DIN 934

SET-DO NOT USE ON GENSET

SPEED CONTROL

275
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REF

Vo~ e>H =

N UL UGN

N =

R FHON R OGR =N -

N =

PN

30449
31783
15816
30459
33799
36452
31783
31810
30208
30453
30454
31786
31882
30580
332175
30580
33275
30451
30580
33276
30579
30576
30385
30277
30575
31801
30323
30293
30292
30578
30456
30577
30455
30877
31783
31786
31783
31810
16789
18804
33274
31783
13598
18804
20628
31801

WESTERBEKE 18-21-27-33 - GOVERNOR

NAME

WEIGHT
LOCCWASHER
CAPS CREW
SHAFT
SHAFT
LEVER
LOCKWASHER
CAPSCREW
PIN

SHAST
LEVER
LOC<KWASHER
NUT

ROD

ROD

RGD

ROD

RGOD

ROD

ROD

SPRING
SPRING
SPRI NG
0-RING
LEVER

RUT

BOLTY

WIRE

SEAL
GASXET
GASKET
COVZIR
COVER
COVER
LOCKWASHER
LOCCWASHER
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
COVER
LOCCWASHER
CAPSCREW
CAPSCREW
CAPSCREW
NUT

REMARKS

ASSEMBLY -GOVERNOR

M6 DIN 127

M6 X 10 DIN 933
ASSEMBLY-SLIDING-W21-27-33
ASSEMBLY-SLIDING=-6K#
GOVERNOR

M6 DIN 127

M6 X 14 DIN 933
GROOVED

GOVERNOR

GOVERNOR SPRING

M8 DIN 127

JAM=-M8

TIE-W21 TO S/N 16233
TIE-W21 FROM S/N 16231
TIE-W27 TO S/N 10863
TIE-W27 FROM S/N 108¢€9
TIE-W33 TO S/N 4817
TIE-W33 S/N 4818-5409
TIE-W33 FROM S/N 5410
TIE ROD

GO VERNOR -MARINE
GOVERNOR-GENERATCR

SPEED CONTROL
JAM=-ME

HIGH SPEED SETTING-)0 NOT USE ON GFENSET

SEAL HIGH SPEED BOLT
LE AD

TIE ROD COVER-W21-27
TIE ROD COVER-W33
TIE ROD-W21-27

TIE ROD-W33 2 HOLE TO S/N 4816
TIE ROD-W33 4 HOLE ROM S/N 4817

M6 DIN 127-W21-27

M8 DIN 127-W33 2 HO_E COVER
M6 DIN 327-W33 4 HOLE COVER

M6 X 14 DIN 933-W21-27

M8 X 16 DIN 933-W33 2 HOLE COVER
M6 X 20 DIN 933-W33 4 HOLE COVER
TIE ROD & STOP LEVER ASSEMBLY

M& DIN 127
M6 X 30 DIN 933
M6 X 20 DIN 933

Mé X 25 DIN 933-LOW IDLE ADJUST

JAM-ME

GUA
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ASSTMRLY
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REF

N =

VO DA LGN

N

NN = N

L O I

PN

19364
30169
36051
30051
24845
30037
31849
31847
13870
13325
31873
30054
21722
33274
33052
31783
13590
18804
31786
31812
18812
32490
32487
32491
33051
11796

NAME

BALL JOINT
IDLE STOP
NUT

NUT
BRACKET
BRACKET
LOCCWASHER
NUT

SHIM

CLAMP
SCREW
STANDOFF
SPACER
COVER
SPACER
LOCKWASHER
CAPSCREW
CAPSCREW
LOCKWASHER
CAPSCREW
CAPSCREW
BRACKET
BRACKET
BRACKET
PIVOT
COTTER PIN
NOTE

WESTERBEKE 13-21-27-33 - IDLE STO® ASSEMBLY

REMARKS

THROTTLE CABLE

ASSEMBLY

I1/2NF BRASS-W13

1/2NF BRASS-W21-27-33
THROTTLE CABLE-W21-27-33
IDLE STOP-W21-27-33

10

10-32

THROTTILE CABLE

10-32 X S/¢8

186-32 X 1/2-W13

BRACKET MOUNTING-W33

TIE ROD & STOP LEVER ASSEMBLY

M6 DIN 127

M6 X 30 DIN 933

M6 X 20 DIN 933

M8 DIN127

M8 X €5 DIN 931-wW21-27

M8 X 70 DIN 931-W33
THROTTLE & STOP CABLES-W21
THRROTTLE & STOP CABLES-W27
THROTTLE & STOP CABLES-W33
STGP CABLE

REF 13-21 REPLACED IDLE STOP ASSEMBLY

W21 FROM S/N 16231
W27 FROM S/N 10869

W33 FROM S/N 5410

QuUA
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WESTEREEKE 4 e4=7.7-£-11-12,5Kk = FUEL STLENOID
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REF

MO NNU D OIN

WE STERBEKE 4¢4-7.7-8-11-12.5KW - FUEL SJ2LENOID

PN

31526
311752
15232
15534
15225
31189
33258
31847
33251
33259
31849
31872
23041
19019

23476
31754
31777
31726
21722
30053
35025
31759
31758
31553
34179
31531
31755

NAME

CAPSCREW
LOCK WASHER
BALL JOINT
NUT

BALL JOINT
BRACKET
BOOT

NUT

LABEL
SWITCH
LOCK WASHER
SCREW
SOLENOID
CLAMP

BOOT

ROD

NUT

WASHER
CAPSCREW
SPACER
STANDOFF
BRACKET
WASHER
LOCK WASHEK
CAPSCREW
BALL JOINT
CAPSCREW
NUT

NOTE

REMARKS

1/74NF X 1/2
174

9¢ DEGREE
1/74NF JAM

FUEL SHUT=OFF SOLENJID=7e7=11=1245KW
EMERGENCY STOP SWITCH

10-32 7e7=11=124,5KW

EMERGENCY STOP SWITCH

EMERGENCY STOP

10

10=-32 X 172

FUEL SHUT-OFF

FUEL SHUT=CFF SOLENDID=4e4KW
FUEL SOLENOID

THREADED =4 ¢4KW

1/74NF-4 o 4KW

1/2‘4.4’(”

1/2NF X 1/72-4.4KW

BRACKET MOUNTING=12.,5KW

1/4NF X T7/78-4 44KW

FUEL SHUT=0FF SOLENJID BC=444KW
FLAT 5716

5716

SZ16NC X 3/4

174NF X 1-1/4

1/74NF JAM

REFER TO WIRING MARNESS PAGE FOR BC-6
AND BT=8KW SOLENOID ARRANGEMENT

QUA
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WESTEFBEKE 1% - FUEL SYSTZIM
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REF

N = P> N

N = N

[y

MR NNG W

PN

15289
30025
13340
13329
16676
11597
22513
24831
33791
30548
33792

24984
24972
30291
30210
30211
32406

36260
30212
30199
30289
3e213
30872
34741
31%59
31758
31756
31560
30074
17196
31283
38310
30311
30%12
31301
31302
31303
30313
31304
30314
34857
30289
16988
24916
24972
30291
30076

WESTERBEKE 13

NAME

ADAPTER
HOSE
ELBOW
ELBOW
NUT
FERRULE
ELBOW
PUMP
GASKET
ELEMENT
MAGNET
GASKET
BOLT
WASHER
WASHER
FILTER
HEAD

C=-RING KIT

C-RING
0-RI NG
ELEMENT
RETA INER
CupP
GASKET
SCREW
LINE
HOSE
WASHER

LOCK WASHER

NUT
CAPSCREW
LINE
CAPSCREW
PUMP
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
HOSE
WASHER
BOLT
BOLT
WASHER
WA SHER
LINE

- FUEL SYSTZM

REMARKS

FUEL SUPPLY
1/8NPT STREET
INCL NUT & FERRULE-30072 LINE

HOSE 34741

ELECTRICAL FUEL LIFT WITH FILTER
LIFT PUMP-ABOVE ELEVMENT
LIFT PUMF FILTER WITH GASKET
LIFT PUMP COVER

LIFT PUMP COVER-SEE REF 6
BANJO

M14 ALUMINUM

BANJG M14

FUEL

FUEL FILTER

INCL REF 13-14

FUEL FILTER CUP

FUEL FILTER

FUEL FILTER INCL 0-RINGS
FUEL FILTER CUP

FUEL FILTER

FUEL FILTER BLEED

FUEL FILTER BLEED

LIFT PUMP T@ FILTER-USE 34741 HOSE
LIFT PUMP TO FILTER INCL ELBOW
5716 FLAT

5716

S/16NC

5716NC X 2-1/4

FILTER TC INJECTION PUMP
M8 X 20 DIN 933

FUEL INJECTION

ADJUSTING 0eo2MM

ADJUSTING Ce3MM

ADJUSTING 0e4MM

ADJUSTING 0.5MM

ADJUSTING 0.6MM

ADJUSTING 0.7MM

ADJUSTING C.8MM

ADJUSTING Do.9MM

ADJUSTING 1.0MM

FUEL RETURN

BANJO M8

BANJQ M8

BANJO

ALUMINUM M14

BANJO M14

INJECTOR LEAK-OFF TO PUMP

QUA

AR
AR
AR
AR
AR
AR
AR
AR
AR
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WESTERBEKE 13 = FUEL SYSTZ M
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REF

36
37
38
39
40
41
42
43
44- 1
44~ 2
44~ 3
45
46
47
48
49
S50
51
52
53
54
S5
56
57
58
59

PN

30365
30366
30216
31195
30315
13590
30193
30538
24600
13343
13344
30289
16988
30367
18811
31786
23382
30010
19262
24953
31754
31752
31753
31531

33093

WESTERBEKE 13

NAME

LINE

LINE

CLAMP
ISCLATOR
CLAMP
CAPSCREW
GASKET
INJECTOR
UNION
FERRULE
NUT

WASHER
BOLT

LINE
CAPSCREW
LOCK WASHER
SPACER
BRACKET
LOCK WASHER
CAPSCREW
NUT

LOCK WASHER
WASHER
CAPSCREW
ISCLATOR
KIT

- FUEL SYSTEM

REMARKS

INJECTOR 1

INJECTOR 2

FUEL LINE

FUEL LINE

FUEL LINE

M6 X 30 DIN 933

INJECTOR

FUEL

COMPRESSION INCL NUTS AND FERRULES

BANJO M8

BANJO M8

INJECTOR LEAK=OFF
M8 X 40

M8 DIN 127

FUEL FILTER AND LIFT PUMP MOUNT
¥10 DIN 127

M1@ X 1«25 X 35

17 4NF

174

174 FLAT

1/74NF X 1-1/4

FUEL LIFT PUMP MOUNT

FUEL HARDWARE

guUA
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WESTERBEKE 21-27-33 ~ FUEL SYSTEM
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REF

nN = N

NP WM NN N 0N -

H WO UHN -

N =

PN
24831

24842
30017
315690
24991
30210
31759
31758
311756
24972
24984
30291
31499
30080
30086
24600
13343
13344
30289
30289
16988
16988
30569
30570
30448
24948
31228
31786
19262

31531
13329
16676
11597
22513
368078
34489
30084
34614
13340
31754
31753
31752
3a025
15289
34857
16988
30289

WESTERBEKE 21-27-33 - FUEL SYSTEM

NA ME

PUMP
ELEMENT
BRACKET
BRACKET
CAPSCREW
SPACER
FILTER
WASHER
LOCK WASHER
NUT
WASHER
BOLT
WASHER
LINE
LINE
LINE
UNION
FERRULE
NUT
WASHER
WASHER
BOLT
BOLT
LINE
LINE
LINE
CAPSCREW
CAPSCREW
LOCKWASHER
LOCKWASHER
ISOLATOR
CAPSCREW
ELBOW
NUT
FERRULE
ELBOW
LINZ
HOSE
LINE
HOSE
ELBOW
NUT
WASHER
LOCKWASHER
HOSE
ADAP TER
HOSE
BOLT
WASHER

REMARKS

ELECTRICAL FUEL LIFT WITH FILTER
SEE PRECEEDING PAGE

FILTER AND PUMP MOUXTING-W21-27
FILTER AND PUMP MOUNTING-W33
S/1eNC X 2-1/¢4

1-1/78 LONG-W21-27

FUEL-INTERNAL PARTS ON PRECEEDING PAGE

5716 FLATY

5716

5716 NC

Ml14a ALUMINUM

BANJO

BANJO M14

FUEL FILTER TO INJECTION PUMP-W21
FUEL FILTER TO INJECZTION PUMP-W27
FUEL FILTER TO INJECTION PUMP=-W33
COMPRESSION INCL NUTS AND FERRULES

BANJO
BANJO

ME8-W21

MB8-W27-33

BANJO M8-INJECTOR REITURN-W21
BANJOQ M8-INJECTOR RZITURN-W27-33
INJECTOR LEAK/OFF=-W?21
INUECTOR LEAK=OFF-W27
INJECTOR LEAK-OFF-W33

M8 X 45 DIN 931-W21-27

MI10 X 125 X 30 DIN 961-W33
M8 DIN 127-W21-27

M10 DIN 127-W33

FUEL LIFT PUMP MGUNT

1/74NF X 1-1/4

INCL NUT & FERRULE-SOLID LINE

HOSE
LIFT
LIFT

PUMP TO FILTER-W21-27 USE 34489
PUMP TO FILTER-W21-27 INCL ELBOW
LIFT PUMP T0 FILTER-W33 USE 34614
LIFT PUMP TO FILTER-W33 INCL ELBOW
1/78NPT STREET

1/74NF

174

174

FUEL SUPPLY

FUEL RETURN
BANJO M8
BANJO M8
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WESTERBEKE 21-27-33 - FUEL SYSTEM

238



PN

36882
30088
33424
24916
24915
17196
17196
18804
20628
30315
30315
30316
30316
30538
30538
13619
12619
30193
30193
30571
30443
30572
30444
30573
30445
30574
30446
30549
30550
30447
33800
38560
30561
30562
30563
30564
38565
30566
30567
30568
38551
306552
30553
30554
38555
30556
36557
38558
30559
33893

WESTERBEKE 21=27=33 - FUEL SYSTEM

NAME

LINE
LINE
LINE
BOLT
BOLT
CAPSCREW
CAPSCREW
CAPSCREW
CAPS CREW
CLAMP
CLAMP
CLAMP
CLAMP
INJECTOR
INJECTOR
CAPSCREW
CAPSCREW
GASKET
GASKET
LINE
LINE
LINE
LINE
LINE
LINE
LINE
LINE
PUMP
PUMP
PUMP
PUMP
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM

KIT

REMARKS

INJECTOR LEAK=OFF T2
INJECTOR LEAK=-QFF T9
INJECTOR LEAK=OFF T)
BANJO-W21
BANJO=-W27-33

M8 X 20 DIN 933-w21
M8 X 20 DIN 933-W27-33
M6 X 28 DIN 933-W21

M6 X 25 DIN 931-w27-33
FUEL LINE-w21

FUEL LINE-W27-33

FUEL LINE-W21

FUEL LINE=-W27-33
FUEL-W21

FUEL-W27-33

M8 X 306 DIN 931-w21

M8 X 30 CIN 931-w27-33
INJECTOR-W21
INJECTOR=-W27=-33
INJECTOR 1-W21=27
INJECTOR 1-W33
INJECTOR 2-W21=27
INJECTOR 2-W33
INJECTOR 3-W21=-27
INJUECTOR 3-W33
INJECTOR 4-w27
INJECTOR 4-W33

FUEL INJECTION-W21
FUEL INJECTION-W27
FUEL INJECTION=W33
FUEL INJECTION-6KW
ADJUSTING 0e2MM=W21
ADJUSTING 0e3MM-W21
ADJUSTING 0e4MM=i21
ADJUSTING 0.5MM-W21
ADJUSTING Oe6EMM=421
ADJUSTING 0s7MM-W21
ADJUSTING Oe8MM=W21
ADJUSTING 0.9MM=-W21
ADJUSTING 1e0MM=W21
ADJUSTING 0e2MM-W27-33
ADJUSTING De3MM=k27=33
ADJUSTING 0e4MM=-W27-33
ADUUSTING 0eS5MM=W27-33
ADJUSTING 0e6MM=-W27-33
ADJUSTING Qe7MM=W27=33
ADJUUSTING 0+.8MM-W27-33
ADJUSTING QeSMM=W27=-33
ADJUSTING 1.8MM-W27-33
FUEL HARDWARE

PUMP=-W21-27
PUMP=W33 TO S/N5409
PUMP-W33 FR S/N53410

QUA

AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
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WESTERBEKE 13A - BC-4¢4KW - FULL SYSTEM
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WESTERREKE 13A - BC-4.4KW - FUEL SYSTEM

REF PA NAME REMARKS QUAN
1 13596 CAPSCREW M € X 30 DIN 933 1
2 31783 LOCKWASHER M € DIN 127 1
3 31784 WASHER M 6 DIN 125 1
4 30315 CLAMP FUEL LINE 1
5 31195 ISOLATOR FUEL LINE 1
6 30316 CLAMP FUEL LINE 1
7 30365 LINE INJECTOR 1 1
8 30366 LINE INJECTOR 2 1
9 30193 GASKET INJECTOR 2

10 30538 INJECTOCR FUEL 2
11 38289 WASHER BANJO M 8 4
12 16988 BOLT BANJO M 8 2
13 30367 LINE INJECTOR LEAK-OFF 1
14- 1 246060 UNION COMPRESSION INCL NUTS & FERRULES 1
14- 2 13343 FERRULE 2
14- 3 13344 NUT 2
18 34960 LINE INJECTOR RETURN TO INJECTION PUMP 1
16 34857 HOSE FUEL RETURN 1
17 16988 EBOLT BANJO M 8 1
18 30289 WASHER BANJO M 8 2
19 24916 BOLT BANJO 1
20 24972 WASHER ALUMINUM M14 1
21 30291 WASHER BANJO M14 2
22- 1 357085 LINE FUEL FILTER TO INJEZTION PUMP=W13A 1
22~ 2 36074 LINE FUEL FILTER TO INJEZTION PUMP-GENSET 1
23 17196 CAPSCREW M 8 X 20 DIN 933 4
24 31283 PUM> FUEL INJECTION 1
25- 1 30310 SHIM ADJUSTING CQe2MM AR

25- 2 306311 SHIM ADJUSTING 0.3MM AR

25- 3 30312 SHIM ADJUSTING 0De4MM AR

25- 4 31301 SHIM ADJUSTING C.5MM AR

25- 5 31302 SHIM ADJUSTING Ce6EMM AR

25- 6 31303 SHIV ADJUSTING 0.7MM AR

25=- 7 30313 SHIM ADJUSTING 0e8MM AR

25~ 8 31304 SHIW ADJUSTINE 0.9MM AR

25- 9 30314 SHIM ADJUSTING 1.0MM AR

26 31784 WASHER M 6 DIN 125 4
27 24831 PUMP FUEL LIFT 12FDC 1
28 22513 ELB?2W 1/78NPT TO HOSE 1
29- 1 34489 LINE LIFT PUMP TO FILTER INCL ELBOW-W13A 1
29- 2 34741 LINE LIFT PUMP TO FILTER INCL ELBOW-GENSET 1
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WESTERBEKE 13A - BC-4<4KW - FUEL SYSTEM
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REF

30
31
32
33
34
35
36
37
38
39
40~
40~
41
42
43
44
45
46
47-
47-
48
49
50
51
52
53
54
55

57
S5&
59
60~
60~
60~
60~
61

N =

N -

D OGIN

PN

30025
15289
13890
13340
30548
33792
31225
31787
38213
30289
30210
30211
24972
24984
30291
3czao
30199
30212
34422
30010
31786
18242
31783
15812
30345
30243
34585
33259
264683
19262
24953
24639
13590
31784
31783
15812
33093

WESTERBEKE 13A = BC-4+4KW - FUEL SYSTEM

NAME

HOSE

ADAP TER
CAPSCREW
ELBOW
ELEMENT
MAGNET
CAPSCREW
WASHER
SCRE
WASHER
FILTER
HEAD
WASHER
BOLT
WASHER
ELEMENT
Cup
RETAINER
BRACKET
BRACKET
LOCKWASHER
NUT
LOCKWASHER
NUT

BOLT
WASHER
SPACER
SWITCH
BREAKER
LOCKWASHER
CAPSCREW
SOLENOID
CAPSCREW
WASHER
LOCKWASHER
NUT

KIT

REMARKS
FUEL SUPPLY

M & X 30 DIN 933

1/8NPT STREET

LIFT PUMP FILTER WITH GASKFET
LIFT PUMP COVER

M 8 X 60 DIN 931

M 8 DIN 125

FUEL FILTER BLEED

FUEL FILTER BLFED

FUEL

FUEL FILTER

ALUMINUM M14

BANJO

BANJO M14

FUEL FILTER INCL O0-RINGS
FUEL FILTER

FUEL FILTER CuP

FUEL FILTER & LIFT UMP-W13A
FUEL FILTER & LIFT >UMP-GENSET

M 8 DIN 127

M 8 DIN 2934

M 6 DIN 127

M 6 DIN 934
CYLINDER HEAD
CYLINDER HEAD BOLT

EMERGENCY SHUT-DOWN-GENSET
CIRCUIT 20 AMP

M10 DIN 127

M10 X 125 X 35 DIN 961
PRE-HEAT 12VvDC

M 6 X 30 DIN 933

M & DIN 125

M 6 DIN 127

M 6 DIN 934

FUEL HARDWARE

Q

c
>
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WESTERBEKE 18-21A-27A-33A - FUZL SYSTEM
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REF

-
O VRN U L NN

HWHWWHWHWEHWWUWHNHWOHWOWLMPDPDNND NN NODNDDNND DN NN D e e
VYRR~ NPOUOMNINHFOOD DRSO DM OOONNU OGN
[ 2 R N I RN BN RN I B ] [ LI I | [

N =

NN =

-

NN N =2 GEN = N

PA

24831
31784
13590
22513
34741
13340
3ge2s
30548
331792
24984
24972
30291
30289
30213
18242
31786
15830
18242
31786
31787
31783
15812
31225
34422
306210
30211
30200
30199
3g212
35027
35034
35035
30291
24972
24916
24915
30289
16988
34857
34610
35282
24600
13343
13344
36569
30570
30448
30316
38316

WESTERBEKE 18-21A-27A-33A - FUEL SYSTEM

NAME

PUM®
WASHER
CAPSCREW
ELBOW
LINE
ELBOW
HOSE
ELEMENT
MAGNET
BOLT
WASHER
WASHER
WASHER
SCREW
NUT

LOCKWASHER

STUD
NUT

LOCKWASHER

WASHER

LOC<KWASHER

NUT
CAPSCREW
BRACKET
FILTER
HEAD
ELEMENT
cup
RETAINER
LINE
LINE
LINE
WASHER
WASHER
BOLT
BOLT
WASHER
BOLT
HOSE
LINE
LINE
UNION
FERRULE
NUT
LINE
LINE
LINE
CLAMP
CLAMP

REMARKS

FUEL LIFT 12VDC

M 6 DIN 127

M 6 X 38 DIN 933

1/8NPT TC HOSE

LIFT PUMP TO FILTER INCL ELBOW
1/8NPT STREET

FUEL SUPPLY

LIFT PUMP FILTER WITH GASKET
LIFT PUMP COVER

BANJO

ALUMINUM M14

BANJO M14

FILTER BLEED SCREW
FILTER BLEED

M DIN 934

DIN 127

X 25 DIN 939

DIN 934

DIN 127

DIN 125

DIN 127

DIN 934

X 60 DIN 931

FILTER & LIFT PUMP

M
M
M
M
M
M
M

PO 000 DO|oo X

M
FUEL
FUEL
FUEL
FUEL

FILTER

FILTER INCL O-R INGS

FUEL FILTER

FUEL FILTER CUP

FILTER TC INJECTION PUMP-W18-21A
FILTER TC INJECTION PUMP-W27A
FILTER TC INJECTION PUMP-W33A
BANJO M14

ALUMINUM M14

BANJO-WI8-21A

BANJO-W27A-33A

BANJO M8

BANJO M 8

FUEL RETURN

INJECTOR RETURN 70 PUMP-W18-21A-27A
INJECTOR RETURN TO 2UMP-W33A
COMPRESSION INCL NUTS & FERRULES

INJECTOR LEAK-~OFF-W18-21A
INJECTOR LEAK=OFF-W27A
INJECTOR LEAK-OFF-W33A
FUEL LINE-W18-21A

FULE LINE-W2T7A-33A

D
c
>
&
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WESTERBEKE 18-21A-27A-33A - FUZL SYSTEM
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DO DD OGN & AN N bd Nt Db N N b N) o N et

N = NN =N =N

PN

30315
30315
18804
20628
30571
30443
30572
30444
36573
30445
38574
30446
17196
17196
33860
30549
30550
30447
30560
30561
30562
308563
30564
30565
30566
30567
30568
36551
30552
38553
36554
30555
30556
36557
30558
30559
30193
30193
30538
30538
13619
13619
30289
3028¢
16988
16988
33093

WESTERBEKE 18-21A-27A-33A - FUIZIL SYSTEM

NAME

CLAMP
CLAMP
CAPSCREW
CAPSCREW
LINE
LINE
LINE
LINE
LINE
LINE
LINE
LINE
CAPSCREW
CAPSCREW
FUMP
PUM®
PUMP
PUMP
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIY
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
GASKET
GASKET
INJECTOR
INJECTOR
CAPSCREW
CAPS CREW
WA SHER
VASHER
BOLT
BOLT

KIT

REMARKS

FUEL LINE
FUEL LINE
M & X 20
M 6 X 25
INJECTOR
INJECTCR
INJECTOR
INJECTOR
INJECTGR
INJECTOR
INJECTOR
INJECTOR
M 8 X 20
M 8 X 28
FUEL INJE
FUEL INJE
FUEL INJE
FUEL INJE
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING

-W18-21A
-W2TA=33A

DIN 933-W18-21A
DIN 931=W27TA-33A

1-W18=21A-27A
1=-W33A
2-W18=-21A-27A
2=KW33A
3-W18=-21A-27A
3=W33A
4-W27A
4=W33A

DIN 933-W1°-21A
DIN 933=-W27A-33A

CTION-W18

CTION=W21A
CTION-W27A
CTION=W33A

fe2MM-W18-21A
Oe3MM=W18~21A
Be4MM-W18-21A
De5MM-K18-21A
De6MM=-4W18-21A
Je7MM-W138-21A
0e8MM=-W18-21A
DeIMM-UW1E-21A
le0MM-W18-21A
0e2MM-W2T7A-33A
O0e3MM-W274 -33A
0e4MM-Y271 -3 3A
De5MM=-W274-33A
0e 6EMM=W274 -3 3A
0e7MM=-W274-33A
OeBMM-W274-33A
BeIMM=-W274-33A
l1eO0MM-W271-33A

INUECTOR-W18-21A
INJECTOR=-W27A-33A
FUEL-W18-21A

FUEL=W27A-

33A

M 8 X 30 DIN 931-W13-21A

M & X 306 DIN 931-W27A-33A
BANJG M 8-
BANJO M 8-
BANJOQ M 8-
BANJO M 8-

W18-21A
W2TA-33A
W1ig8-21A
W27A-33A

FUEL HARDWARE

QUAN

2t e b O\ B b b b b b p b b O N (NN

AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
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WESTERBEKE BC-6KW - BT-8KW - FUEL SYSTEM
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WESTERBEKE BC-6KW - BT-8KW - FUZL SYSTEM

REF PN NAME REMARKS QUAN
1 34235 BRACKET LIFT PUMP AND FILTER 1
2 24831 PUMP FUEL LIFT WITH FILTZIR 12VDC 1
3 31753 WASHER FLAT 1/4 2
4 31752 LOCKWASHER 1/4 2
5 315066 CAPSCREW 1/4NC X 1-1/4 2
& 30548 FILTER LIFT PUMP INCL GASKET 1
7 33792 MAGNET LIFT PUMP 1
8 GASKET LIFT PUMP-SEE REF 6 1
9 15289 ADAPTER INCLUDED WITH HOSE 1

10 30025 HOSE FUEL SUPPLY 1/8NPT 1
11 133406 ELBOW 1/8NPT STREET 1
12 22513 ELBOW 1/8NPT TO HOSE 1
13 34614 HOSE LIFT PUMP TO FUEL FILTER INCL REF 12 1
14 24959 CAPSCREW M2 X 1«25 X 25 DIN 961 2
1% 31792 LOCKWASHER M12 DIN 127 2
16 34420 LINE FILTER TO INJECTION PUMP 1
17 24972 WASHER Mi14 ALUMINUM 2
18 24984 BOLT BANJO 2
19 30291 WASHER BANJO M14 4
20 32406 KIT 0-RING 1
21 30200 ELEMENT FUEL FILTER INCL O-RINGS 1
22 36199 CUP FUEL FILTER 1
23 30212 RETAINER FUEL FILTER CUP 1
24 31560 CAPSCREW S/716NC X 2-1/4 2
2% 31758 LOCKWASHER 5/16 2
2¢ 31759 WASHER FLAT 5/16 2
27 30213 SCREWM FUEL FILTER BLEED 1
28 30289 WASHER FUEL FILTER BLEED 1
29- 1 30210 FILYER FUEL 1
289=- 2 30211 HEA)D FUEL FILTER 1
38 30291 WASHER BANJO M14 2
31 24372 WASHER M14 ALUMINUM 1
32 24916 BOLT BANJO 1
33 38289 WASHER BANJUO M8 2
34 16988 BOLT BANJC M8 1
35 34610 LINZ INJECTOR LEAK-OFF TO PUMP 1
36 34857 HOSE FUEL RETURN 1
37= 1 24608 UNION COMPRESSION INCL NUTS AND FERRULES 1
37- 2 13344 NUT 2
37=- 3 13343 FERRULE 2
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WESTERBEKE BC-6KW = BT=8KW. FUZL SYSTEM
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REF

38
39
40
41
42
43
44
45
46
47
LY:
50
51
52 -
52=
52-
52=-
52-
52=-
52-
52-
52-
53

DO DN PN -

PN

18804
30315
30316
38569
16988
306289
30538
36193
30571
30572
30573
17196
30549
30560
30561
30562
30563
30564
30565
30566
38567
38568
33093

WESTERBEKE BC-6KW - RT-8KW = FUEL SYSTEM

NAME

CAPSCREW
CLAMP
CLAMP
LINE
BOLT
WASHER
INJECTOR
GASKET
LINEZ
LINE
LINZ
CAPSCREWR
PUMP
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM

KIT

REMARKS

M6 X 20 DIN 933

FUEL LINE
FUEL LINE

INJECTOR
BANJO M8
BANJC M8
FUEL

INJECTOR
INJECTOR
INJECTOR
INJECTOR

LEAK-OFF

1
2
3

M8 X 20 DIN 933
FUEL INJECTION

0e 2MM
0o ZMM
0o 6MM
e SMM
Oe6MM
Ne 7TMM
0« 8MM
e OMM
le0OMM

FUEL HARDWARE

QUA

AR
AR
AR
AR
AR
AR
AR
AR
AR
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WESTERBEKE 13-18-21-27-33 - FUEL INJECTOR
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R =N U N =

PN

30538
16988
30684
30629
38621
3ge22
30623
30€24
30625
30626
30627
30628
30598
30597
3059¢
30297
30630

WESTERBEKE 13-18-21-27-33 - FUEL INJECTOR

NAME

INJECTOR
BOLT
BODY
FLANGE
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SHIM
SPRING
PIN
SPACER
NOZZLE
NUT

REMARKS

ASSEMBLY
BANJOC M8

1« 30MM
le 35MM
le40MM
e SOMM
l.00MM
le10MM
l.20MM
0e10MM
PRESSURE
PRESSURE

ASSEMBLY
RETAINING

QUAN

e b

AR
AR
AR
AR
AR
AR
AR
AR

b b b ek b
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WESTERBEKE 13-21-27-33 - BACK END - MARINE MOUNTING SYSTEM
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WESTERBEKE 13-21-27-33 - BACK

PN

30593
30248
30336
30491
30400
24148
34405
32013
31228
24960
32914
38230
24908
24295
24909
30238
30235
33279

19398
30540
30789
24778
20650
18813
17196
31786
31790
19039
24987
30061
24230
31764
31605
31605
24990
24836
31765
31764
31606
31789
31793
31793
24319
31338
31762
31764
31765
31606

NAME

MOTOR
SOLENOID
CASKET
GASKET
GASKET
HOUS ING
ISOLATOR
ISOLATOR
CAPSCREW
CAPSCREW
CAPSCREW
GEAR
FLYWHEEL
FLYWHEEL
FLYWHEEL
WASHER
BOLT
BOLT
NOTE

DAMPER
DAMPER
DAMPER
CAPSCREW
CAPS CREW
CAPSCREW
CAPSCREW
LOCK WASHER
LOCKWASHER
DOWEL
ADAPTER
ADAPTER
ADA® TER
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
SPACER
WASHER
LOCK WASHER
CAPSCREW
WASHER
WASHER
WASHER
SADDLE
SADDLE

NUT

LOCK WASHER
WASHER
CAPSCREW

REMARKS

STARTER
STARTER
BLOCK TO BELLHOUSIN3=W13

BLOCK TG BELLHOUSING-W21-27

BLOCK TO BELLHOUSING=W33
FLYWHEEL

REAR=-W13-21

REAR-W27-33

MI0X125X30 DIN 961-W13
M12X1e25X35 DIN 961-W21-27
M12X1e25X30 JIS-W33

RING

WITH RING GEAR-W13

WITH RING GEAR-W21-27
WITH RING GEAR-W33
LOCKING 30235 BOLT OJONLY
FLYWHEEL

FLYWHEEL WITH FLANGZI

USE SET CF IDENTICAL STYLE
30235 TORQUE 84-90 _B=-FT
33279 TORQUE 95-100 LB=-FT
HBW TRANSMISSION

BY TRANSMISSION

S1000 TRANSMISSION

CAMPER TC FLYWHEEL

M&X18 DIN 933-HBW

M10X20 DIN 933-HBW V-DRIVE
M8 X 20 DIN 933-BW

M8 DIN 125-HBW-BW

M1C0 DIN 137B-HBW V=-DRIVE
ADAPTER TO HOUSING

BW~-HBW TRANSMISSION

HBW V=DRIVE TO HOUSING
S1000 TRANSMISSIGN

346

3/7BNC X 1-W13-21-27-33
3/8NC X 1-RD60-RD8O

BW3 & EARLY HBWSO WI TH SHORT INPUT SHAFT
BW3 & EARLY HBWS0 WITH SHORT INPUT SHAFT

FLAT 3/8

3/8

3/78NC X 1-1/4

M10 DIN 125

M12 DIN 125-W21-27
M12 DIN 125-W33

FRONT MOQUNT-W13-21-27-33
FRONT MCUNT-RDE0-RD3O
3/78NC

/8

378

3/8NC X 1-1/4

END = MARINE MOUNTING SYSTEM
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WESTERBEKE 13-21-27-33 - BACK END - MARINE MOUNTING SYSTEM
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REF

30~
30=-
30~
30-
31
32-
32-
32-
33
34
35
36
37-
37~
38~
ig=-
39
40
41
42

S HNP

G N =

SIS

WESTERBEKE 13-21-27-33 - BACK END - MARIVE MOUNTING SYSTEM

PN

24315
31493
321408
32110
31797
31223
24957
31280
31762
31764
31765
31274
34405
32013
31826
31827
31377
31340
31607
31828

NAME

MOUNT
MOUNT
MOUNT
MOUNT
LOCKWASHER
CAPSCREW
NUT

STUD

NUT

LOCK WASHER
WASHER
CAPSCREW
ISOLATOR
ISCLATOR
NUT

LOCK WASHER
DOWEL
MOUNT
CAPSCREW
WASHER

REMARKS

FRONT=W13

FRONT=-W21-27-33

FRCNT CENTER=NO SADDLE=-W21=27-33
FRONT-RD60-RD 80O

Ml14=y21=27=33

Mi14 X 15 X 30 DIN 961-W21-27-33
M12 X 125 DIN 934=413

M12 X 125 X 60-W13

3/78NC

3/8

FLAT 3/8

3/8NC X 2 FULLY THREADED FOR BATTERY GND
FRONT=W13=21=RD60
FRONT-W27-33-RD80

S/8NF=JAM

/8

TUBULAR=BW3

REAR-RD60=-RDSO

3/78NC X 1=1/2-RD60=3D8&0

FLAT 5/8

qUA
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WESTERBEKE 13A-18-21A-27A-33A - BACK END - MOUNTING SYSTEM
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17-
17-
18
19
20
21
22
23
24
25
26
27
28-
28-
28-
29-
29-
29-
30-
30~
30-
31-
31~
32
33-
33-
33-
34~
34-
35-
35-
35-
35~

N

N =N

1
2

N RGN OGN N

L OGIN =N WA =

WES TERBEKE 13A-18-21A-27A-334A

PN

34552
30593
31789
19262
34589
35307
34590
34589
34756
31792
24957
34758
31834
33920
31792
22014
34728
31792
32014
34405
32013
31826
33890
13629
19262
31827
19262
15887
13919
34589
19262
30336
30491
30400
19262
31792
31792
24952
31834
31834
34833
34589
19262
34740
34249
34556
32996
30230
34736
34656
34666
341709

NAME

MOTIR
MOTOR
WASHER
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
MOUNT
LOCKWASHER
NUT

MOUNT

CAPS CREW
MOUNT
LOCCKWASHER
CAPSCREW
MOUNT
LOCKWASHER
CAPSCREW
ISOLATOR
ISOLATOR
NUT

MOUNT
CAPSCREW
LOCKKASHER
LOCKWASHER
LOCCWASHER
NUT

DOWEL
CAPSCREW
LOCKWASHER
CASKET
GASKET
GASKET
LOCKWASHER
LOCK WASHER
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
LOC<WASHER
BACKPLATE
BACKPLATE
BACKPLATE
EEAR

CEAR
FLYWHEEL
FLYWHEEL
FLYWHEEL
FLYWHEEL

- BA

REMARKS

STARTER-4W13A~

STARTER-W27A-

M12 DIN 125
M192 DIN 127
MIZ X 30 DIN
M10 X 65 DIN
M1C X 40 DIN
M1g X 30 DIN
FRONT LEFT-W1
M12 DIN 127
M12 X 125 DI
FRONT REGHT-W
MI2 X 1e25 X
FRONT-W18-21A
M12 DIN 127
M12 X 1e25 X
FRONT-W33A
M12 DIN 127
Mi12 X 1«25 X
W13A-18-214

W27A-33A
S/E&NF=-JAM
RE AR

M10 X 25 DIN
M10 DIN 127
5/8

M10 DIN 127
M10 DIN 934
BACKPLATE TO
M10 X 30 DIN
M12 DIN 127
BACKFPLATE TO
BACKFLATE TO
BACKPLATE TO
M1C0 DIN 127-W
M12 DIN 127-W
M12 DIN 127-W
MIO X 125 X
M12 X 1e25 X
M12 X 125 X
M10 X €0 DIN
Mie X 30 DIN
M1C DIN 127
W13A

W18-21A
W27A=334A
RING-W13A-18~-
RING=-W2T7A-33A
WITH RING GEA
WITH RING GEA

CKx END -

18-21A
334

a33
912-W33A
933
933-W33A
3A

N 934-4132
13A

30 DIN 861
=27k

30 JIS

30 JIS

233

HOUSINS
933

BLOCK=4132
BLOCK-418-21A-27A
BLOCK=-#3328

13A

18-21A-27A

33A

25 DIN 961-W13A
30 DIN 961-W18=-21A-27A
30 DIN 961-W33A
912

933-W33A

21A

R-W13A
R-W18=21A

MOUNTING SYSTEM

WI TH
WITH

RING
RING

GEAR-W2TA
GEAR=-W33A

QUA

-
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WESTERBEKE 13A-18-21A-27A-33A - BACK END - MOUNTING SYSTEM
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REF

36
37

39

39

40

41

42~
42~
43
43 -
44

45

46 =
46 -
47 -
47-
47=-
48

46

50

51~
51=-
51~
51-
51=-
51=-
52

53

54

55
55=
55-
56 =
S6~-
56=
56 =
56~
56~
56=
57=
57=-
57—
58=
58-
58=
58~
58 =
58-
58=-
59

60

N = N e

NP bt D)

A0S N

NP WRHWNERE NS WD - NN -

WESTERBEKE 13A-18-21A-27A=-33A

PN

33279
34682
31789
3447¢C
31789
15887
20650
18813
31786
19262
15839
24778
31267
30063
153938
30789
30540
19632
19262
13€e2°
24€29
31247
30140
24630
30095
3opas
31762
31764
33537
2 3450
23651
23652
23679
23680
23681
23682
23683
23684
23685
31249
36048
31250
23706
23707
2370¢
22709
23710
23711
23712
3179¢0
18813

MAME

EOLY
HOUS ING
WASHER
CAPSCREW
WASHER
NUT
CAPSCREW
CAPSCREW
LOCKWASHER
LOCK WASHER
STUD
CAPSCREW
ADAPTER
ADAP TER
DAMPER
DAMPER
DAMPER
COWEL
LOCKWASKHER
CAPSCREW
HBW GEAR
HBW GEAR
HBW GEAR
HBW GEAR
HBW GEAR
HBW GEAR
NUT
LOCKWASHER
CAPS CREW
SETSCREW
SETSCREW
SETSCREW
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
HBW GEAR
HBW GEAR
HBW GEAR
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
COUPLING
LOCKWASHKER
CAPSCREW

- BACK END =~

REMARKS

FLYWHEEL WITH FLANGZ
FLYWHEEL

Min DIN 12%

M10 ¥ 45 DIN 931

M1n DIN 125

M10 DIN S34

M 8 X 18 DIN 933-HB4
M1C X 20 DIN 933-HBWw V=-DRIVE
M £ DIN 127=-HBW

¥10 DIN 127-HBW V=D IVE
M & X 25 DIN 939

DCAMPER TG FLYWHEEL

HBW TRANSMISSION

HBW V=DRIVE

HEW TRANSMISSION

£1500 TRANSMISSION

BW TRANSMISSION

ADAPTER TO HOUSING

vi10 DIN 127

Mio X 25 DIN 933

MODEL S50 2.0 TO 1-W13A-18-21A
MUDEL 5C 2.7 TO 1-W13A

MODEL 108 1.5 TO 1

MODEL 100 1.8 TO 1-w27A-33A
MODEL 100 2.7 TO 1-418-21A
MODEL 150 2«6 TO 1-wW274-33A
3/78NC

3Z8NC

3/7ENC X 1-1/8
COUPLING 7/16NC X 1
COUPLING 3/8NC X 3/%
COUPLING 3/8NC X 1
HBW=BWN-S1500-BORE
HBW-BW-S1560-BORE
HB W=BW-S1500~-BORE
HBW-BW-S1500-BORE
HBW-BW=-S1500-BORE
HBW-BW=S1580~-BORE 1375
HBW-BW=S1500-BORE 1.5

V=-DRIVE 1.8 7O 1-W13-21A-27A-33A
V=DRIVE 2.1 TO 1-W13-21A-27A-334A
V-DRIVE 3.0 TO 1-W183=-21A=27A-33A
HBW V-DRIVE-BORE 0.75

HBW V-DRIVE-BORE 04375

HBW V-DRIVE-BORE 1.0

HBW V=-DRIVE-BORE 1.125

HBW V-DRIVE-BORE 1.25

HBW V-DRIVE-BORE 1375

HBW V-DRIVE-BORE 1.5

M10 DIN 137B

M10 X 20 DIN 933

0«75
0875
1. 0

1.125
1.25

MOUNTING SYSTEM

QUA
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WESTERBEKE 13-21-27-33 - TRANSMISSION - COUPLING - SHIFT CONNECTION
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WESTERBEKE 13=-21=27=33 = TRANSMISSION = COUPLING = SHIFT CONNECTION

REF PN NAME REMARKS QUAN
1 3C251 BW GEAR 2¢0 TO 1-4W27-33 1
2 30949 EW GEAPR 20 TO 1-W13 1
3= 1 24€£29 HBW GEAR MODEL 50 2.9 T0O 1-W13=-21 1
3= 2 31247 HBW GEAR MODEL 50 2.7 TO 1-W13 1
3- 3 30140 HBW CGEAR MOCEL 100 1.5 TO 1-413-21-27-33 1
3= 4 246306 HBW GEAR MODEL 100 leR TO 1-427-33 1
3= 5 390095 HBW GEAR MGDEL 100 2«7 TO 1-421 1
3= 6 30049 HBW GEAR MODEL 150 2e6 TD 1-427-33 1
4- 1 21249 HRW GEAR V=-DRIVE 1.8 T0 1 1
4- 2 30048 HBW GEAP V-DRIVE 2.1 TCO 1 1
4= 3 21250 HBW GEAR V=DRIVE 2.0 TO 1 1
5= 1 23€79 COUPLING BW-HBW=S10CQ0-BORE Ne75 1
5= 2 22680 COUPLING BW-HBW=-S1000~-BCRE 0875 1
5= 3 23681 COUPLING BW=-HBW=-S10060-BCRE 1.0 1
5= 4 23682 COUPLING BW-HBW=S1000-BORE 1.125 1
5= 5 23683 COUPLING BW-HBW=S1000-BCORE 1«25 1
S5- 6 23684 COUPLING BW-HBW=S1000-BORE 1375 1
5= 7 23€85 COUPLING BW-HBW=S1000-RORE 1a5 1
5- 8 2370& COUPLING HBW V=-DRIVE-BORE 0475 1
5= 9 23707 COUPLING HBW V=DRIVE-BORE 04875 1
5-10 23708 COUPLING HBW V=-DRIVE-BQRE 1.0 1
5=11 23709 COUPLING HBW V=-DRIVE-BORE 14125 1
5=12 23710 COUPLING HBW V=-DRIVE=BORE 1.25 1
5-13 23711 COUPLING HBW V-DRIVE-BORE 14375 1
5-14 23712 COUPLING HBY V=-DRIVE=-RCRE 1.3 1
6= 1 33537 CAPSCREW 3/8NC X 1-1/8 4
6- 2 18813 CAPSCREW M10 X 20 DIN ©33=-HB4 V=-DRIVE 4
- 1 31764 LOCKWASHER 3/8 8
T7- 2 31762 WASHER FLAT 2/8 4
7- 3 31790 LOCKWASHER M10 DIN 137B-HBW V-DRIVE 4
8 31762 NUT 3/8NC 4
9= 1 23450 SETSCREW COUPLING 7/16NC X 1 2
9- 2 23€51 SETSCREW COUPLING 3/8NC X 3/4 2
9- 3 23652 SETSCREW COUPLING 3/8NC X 1 2

10 11877 FLANGE FLEXIBLE COUPLING-BW=~HBW-S1000 1
11- 1 11878 HUB FLEXIBLE COUPLING-BJ2RE 04875 1
11- 2 11879 HuUB FLEXIBLE COUPLING=-RORE 1.0 1
11- 3 11880 HUB FLEXIBLE COUPLING6-BORE 1.125 1
11- 4 11881 HUB FLEXIBLE COUPLING=BORE 1.25 1
1I- 5 11882 HUB FLEXIBLE COUPLING-BORE 1.375 1
11- 6 11883 HuUB FLEXIBLE COUPLING=RIRE 1.5 1
12 31612 CAPSCREW 3/8NC X 2=3/4 4
NOTE SEE NEXT PAGE FOR SH4IFTING BRACKET
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WESTERBEKE SHIFT CONNECTION ON HBW




REF

OB DNNP OGN

PN

30756
30181
31786
13636
31847
31849
13870
13325
31873
33482
31752
31754
32161

WESTERBEKE SHIFT CONNECTION ON HBW

NAME

NUT
BRACKET
LOCK WASHER
CAPSCREW
NUT
LOCKWASEER
SHIM

CLAMP
SCREW

BALL JOINT
LOCKWASHER
NUT
BRACKET

REMARKS
FILLAK=M8

SHIFT CABLE-TOP ENTRY-HBW GEAR
M8 DIN 127

M8 X 25 DIN 933
190-32

10

CABLE CLAMP
CABLE

10-32 X &/8

1/4

1/ 4NF

SHIFT CAELE-REAR ENTRY-HBW GEAP

QUA

315

N

NN S T I OO NI SR X



WESTERBEKE 13-21-27-33

(3
- ELECTRICAL SYSTEM
SCHEMATIC DIAGRAM
12V0C BATTERY BATTERY RETURN C—)
STARTECR
START SOL
: ®
(D 2
. ouE-HeAT  pRC-weaten (2029
0 son "y LA
ALTERNATOR
WIRING DIAGRAM
PANEL PRE-HEAT SOL
@ SEE NOTE- B : PRE-MEAT @
sw TART
W T SENOER e SRR
arTCR TEMPT r
SwTIm OIL PRESSURE BRN START Sw. lUYFAL S bw. C@
@5w‘f_~ veL (®) ALTERNATOR @ FuEL SOL
Y Y|
T ! T
@ - | |
51 Amp \ = L ®@
(AL FUEL LIFT PumP
Q)
ALARM o oo
our SND
R(D Te c— ._._l:)_ .
i © VOLTMETER (®- ]
o -
W Sw
FUEL SOL. wss.w52,w70.Wi00 BLK®14 —_ OPTIONAL oP cace
x FUCL LIFT PUnP SPLITTER O P sENODER
3| {-umeu.*zv.-n)@ ®
ws2 WhE. N70, w100 NTC 4/76\/‘—‘
If CQUIPRED. To 80 stavice
TERY (D) v seroen
°
v N, PTIONAL AN——
Az o TACH
EEEE @wuwcn
/————j ® O)
R e -
PRE-HMEAT SOL : =
PUR *i2
@3!( NOTE-B oR .
- ATER
0P SENDER €-meate
<) wHT () |N§TRUMENT awcL ASSEMBLY (ReaR view)
eupti2 A,
s.nsia .
[\ oux o A\ N
M
1 QRN 11 K
x|
[ san 1] SEC NOTE - A
NOT useo \Wi san \ /" 1T
RED %10
o
> |earrens _
® weroRe:
i NEUTRAL
STARTER s, | sarery
wiTCH
PyUR PUR \r
sen PRSI
QRN .o QRN
ey d e ey
. BLr BLK %10
.0 REO Q% - REO “10
wnt hd T 210
Gan -\3 f \ [ _can

SERIES 15 ALTERNATOR
2YOLT 5CAMP,

NOTES:

NOTES ON_BUILDER, ONNERS RESPONSIBILITY.
AN_ON-OFF _SWITCH MUST B& INSTALLED IN. WY
™™E TAI"Z’ crecuir KDOM 7')(‘ BATTERY 1N, AN EME
LEAVING EL_ENGING JSTARTERS TYPICALLY DEAW
200 Q;OQAM’.’ WM(N CQANI(NG TNE DURATION OF INDIVIDUAL CRANKING
CYCLES SHOULD NOT EXCEED 30 SECONDS. A_SWITCH WirW CONNINYOUS
RATING OF 785 AMPS AT |E VDC WILL NORMALLY SERVE THNESE £uncTions ,
BuUr _Sucm A WIrCH AMuST NEVER OF USED IO "MAKE " THE STARTER CIRCUIT.

®

e orsconneacr

OTNER NOTES:
® WARNING | SENDER CONNECTION
CONTACT WITH B + MAY DAMAGE SENDER.
© ALL RETURNS ARE TWROUGH ENGING BLOCK

© FOR_WIRING OF AUXILLARY ALTERNATORS SEE THE FOLLONING DIAGRAMS,
MOTOROLA &5 AnA, 1232
OTOROLA. S AMB, 17231
LEECE -NEVILE 53 AMP, 16335
LEECE -NEVILLE (05 AMP, i6G1d.

TIONAL _PRESSUPE SWITCHES ARE REQ'D 70 START

00
SOAr_ACCESORES, A_FLEXIOLE NQSE MUST BE RUN FROM
THE O/t PRESSURE AMANIFOLD T0 A NEARDY BULKNEAD AND

ALl WITCNES MOUNTED AT THE BULMNEAD .

® APPLY SILASTIC OR TIGHT WOUND PLASTIC[SPLICE ELECTRICAL
TAPE _AROUND CONNECTORS CONNECTED.

©@ cavrion:
TS PRODUCT 1S PROTECTED BY A MANUAL PESET
CIRCUIT BREAKER LOCATED NEAR TWE STARTEL AnD AS CLOSE
[O_TWE _SOURCE OF CURRENT AS POSSIBLE.
EXCESSIVE CURKENT DRAIN ANYNNELE In TWE /N.V‘MMINf panec,
WIRING, OR ENGING Wit CAUSE ) i3

Wi,

TNE BLEAXKI EVENT,
MOST LN GINE. _MAPHJ WIL_SHYT & ~AE_A£E "'5.‘7&&7
A ONNECTS THNER EyEL SUPPLY , TNEREFOPE TNE
L1

UST _BE SURE TNAT THE [NSTRUMENT PANEL ,
wm/~5 AND ENGINE. Ate INSTALLED TO PREVENT CONTACT
BETWEEN ELECTRICAL DEVICES AND SALT WATER,
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B OGN =

N W=

PN

11917
351068
35110
33764
35111
33€93
303548
30732
30733
30733
31126
30593
24683
24€39
24353
24353
24353
3221
3g221
30221
24132
3%10¢°
20654
11581
24831
30125
34761
13355
24177
33866
33685
30594
33764

NAME

METER
METER
METER
SWITCH
VOLTMETER
SWITCH
CABLE
HARNESS
HARNESS
HARKNESS
HARNESS
MOTOR
EREAKER
SOLENOID
ELOWPLUG
GLOWFLUG
ELOWPLUE
WIRE
WIRE
KIRE
SENDER
SENDER
SPLITTER
AMME TER
FUMP
SWITCH
SWITCH
ALARM
KEYSWITCH
PANEL
FANEL

ALTERNATCR

SWITCH

WESTERBEKE 13-21-27-32 - ELECTRICAL SYSTEM

REMARKS

TACHOMETER-HOUR

WATER TEMPERATURE

CIL FRESSUKE 0-100 >SI
FUSH BUTTON PRE-HEAT

12 vDC

KEY OFF=CN

FANEL

ENGINE-W13

ENGINE-W21

ENGINE-W27

ENGINE-WZ3

STARTER

CIRCUIT-20 AMP

PRE-HEAT

W13

W21

W27-33

GLOWPLUG CONNECTION-W13
GLCWPLUG CONNECTING-W21
CLOWPLUG CONNECTING=-W27-33
CIL PRESSURE 0-100 °ST

WA TER TEVMPERA TURE
ALTERNATOR OUTPUT-0P TICNAL
0-€0-0-CPTIONAL

ELECTRIC FUEL LIFT

ALARM WATER TEMPERATURE=-NO
ALARM QOIL PRESSURE=-\NC
BUZZER

OF F-ON=-START-PUSH T) PRE-HEAT
INSTRUMENT-COMPLETE

PLATE FOR PUSH BUTTON SWITCHES
56AMP NEG GROUND WITH REGULATOR
PUSH BUTTON START

QUA
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WESTERBEKE 13A-12-21A-27A-33A - ELECTRICAL SYSTEM

18

03)@, 90D

33
19

e

B
©, % o

> (}’)ﬁ' i (@)
>3 3

O\
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P
N
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O

318



REF

]
N

WO MmN LW

L LT UHUNUHWNUULWUHWUNGWOWWOWANNDDNNNDNDNODNDNDNONDNDNNDN NN = e s
VIO DBANTETDNLUHNNHOOWRBNPOPNLPHUHOUNDNOVMNORERPROOOWYWENOOPF WD
[ ] | I | [ I R O TR O O D N R B |

N D= D= G-

XY

LS g

WESTERBEKE 13A-18-21A=-27A-33A

PN

36594
32565
30381
33064
33381
31816
1€789
31786
33381
32015
33381
31787
31786
18242
30125
22131
35109
31848
31849
31847
30221
30221
3Jg221
24353
24353
24353
24683
31866
31844
34958
34418
15812
31783
19262
24951
31786
20€50
35094
34945
24752
34761
24132
11984
24831
34552
30593
18242
24639
31758
311760
18804
33685

NAME

ALTERNATOR
SPACER
STRAP
STRAP
WASHER
CAPSCREW
CAPSCREW
LOCKWASHER
WASHER
ROLT
WASHER
WASHER
LOCK WASHER
NUT

SWITCH
BUSHING
SENDER
WASHER
LOCK WASHER
NUT

KIRE

WIRE

WIRE
GLOWFLUG
6L OWPLUG
GLOWPLUG
BREAKER
SCRE W

LOCK WASHER
BRACKET
BRACKET
NUT

LOCK WASHER
LOCK WASHER
CAPSCREW
LOCK WASHER
CAPSCREW
HARNESS
HARNESS
ADAP TER
SWITCH
SENDER
ELBOW

PUMP

MOTOR

MO TOR

NUT
SOLENOID
LOCK WASHER
NUT
CAPSCREW
DIAGRAM

- ELECTRICAL SYSTEM

REMARKS

S0AMF 12 VvOC

STRAP 33064
ADJUSTING-W13A
ADJUSTING-W18-21A=-27A=33A
ADJUSTING STRAP

M & X 100 DIN 931

M 8 X 16 DIN 933

M & DIN 127

SPACER

ALTERNATCR MOUNTING

SP ACER

M 8 DIN 125

¥ & DIN 127

M 2 DIN S34

WATER TEMPERATURE=-AL ARM
174NPT TO 1/8NPT

WATER TEMPERATURE

FLAT 17

190

10-32

GLOWPLUG CONNECTING=-W13A
GLOWPLUG CONNECTING-W18-21A
GLOWPLUS CONNECTING-W27A=33A
W13A

W1R=21A

W2 TA=33A

CIRCUIT 20AMP

8=-32 X 7/8

8

SOLENOID & CIRCUIT 3REAKER-W13A
SOLENOIDSCIRCUIT BRI AKER=W15=21A=27A=334
M € DIN 934

M & DIN 127

MiC DIN 127

M10 ¥ 125 X 20 DIN 961

M 8 DIN 127

M 8 X 18 DIN 933
ENGINE-W13A
ENGINE-W18=21A=27A=33A
1/4BSPT TG 1/8NPT-W18-21A-27A-33A
OIL PRESSURE-ALARM

OIL PRESSURE

1/8NPT STREET 90 STEEL
FUEL LIFT 12VvDC

STAKTER 12VDC=-W13A=18=21A
STARTER 12VDC-W27A-33A

M & DIN 834

PRE-HEAT 12VvDC

5716

5F16NF

M 6 X 20 DIN 933

ENGINE WIRING

QuUA
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WESTERBEKE 4e4-7e7-11-1245KK = ELECTR ICAL SYSTEM

SCHEMATIC DIAGRAM
_— ST orV
@ 12voc sartear BaTTERY ACTURN (O
START soL  STARTER @
—
" PRE-HEAT rac-uearen (2)
ALTERNATOR

|
|
i
|
WIRING DIAGRAM | Tee
| : | 20Amp
|
rRESH 1 | 3. _eane PRE-HEAT SOL
wATER TEMP | e b—|
SEC NOTE -8 @Smc, aox fa |1 I F A
® IR | NG| encnear
W T SENDER | i : START sOL
i ' :
oA ® | g____:.l
YEL ALTERNATOR | | I [—— -—_:_ @ FUEL SOL.
! sranr O "
L~ \
| | DR R ]
N |1 ' | |oPsw [N W—
| |oee momen L =2 ey 1 ot urFome @
[ S ____k:‘;;\_[ @
—— e L J wTswl
—_ 2.
O e "™
I e _TENMP, SW.. voLTMETER
| 3 \
FUEL SOL @ (Y%
> LIFT PUMP LnTie | P cact
1 - O P SENDER
4l ! 2 ® ;
i _b \ wT e |
AL o N J t @ « semoen
EMERGENCY = K ~__’
oeTioNAL -
STOP 2 2 z| < A —9&\/;—4
® EEEEEE @) ammETER @ !
HOUR
i |
|
PRE-HEAT SOL . =
~uR *2
@su noTE-8 A
PRE-HEAT
0P SENDER € HEATER
BLKR' 14
J
— ©< 8 BLK010 | -I l
= PUR” 2 24 see | | l
NOTE-G 1
BLx “ia R [
Ve 7Y s 9, e RN
1 onn 1 i [0 I
4] BAN 1] SEE NOTE - A see note | | [
\Wi o \Wi avec Ao . ] | | [
RE0 10 l |
JIL PRESSURE A b |
WITCH
SwTeH G % earrem _ [ o
e AN
EXHAUST ! |
TEMP. SWITCH STARTER | l | I | |
|
o | P
| | I
eur o8 aco sun - | [
OR AED 1 ] |
sRN 8RN | I [ | |
onn onn | |
o oY rey [ I -
0 oux .k %10 | l; | ‘ |
v
.0 RED % REO %10 | .2 (I |
wnr wnr oo I | |
AN 3\0 41 | +« I |
| by !
A
! 1 |
SERIES "I5” ALTERNATOR : | r | | |
12VOLT S0AMP | I '
T T 1 | |
NOTES: | ! L]
|
NOTES ON_BUILDER)OWNERS RESPONSIBILITY . CENERATOR OPERATION. | l :
@ AN ON-OFF SWITCH SWOULD D€ wNSTALLED SOMEWNERE IN TV ZIRCUIF To PPEHEAT: DEPRESS PREMEAT SWIrtrt FROM B I
X _{cgmg _IHE STARTEE FROM THE OATTE®Y i an EmERGE wwew e T sy e S A
LEAv & BQAT. [ZVOLT DiESEL ENGINE STARTERS IVAICALLY DEAW 1570 GO sEconDs AS REQuIRED: _l |
< g_Mu 2N, CHASINE o THE BUEATIEN DIVIDUAL CRANKING START : DE&PRESS BOIN PRENEAT AND START 1
3 A_SWITCH WiTH CONTiNUOUS. SWITCHES (PRENEAT ALSO OVE&RBIDES |
7 2 w«‘_/\/ MALLY SERVE _THESE FUNCITONS, (OW OIL_PRESSURE SHUTDOWN Crecuir). |
BUT SucH A SW/!CN AMUST NEVER BE USED TO MAKE THE. I7 crrcumr, WHL'N G‘ArNEEAr_aR__IfA"" QEALEASE STARF 1
® WARNING | SENDER CONNECTTON : SWITCH ONLY . CONTINUE _WOLDING PRENEAT
CONTACT WITH B + mMAY DAMAGE SENDER. SWITCH FOR A EEW SECONDS (JNTIL ot
© AL _Reruens aRe TwROUG BRESSURE REACHES 20P5(). @ START nz-xﬂ@
© SIop; DEPRESS Srop SWITcH UuNDe INE
GENERATOR SroPS COmMPLETELY , @ REMOTE CONTROL PANEL (REAR view )
AL PRESSURE SWITCHES MOUNTED AT INE BULMNEAD . @ RemOvE JUMPES wWyEN REMOTE CONTROL PANEL 1S USED.
il
® APPLY SILASTIC OR TISHT WOUND 2uASTIC [SPLICE ELECTRICAL £R SOLENOIOS DRAW. /SAM"JH'*{’.{‘G‘_"E_";E VOLTAGE DROP 5:: :%c = :"'No: T :J:
TAPE _AROUND CONNECTORS CONNECTED. UST BE NO GREATE® THAN (0% (IN THE PATH FROM THE OL80 Ramera ConThe: /AnEl |8.i4 |
L UTCH TO ANY REMOLE SWITCHES AND BACK [ THE "3_|t-n-vo| Avo€o ~NorE=T P
©@ cauron: ANDA WITCH) 1F TNIS REQUIRES IMPRACTICALLY LARGE QADRED_ ¢ seconal Jap i |
TH1S PRODUCT 1S PROTECTED BY A MANUAL RESET Y RELAY MAY BE ADDED T0_CONTROL TNE STARTER 81| 014 K was =8Bk, {3
CIRQUIT OREAKGER LOCATED AR TNE _STARTER AND AS CLOSE I-19-82] AOOGD SaWCs B ALY, €eal 1
TO_I'NE_SOURCE OF CUFRENT AS POSSIBLE. s LS | MeE-Wear - STRET mr:l‘u‘ 3
EACESSIVE CURRENT DRAIN ANYWNELK (N TNE INSTRUMENT PANEC, ﬁm[’nﬂurw __n.{_
WIBING, 08 ENGING With CAUSE TNE BREAKEL TO TO1P_IN THIS SVENT, S _““9_7_‘4)—_;5;«; w43 S (C (875
9T gL ZHUT Dow: 83 |FUBL SXEnnD iU/ acnct B IS
BREAKX, DisCONNECTS 83 | A0AD & A0Sy SRS I BN 32| B
BUILDER [QWNER MUST BE SURE THAT. »

P ENT _ConTACT
BETWEEN CLECTRICAL DEVICES AND SALT WATER,

WIRING _AND ENGINE ARE INSTALLED
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WESTERBEKE 4a4=747-11-12.

PN

12892
35108
35110
24732
35111
24732
30147
31132
31133
31135
30593
24683
24639
24353
24353
24353
30221
30221
30221
24132
23n41
35109
24873
33348
24831
15243
13723
13724
30096
11581
24731
24943
32122
24731
24732
30594
32923
33259
33258
24968

NAME

METER
METER
METER
SWITCH
VOLTMETER
SWITCH
CABLE
HARNESS
HARNESS
HARNESS
MOTOR
BREAKER
SOLENOID
6L AWPLUG
GLOWPLUG
ELOWPLUG
WIRE
KIRE
WIRE
SENDER
SOLENOID
SENDER
PANEL
SWITCH
PUMP

LED

RESI STOR
DIGDE
SWITCH
AMMETER
SWITCH
PANEL
PLATE
SWITCH
SWITCH
ALTERNATOR
SWITCH
SWITCH
BOGT
DECAL

REMARKS

HOUR

¥ATER TEMPERATURE

OIL PRESSURE 0-100 °SI
PRE-HEAT

12 vbC

START

PANEL

ENGINE-4 «4KW

ENGINE 6-7e7-11KW
ENGINE-1245KW

STARTER

CIRCUIT-20 AMP

PRE-HEAT

44K W

Te 7K W

11-12.5KW

GLOWPLUG CONNECTING 4e4KW
GLOWPLUG CONNECTING 7a7KW
GLOWPLUG CONNECTING 11-124%5KW
OIL PRESSURE 0-100 2SI
FUEL SHUT=-QFF

WATER TEMPERATURE
COMPLETE

OIL PRESSURE-NO
ELECTRIC FUEL LIFT
REMOTE CONTROL PANEL
REMOTE CCNTROL PANEL
REMOTE CONTROL PANE.
WATER TEMPERATURE=-NC
0-60-0-0PTIONAL

STOoP

REMOTE CONTROL=-OPTIONAL
REMOTE CCNTROL PANEL
STOP

PRE-HEAT AND START

STAMP NEG GROURD WITH REGULATOR

EXHAUST TEMPERATURE
EMERGENCY STOP

EMERGENCY STOP SWITCH

GENERATOR OPERATING INSTRUCTIONS

SKW = ELECT? ICAL SYSTEM

QUA
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REF

DO ~ND UL NN

- N R e

N =

(G BN 1IN\ I g

WES TERBEKE BC=6e4KW

PN

38593
33565
33064
35134
3178¢
31787
34606
1€789
33381
32015
33381
30234
31787
31786
18242
36096
35109
31848
31849
31847
3g221
30221
24353
24353
31786
13630
24639
31783
18804
15812
31758
31760
34244
30010
24683
33259
33258
31999
34204
33251
21885

NA ME

ALTERNATOR
SPACER
STRAP
CLAMP
LOCCWASHER
CAPSCREW
BRACKET
CAPSCREW
WASMER
BOLT
WASHER
SHIM
WASHER
LOCKWASHER
rUT

SWITCH
SENDER
WASHER
LOCXKASHER
NUT

WIRE

WIRE
GLOWPLUG
GLOWPLUG
LOCKWASHER
CAPSCREW
SOLENOID
LOCK WASHER
CAPSCREW
NUT
LOCKWASHER
NUT
BRACKET
BRACKET
BREAKER
SWITCH
BOOT

RING

LABEL
LABEL
SPACER

- BC6KW - BT-BKW = EFLECTRICAL SYSTEM

REMARRS

SGAMP 12VCD-BT-8KW
STRAP=RT=-8KW
ADJUSTING-BT-8KW

BT-8KW

M & DIN 127

M & X 105 DIN 931
BELT GUARD-BT-8KW
M 8 X 16 DIN 933

SP ACER

ALTERNATOR MOUNTING-BT-8KW

SPACER

M 8 DIN 125

M 8 DIN 127

M & DIN 234

WATER TEMPERATURE=-SAFETY
WATER TEMPERA TURE

FLAT 10
10
10-32

ELOWPLUG CONNECTING-2 CYLINDER
GLOWPLUG CONNECTING-3 CYLINDER

2 CYLINDER
3 CYLINDER

M 8 DIN 127
M 8 X 25 DIN

PRE-HEAT

M 6 DIN 127
M 6 X 20 DIN 933

M 6 DIN 934

5716
SF16NF

SOLENOID & CIRCUIT 3REAKER-BC=6KW=BT-8KW
BC-4 .4KW REFER TU FUEL PAGE

CIRCUIT 20AMP

EMERGENCY STOP

EMERGENCY STOP SWITCH

LOCKING

STOP SWITCH-BC-6KW=3T-8KW
STOP SWITCH-BC-4e.4Kd
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WESTERBEKE BC-4e¢4KW - BCAKW = RT-8KW = ELECTRICAL SYSTEM

REF PN NAME REMARKS QUAN
34 PANEL CONTROL-FEFER TO PANEL PAGES 1
35= 1 35898 HARNESS BC-4 44 KW 1
35- 2 35890 HKARVESS BC-6«0KW 1
35= 3 34654 HARNESS BT-8e0KW 1
36 32923 SWITCH EXHAUST TEMPERATURE-SAFETY 1
37 13760 CLAMP 1
38 18242 NUT M 8 DIN 934 1
3¢ 34552 MOTOR STARTER 1
40 24831 PumP ELECTRIC FUEL LIFT 1
41 241752 ADAPTER 1/4BSPT TC 1/8NPT 2
42 11984 ELBOW 1/8NPT STREET 90 STZEL 2
43 24132 SENDER CIL PRESSURE 1
44 33348 SWITCH OIL PRESSURE-SAFETY 1
45 23041 SOLENOID FUEL SHUT-OFF 1
46 15225 BALL JOINT 1
47 15534 NUT 1
48 34179 BALL JOINT 1
49 31585 CAPSCREW 174NC X 1 1
5¢ 31810 CAPSCREW M 6 X 14 DIN 933 2
51 31783 LOCKWASHER M & DIN 127 2
52 31784 WASHER M &6 DIN 125 2
53=- 1 31847 NUT 10-32 2
53- 2 31849 LOCKWASHER 10 2
54 31752 LOCKWASHER 1/4 1
55 31750 NUT 1/4NC 1
Sé= 1 34201 EBRACKET FUEL SOLENOID-BC-6KW=-BT-8KW 1
56- 2 35325 BRACKET FUEL SOLENOQID=-BC=4 %KW 1
57 31873 SCREW 10-32 X 5/8 2
58- 1 35951 DIAGRAM GENERATOR DC CONTROL WIRING BC=4e4KW 1
58=- 2 35773 DIAGRAM GENERATOR DC CONTROL WIRING BC-6KW 1
58- 3 34651 DIAGRAM GENERATOR DC CONTROL WIRING BT=-8KY 1
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WESTERBEKE MARINE INSTRUMENT PANEL
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REF

N =t

N =N =

[

N =2

PN

33866
24880
36913
30119
24946
24947
35108
35110
33865
24751
33693
24777
30003
33684
24994
30002
24996
30001
35111
33682
30148
33764
15031
11917
35114
35118
35825
24999

WESTERBEKE MARINE INSTRUMENT PANEL

NAME

FANEL
PANEL
SCREW
COVER
HOLDER
LAMP
METER
METER
PANEL
PANEL
SWITCH
SWITCH
NUT
COVER
COVEZR
SPACER
WINDOW
SCREW
VOLTMETER
DECAL
CABLE
SWITCH
CAP
METEK
LAMP
HOLDER
WIREZ
DRAWING

REMARKS

INSTRUMENT-ASSEMBLY
INSTRUMENT=-NO PUSH 3UTTONS-NLA

PANEL REAR

LAMP -BAYONET BASE
INSTRUMENT-BAYONET RASE
WA TER TEMPERA TURE

OIL PRESSURE 0-100 °SI

PLATE
PLATE-NO FUSH BUTTONS
KEY OFF-ON

KEY OFF-CN-START-PUSH TO PREHEAT
NYLON LOCKING 6-32
FACEPLATE-PANEL WIT4 PUSH BUTTONS
FACEPLATE-PANEL WITHOUT PUSHBUTTONS
NYLON

KEYSWITCH CCVER

NYLON 6=32 X 1/2 WASHER HEAD

12 vDC

SWITCH IDENTIFICATION

PANEL TO ENGINE

PUSH BUTTON START-PRcHEAT

SWITCH COVER REPLACIMENT
TACHOMETER-HOUR

INSTRUME T-WEDGE BASZ

LAMP-WEDGE BASE

PORER TO LAMPS

TEMPLATE TO INSTALL PANEL

QUA
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WESTERBEKE GENERATOR CONTROL FANEL

-
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WESTERBEKE GENERATCR CONTROL PANEL

REF PN NAME RE MARKS GUAN
1- 1 24873 PANEL ASSEMBLY INCLUDING 30X 1
1- 2 32340 PANEL INSTRUMENT ASSEMBLY-6KW 1
2 33867 FPANEL FACEPLATE 1
3 30147 CABLE PANEL TO ENGINE 1
4 23939 BUSHING 1-3/4 HOLE 3
5 24794 BOX FANEL 1
& 24795 COVER PANEL BOX 1
7 SCREW 8=-32 X 3/8 RH SS 4
8= 1 24946 HOLDER LAMP~BAYCNET BASE 3
8- 2 35118 HOLDER LAMP-WEDGE BASE 3
8- 3 35825 WIRE LAMP POWER CONNECTION 3
9= 1 24947 LAMP INSTRUMENT-BAYONET BASE 3
9- 2 35114 LAMP INSTRUMENT-WEDGE BASE 3

10 35108 METER WATER TEMPERATURE 1
11 3€110 METER OIL PRESSURE 0-100 PSI 1
12 SCREW 8=-32 X 3/8 OVAL HD 38 4
13 35111 VOLTMETER 12 vbC 1
14 12892 METER HOUR 1
15 24731 SWITCH STCP 1
16 24732 SWITCH START-PREHEAT 2
17 32031 COVER PANEL ROX WHEN FACE®LATE REMOTE MOUNTED 1
18 32449 LABEL SWITCH IDENTIFICATI2N 1
19 30760 CABLE 15 FOOT PANEL EXTENSION 1
20 24869 DECAL GENERATOR OPERATING INSTRUCTIONS 1
21- 1 33883 LABEL AC OUTPUT CONNECTIONS 2-3 WIRE 1
21- 2 33882 LABEL AC OUTPUT CONNECTIONS-6-12.5KW 4 WIRE 1
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WESTERBEKE BC=-444KW - BC-6KW - GENERATOR CONTROL PANEL
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REF

DOy DNS NN

WESTERBEKE BC-4+4KW - BC-6KW - GENERATOR CONTROL PANEL

PN

32340
33867
30147
24731
24732
30119
30913
2494¢
24947
35108
35109
35111
12892
32449
35114
35118
35825
30760
24968
31999

NAME

PANEL
PANZ L
CABLE
SWITCH
SWITCH
COVZR
SCREW
HOLDER
LAMP
METZR
METER
VOLTMETER
METER
LABZL
LAMP
HOLDER
WIRE
CABLE
LABEL
RING

REMARKS

INSTRUMENT ASSEMBLY
FACEPLATE

PANEL TO ENGINE HARNESS
STOP

START-PREHEAT

PANEL REAR

COVER

LAMP-BAYCNET BASE
INSTRUMENT-BAYONET RASE
WATER TEMPERATURE

OIL PRESSURE 0-100 2SI
12vDC NEG GROUND

HOUR

SWITCH IDENTIFICATION
INSTRUMENT-WEDGE BASE
LAMP-WEDGE BASE

POWER TO LAMPS

15 FOOT PANEL EXTENSION
GENERATOR OPERATING INSTRUCTIONS
SWITCH POSITIONING

QUAN
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WESTERBEKE BT-8KW - CONTROL >ANEL
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REF

- -
11
N -

1
N -

-.o@?-.ncooo-la-mm.uum
Nnauin-—-

10~
10-2
11
12-1
12-2
13
14
15
16
17
18
19-1
19-2
19-3
19-4
20
21
a2
23-1
23-2
23-3
23-4
24
25
26
av
a8

PN

035016
036539
036192
037605
037603
037601
034485
035303
024731
024732
024947
024946
035114
035118
035825
031900
031902
031904
034653
036538
031999
034421
036695
023939
034574
013856
031866
031842
031843
031844
013320
013363
013938
031855
031837
031838
031839
015222
019122
019121
015223
024968

WESTERBEKE 8.0 BTD - CONTROL PANEL

NAME

PANEL
PANEL
HOURMETER
VOLTMETER
METER
METER
PLATE
COVER
SWITCH
SWITCH
LAMP
HOLDER
LAMP
HOLDER
WIRE

NUT
LOCKWASHER
NUT
HARNESS
HARNESS
RING
SCREW
HARNESS
BUSHING
ASSEMBLY
PLATE
SCREW

NUT
WASHER
LOCKWASHER
BLOCK
MARKER
JUMPER
SCREW

NUT
WASHER
LOCKWASHER
PLATE
MARKER
BLOCK
JUMPER
LABEL

REMARKS

GENSET CTL REF 2-13 TO 9/88

GENSET CTL FR 10/88 STOP SWITCH IN BOX

12 vDC

OIL PRESSURE 0-100 PSI
WATER TEMPERATURE
PANEL

BOX-WHEN PANEL IS REMOTE MOUNTED

STOP

PREHEAT-START
INSTRUMENT-BAYONET BASE
LAMP-BAYONET BASE
INSTRUMENT~-WEDGE BASE
LAMP-WEDGE BASE

LAMP POWER CONNECTION
10-32

10

10-24 KEPS

PANEL 35016

PANEL 36539

TOGGLE SWITCH MOUNTING LOCK
8-32 X 3/8 TRUSS HEAD BLACK SS
ENGINE

SNAP-IN 1-3/4 IN HOLE

BOX AND HARNESS
SCREW-TERMINAL BLOCK

8-32 X 7/8 BINDING HEAD SS
8-32 HEX SS

FLAT 8

8

TERMINAL

TERMINAL BLOCK

TERMINAL BLOCK

6-32 X 5/8 BINDING HEAD SS
6-32 HEX SS

FLAT 6

6

SCREW-TERMINAL BLOCK
TERMINAL BLOCK

TERMINAL

TERMINAL BLOCK

GENSET OPERATING INSTRUCTIONS
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WESTERBEKE 13-18-21-27-33 - ALTERNATOR




REF

DO N D N

£ G -

N =

PN

30594
30694
30251

30249
30254
30255
30€90

360250
32015
30253
30248
30256

30703
36257
30258
30247
30382
30476
30234
30704
31787
31786
18242
30252

31086
30596
18811
31786
30381
30595
30477
31260
31786
16789
13630
31786
31787

WESTERBEKE 13-18-21-27-33 - ALTERNATOR

NAME

ALTERNATOR
NUT SET
PULLEY

FAN

SPACER
SCREW SET
BRACKET
STATCR
BEARING
PLATE
SLINGER
SCREW SET
BOLT

ROTOR
BEARING
TERMINAL
SCREW
INSULATOR
STRAP
STRAP
RECTIFIER
REGULATOR
BRUSH
SPRING
SPACER
SPACER
SHIM
BRACKET
WASHER
LOCK WASHER
NUT
CONDENSER
NUT

BOOT
SPACER
CAPSCREW
LOCKWASHER
STRAP
STRAP
STRAF
STRAP
LOCKWASHER
CAPSCREW
CAPSCREW
LOCKWASHER
WASHER

REMARKS

12 vDC 50 AMP

INCLURES LOCKWASHER

ASSEMBLY WITH FAN AND BUSHING

INCLUDED IN REF 3

INCLUDED IN REF 3

BEARING RETAINING PLATE

FRONT ASSEMBLY INCLUDING BEARING REF 9

BEARING RETAINING INCLUDED IN REF 7
INCLUDED IN REF 7

ALTERNATOR HOUSING

ALTERNATOR MOUNTING

ASSEMBLY INCLUDING 3EARING REF 15

SET INCLUDING 17-18-19-20-32
INCLUDED IN REF 16

INCLUDED IN REF 16

INCLUDED IN REF 16

INCLUDED IN REF 16

ASSEMBLY
ASSEMBLY INCLUDING 3RUSH SET

BRUSH

ALTERNATOR MOUNT=-W13=13A

ALTERNATOGR MOUNT=-W33

ALTERNATGOR MOUNT

REAR ASSEMBLY INCLUDING REF 16-21-22-31
M8 DIN 125

M8 DIN 127

MB DIN 934

INCLUDED IN REF 16
RUBBER

ALTERNATCR MOUNT-W21-27
M8 X 40 DIN 931

M8 DIN 127

ALTERNATOR ADJUSTING-W13-13A
ALTERNATOR ADJUSTINS =-W21=-27

ALTERNATOR ADJUSTIN3G-W33

ALTERNATOR ADJUSTING=7«.7KW SOQOUND GUARD
M8 DIN 127

M8 X 16 CIN 933

M8 X 25 DIN 933

M8 DIN 127

M8 DIN 125

AR
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WESTERBEKE 13-21-27-33 - STARTER MOTOR

o
(]

187 127 27
4

3

336



REF

DENDND NN -

GNP NN TN NN b ks b el s
MO VRN UDUHNHROYOENRU BUWN A

N @~ BN

PN

30593

30700
38702

30245
3178¢
18242
30265
3260

30695

30691

30696
30692

30693
30701
30262

3024€
30697

30698

30261
3g700
30263
30260
30264
30696
30699
30693
30262

WESTERBEKE

NAME

MOTOR
RING
RETAINER
PINION
SCREW
BRACKET
SHIvS
SOLENOQID
LOCKWASHER
NUT
SHAFT
SPRING
RETAINER
GEAR
WASHER
ERACKET
WASHER
CLIP
COVER
SCREW
CAPS CREW
BEAR ING
ARMA TURE
HOUS ING
HOLDER
BRUSH
SPRING
HOUS ING
SCREW
CAPSCREW
BEARING

NOTE

PINION
PINION
SCREW SET
SPRING
SHAFT
COVER SET
CLUTCH KIT
ARMATURE
HOLDER

13-21-27-33 - STARTZR MOTOR

REMARKS

STARTER 12vDC
RETAINING=-SEE KIT 1
SEE KIT 1

INCL REF 2 AND 3
SEE KIT 3

FRONT

SOLENQCID-SEE REF 8
INCL REF 7

M8 DIN 127

M8 DIN 934
ASSEMBLY-PINICN
INCL REF 13

SEE REF 12

SEE REF 19
CENTER

‘SEE REF 19

SEE REF 19

INCL REF 15417418 AVD 20
SEE REF 159

M S X 73

SEE REF 23

INCL REF 22 AND 31 3EARINGS
YOKE ASSEMBLY

BRUSH ASSEMBLY INCL REF 26 AND 27
SEE REF 25

BRUSH

RE AR

SEE KIT 3

M S X 149

SEE REF 23

THE SUPERSCRIPT ON REF NUMBERS ON DWG

REFER TO KITS BELOW

RETAINER-REF 1 AND 2

REF 14 2 AND 3

REF S AND 29

AND RETAINER-REF 12 AND 13
PINION AND GEAR-REF 11 AND 14
REF 15917418419 AND 20

INCLUDES KITS 30700930264 AND 30696

REF 22423 AND 30
BRUSH=-REF 25926 AND 27

GUA

»
Ry
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WESTERBEKE BC-4e4KW - BC-6KW = GENERATOR - BACK END = MOUNT




[ad N =t N =

N

G N =

F- N VR

WESTERBEKE BC=4+4KW

PN

34552
31789
19262
34589
35160
35161
32996
24952
24959
19262
35159
35162
15262
34833
12629
13629
31926
19262
31792
31834
33279
35928
35927
31786
17196

35971
31933
35974
31780
31918
35984
35975
34414
34408
35983
35973
34182
33964
15887

NAMEZ

MOTOR
WASHER
LOCKWASHER
CAPSCREW
FLYWHEEL
FLYWHEEL
GEAR
CAPSCREW
CAPSCREW
LOCCWASHER
PLATE
PLATE
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
CAPSCREW
LOCKWASHER
LOCKWASHER
CAPSCREW
BOLT

PLATE

DISC
LOCKWASHER
CAPSCREW
DIGDE
BRIDGE
SCREW
GUARD
LOCKWASHER
SCREW
COVER
COVER
GENERATOR
GENERATOR
HOUS ING
HOUS ING
CGVER
CRIPTRAY
NUT

- BC-6KW

REMARKS

STARTER
M10 DIN 125

M10 DIN 127

M10 X 30 DIN 933
BALANCED WITH RING

12vDC

-~ GENERATOR -

BACK END = MUOUNT

S5EAR BC=4e¢4KW

BALANCED wITH RING GEAR BC-6KW

RING

M10 X 16425 X 25 DIN 961 BC-4.4KW
M12 X 1«25 X 25 DIN 961 BC-6KW

M10 DIN 127 BC-4e4Kd
BACK BC-4e4KW
BACK BC-6KU
¥10 DIN 127
Mi® X 68 DIN
M10 X 25 DIN
Mi10 X 25 DIN
Mi0 X 35 DIN
M10 DIN 127
M12 DIN 127 BC-6KW
M12
FLYWHEEL

DRIVE DISC TO ARMATJRE

DRIVE
M 8 DIN 127
M 8 X 20 DIN 933

DIODE ASSEMBLY

M 5 X 1C DIN 85A
AIR

M 5 DIN 127%

M S X 10 DIN 84A
BC-4.4KW

BC -6 KW

ASSEMBLY BC-4e4KW
ASSEMBLY BC-6KW
INCL STATOR BC-4e4Kd
INCL STATOR BC-6KW
PTO

M10 DIN 934

912 FULLY THREADED
933 BC-4.4KW

933 BC-6KW

933 BC-6KW

X 1425 X 30 DIN BC-6KW

QUAN
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WESTERBEKE BC-4+4KW - BC-6KW - GENERATOR - BACK END - MOUNT

34@



REF

38
39
40
41-
41-
42
43
44
45
46
47
48~
48~
49
5@-
50~
51
52
53
54
54—
55
56
57
58
59
60~
60 -
61~
61-
61~
61~
62

N =

OGN =N

WESTERBEKE BC-4o4KW - BC-6KW - GENERATOR = BACK END = MOUNT

PN

19262
15039
35972
35982
35970
35969
311789
31915
18813
31711
31777
35028
33918
31792
31834
32014
31555
33530
241776
35273
33574
24674
31776
31774
31758
31756
35453
34592
35454
34591
35041
34198
34593

NAME

LOCK WASHER
DOWEL
BEARING
ARMA TURE
ARMA TURE
FAN

WASHER
LOCK WASHER
CAPSCREW
CAPSCREW
WASHER
MOUNT
MOUNT
LOCKWASHER
CAPSCREW
CAPSCREW
CAPSCREW
SHIELD
ISOLATOR
SPACER
SPACER
WASHER
LOCKWASHER
NUT

LOCK WASHER
NUT

RUAL

RUAL

RATIL

RATIL

RAIL

RATIL

STRAF

REMARKS
M10 DIN 127

BALL
ASSEMBLY BC-4e4KW
ASSEMBLY BC-6KW

M10 DIN 125

M10 DIN 6&797A

Mi9 X 20 DIN 933

1/2NC X 2 172

FLAT 1/2

FRONT BC-4e4KW

FRONT BC-6KW

M12 DIN 127

MI2 X 125 X 30 DIN 961 BC-4e4KW
M12 X 125 X 3@ JIS BC-6KW
5/16NC X 1

ISOLATOR

ISCLATOR TO RAIL BC-444KW
ISCLATOR TO RAIL BC-6KW
ISOLATOR SNUBBING

172

1/2NC

5716

S/16NC

ASSEMBLY-LEFT BC=44%KW
ASSEMBLY-LEFT BC-6K#
ASSEMBLY-RIGHT BC=4+4KW
ASSEMBLY-RIGHT BC-6KW
BC-4 «4KW

BC-6 KW

GROUND

GUAN
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WESTERBEKE BC-4e4KW - BC-6KW - GENERATOR AC OUTPUT




N =

NN NN RN -

WESTERBEKE BC-4e4KW = BC=6KW = GENER2TOR AC OUTPUT

PN

35981
31930
30809
35985
31218
35984
35975
35940
35979
35979
18241
18241
31914
31914
31781
31781
31920
31920
31914
31931
35942
359717
38976
31932
31914
35980
31930
35978
35944
35455

NAME

CHARGER
SCREW
RECTIFIER
CAPACITOR
SCREW
COVER
COVER
BLOCK
CLAMP
CLAMP

NUT

NUT
LOCKWASHER
LOCKWASHER
WA SHER
WASHER
SCREW
SCREW

LOCK WASHER
SCREW
BLOCK
RESISTOR
RESISTOR
CAPSCREW
LOCKWASHER
TERMINAL
SCREW
CAPACITOR
CROMMET
LABEL

REMARKS

BATTERY

M 5 X 10 DIN 963A
BRIDGE

BC=4 «4KW

M5 X 10 DIN 84A
BC=4 « 4 KW

BC-6KW

TERMINAL AC OUTPUT M5 STUDS
CAPACITOR BC=4+4KW
CAPACITOR BC-6KW

5 DIN 934 BC=4e4Kd
DIN 934 BC-6KW

DIN 673T7A BC=4+4KW
DIN 6797A BC-6Kd
DIN 125 BC=4e4Kd
DIN 125 BC-6KW

X 27 DIN 84A BC-4.4KW
X 20 DIN 84aA BC-6KW
DIN €797A

X 15 DIN 84A
TERMINAL 3 POLE

BALLAST 4 COIL

BALLAST 3 COIL

M 5 X 10 DIN 933 BRASS
M S DIN €797A

CHARGER CUTPUT

M5 X 10 DIN 963A

BC -6 KW

AC WIRES

AC OUTPUT CONNECTIONS

anaanmumaad,

M
M
M

QUA
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WES TERBEKE BT-8KW - GENERATOR - BACK END - MOUNTING SYSTEM
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REF

vo~NoUbuLn-—-

37-1
37-2
37-3
38
39
40

WESTERBEKE 8.0 BTD - GENERATOR -~ BACK END - MOUNTING SYSTEM

PN

034552
031789
019262
034589
024959
031789
019262
013629
019262
013631

034010
031792
031834
034014
032996
033279
035928
035927
035929
031835
037338
035930
031781
031914
031919
013760
031789
019262
034470
037262
034574
015812
031783
024836
034731
037428
035934
037723
035936
031914
031918

NAME

MOTOR
WASHER
LOCKWASHER
CAPSCREW
CAPSCREW
WASHER
LOCKWASHER
CAPSCREW
LOCKWASHER
CAPSCREW
DOWEL
GASKET
PLATE
LOCKWASHER
CAPSCREW
FLYWHEEL
GEAR

BOLT

PLATE
PLATE

FAN
LOCKWASHER
CAPSCREVW
ARMATURE
WASHER
LOCKWASHER
CAPSCREW
CLAMP
WASHER
LOCKWASHER
CAPSCREW
NAMEPLATE
ASSEMBLY
NUT
LOCKWASHER
SPACER
ISOLATOR
GENERATOR
STATOR
STATOR
COVER
LOCKWASHER
SCREW

REMA

STAR
M10
M10
M10O
Mi2
M10
M10
M10
M10
M10
SEE

RKS

TER 12 VDC
DIN 1285
DIN 127

X 30 DIN 933
X 1.285 X 25 DIN 961

DIN 125
DIN 127

X 25 DIN 933

DIN 127

X 55 DIN 933

BLOCK PAGE

BACKPLATE TO BLOCK-NOT USED ON GENSETS

BACK
Mi2

Mi2z X 1.25 X 30 DIN 961

WITH
RING
FLYW

THRUST-DRIVE DISC TO ARMATURE

DRIV

M8
ARMA

M S
M5
M5

M10
M10
M10

BOX
M6
M6

PANE

ASSEMBLY INCLUDING HOUSING

M5
MS

DIN 127

RING GEAR

HEEL

E DISC

DIN 6797J
TURE

DIN 125
DIN 6797A

X 35 DIN 912

DIN 125
DIN 127

X 45 DIN 931

AND HARNESS

DIN 934
DIN 127

L MOUNT

DIN 6797A

X 10 DIN 84A

345
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WESTERBEKE BT-8KW - GENERATOR - BACK END = MOUNTING SYSTEM
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REF

41
42-1
42-2
42-3
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74-1
74-2
75
76
77
78
79
80
81

WESTERBEKE 8.0 BTD - GENERATOR - BACK END - MOUNTING SYSTEM

PN

034182
034786
034742
034738
034867
031776
031774
013589
031792
034737
036376
034592
031712
024674
033574
024776
033530
031777
031776
031774
031585
031758
031756
034591
034593
033918
031792
032014
031711
031914
031920
035935
019039
015887
019262
038354
035933
035932
035943
035931
031789
031915
013629
035144

NAME

COVER

KIT
DRAWING
ADAPTER
STUD
LOCKWASHER
NUT
CAPSCREW
LOCKWASHER
DRIVE
DRIPTRAY
RAIL
CAPSCREW
WASHER
PLATE
ISOLATOR
SHIELD
WASHER
LOCKWASHER
NUT
CAPSCREW
LOCKWASHER
NUT

RAIL

STRAP
MOUNT
LOCKWASHER
CAPSCREW
CAPSCREW
LOCKWASHER
SCREW
GUARD
DOWEL

NUT
LOCKWASHER
STATOR
STATOR
BEARING
VARISTOR
DIODE
WASHER
LOCKWASHER
CAPSCREW
LABEL

REMARKS

PTO INTERFACE
PTO INCL REF 42 THRU 48
PTO INSTALLATION

1/2NC

1/2

1/28NC

Mi12 X 40 DIN 933
M12 DIN 127

PTO SAE-B SPLINE

ASSEMBLY LEFT
1/78NC X 2-3/4
SNUBBING
REINFORCING

FRONT ISOLATOR
FLAT 1/2

172

1/72NC

S5/716NC X 1

5716

S5/16NC

ASSEMBLY RIGHT
GROUND

FRONT

M12 DIN 127

Mi2 X 1.25 X 30 JIS
1/28NC X 2-1/2

M 5 DIN 6797A

M 5 X 20 DIN 84A
AIR

M10 DIN 934
M10 DIN 127
EXCITER

EXCITER-UNITS WITH ELECTRONIC REGULATOR

BALL
POSI-RESISTOR

M10 DIN 125

M10 DIN 6797A

M10 X 25 DIN 933

AC OUTPUT CONNECTIONS

347
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WESTERBEKE RT-8KW - GENERATOR AT OUTPUT
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REF

W R NP U NN

o b s b 2 b e e e b
NPT OGN QD
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N

PN

31781
31914
31916
35937
35944
35941
31924
31217
34410
35940
35942
31931
31914
30809
31214
31918
31914
31918
35929
35938
35144

WESTERBEKE

NAME

WASHER
LOCKWASHER
CAPSCREW
TRANSFORMR
GROMMET
BLOCK
SCRZ W
LOCKWASHER
REGULATOR
BLOCK
BLOCK
SCREW
LOCCWASHER
RECTIFIER
LOCKWASHER
SCREW
LOCKWASHER
SCREW
BRACKET
SWITCH
LABEL

BT-8KW -

REMARKS

M & DIN 125

M 5 DIN €797A

M 5 X 50 DIN 933
VOLTAGE REGULATION
AC OUTPUT LEADS
TERMINAL 2 POLE

M 4 X 2C DIN 84A

M 4 DIN €797A
ELECTRONIC-VOLTAGE
TERMINAL AC OUTPUT
TERMINAL 3 POLE

M 5 X 15 DIN B84A

M 5 DIN 6797A
BRIDGE

M 5 DIN 6797A

M S X 10 DIN 84A

M 5 DIN 6797A

M S X 10 DIN 84A

REGULATICN SELECTOR

AC GUTPUT CONNECTIONS

GENERATOR AC

OUTPUT

D
c
>
&
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WES TERBREKE 4e4-Te7-11-1245KW -~ GENERATOR MOUNTING SYSTEM
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25 26 27
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WESTERBEKE 4¢4-Te7-11-1265KW

PN

24832
31770
31€55
31711
31712
31777
24776
21529
15238
24674
31776
31774
24701
31555
247176
21529
31758
31756
31711
31280
24957
24992
24833
31223
31797
24793
31606
19024
31553
31750
31752
248723
30123
31503
31752
31750
318553
31758
31756
24675
32290
32291
33574

NAME

MOUNT

LOCK WASHER
CAPSCREW
CAPSCREW
CAPSCREW
WASHER
ISOLATOR
ISOLATOR
ISOLATOR
WASHER
LOCKWASHER
NUT

RAIL
CAPSCREW
ISOLATOR
ISOLATOR
LOCK WASHER
NUT
CAPSCREMW
STUD

NUT

MOUNT
MOUNT
CAPSCREW
LOCKWASHER
BRACKET
CAPSCREW
ISGLATOR
CAPSCREWM
NUT
LOCKWASHER
PANEL
BRACKET
CAPSCREW
LOCKWASHER
NUT
CAPSCREW
LOCK WASHER
NUT

DRIP TRAY
STRAP
STRAP
PLATE

- GENERATOR MOUNTING SYSTEM

REMARKS

GENERATOR TO RAIL=RZAR
7716

?/16NC X 1

1/72NC X 2=1/2 4e44=Ta TKW
172 NC X 2=3/4 11=12 ¢5KW
FLAT 1/2

4o4KW

Te 7KW

11-125KW

SNUBBING

172

1/72NC

5/716NC X 1

4e4=Te7=11KW

12 45KW

5716

5/16NC

1/2NC X 2=1/2

M12 X 1425 X 60-444XW

M12 X 125 DIN 934=% ¢4KW
FRONT 444KW

FRONT 7e7=11=12,5KU

M14 X 1e5 X 30 DIN 361=7¢7~-11-12.5KW
Ml4=Te7=11=1245KW

PANEL MOUNT 747-11-12.5KW
3/8NC X 1-1/4

PANEL MOUNT 7.7-11-12.5KW
5/16NC X 3/4

1/4NC

174

INSTRUMENT

PANEL MOUNT 444KV

174NC X 374

1/4

1/74NC

5/16NC X 3/4

5716

5/716NC

GROUND HCUSING TO RAIL
GROUND PANEL TO HOUSING
ISOLATOR TO RAIL REINFORCER

QuUA
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WESTERBEKE 4 e4=Te7-11-12.5KW = GENERATOR 2 JR 4 WIRE 60 HERTZ
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WESTERBEKE

19=-

A& WP

- U E N

£ NN

P N

30860
30862
38864
33396
32289
38115
31€53
31779
31758
31853
31076
33468
33829
31081
33812
31082
35818
3pe22
24620
31764
31607
31765
24788
31847
31849
31876
31562
31758
31075
31073
31074
33834

NAME

GENERATCR

GENERATCOR

GENERATOR

GENERATOR

GENERATOR
PLATE
CAPSCREW

LOCK WASHER
LOCKWASHER

CAPSCREW
ARMA TURE
ARMA TURE
ARMA TURE
ARMA TURE
ARMA TURE
ARMA TURE
ARMA TURE
BEAR ING

ADAPTER

LOCX WASHER

CAPSCREW
WASHER
€UARD
NUT

LOCK WASHER

SCREW
CAPSCREW

LOCK WASHER

HOUS ING
HOUS ING

HOUS ING
HOUS ING

4e4-TeT7-11-12.5KW = GENERATOR 2 OR 4 WIRE 60 HERTZ

REMARKS

404KW=60FHZ=115VAC=2 WIRE

76 7TKK=60HZ-115 OR 115/230VAC-4 WIRE

11 -12¢5Kk=60HZ=115 3R 115/230VAC=4WIRE
8KW-60HZ-115 OR 115/230VAC-4 WIRE
6KW=60HZ=115 OR 115/230VAC=4 WIRE

DRIVE DISC

7/16=NC X 3/4

7716

5716

5/16=NC X 3/4

4¢ 4KV 60HZ 2 WIRE
342KW SO0HZ 2 WIRE

6KW 60HZ 4 WIRE

7o 7KW 60HZ 4 WIRE

BKW 60HZ 4 WIRE
11-12.5KW 60HZ 4 WIRE
Be3=9e4KW S0HZ 4 WIRE

GENERATOR TO HOUSING
378

I/8NC X 1=1/2

378

10-32

10

10-32 X 1

5/16NC X 2=3/4

5716

FIELD COIL=644KW
FIELD COIL=-7«7KW
FIELD COIL=11=12¢5K4d
FIELD COIL-6KW

QUA
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WESTERBEKE 4e4-7e7-11-12.5KW = GENERATOR 2 2R 4 WIRE 60 HERTZ
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WESTERBEKE
REF PN
20- 1 30835
20- 2 31077
20- 3 30830
20- 4 33830
20- 5 33837
21- 1 30836
21- 2 31078
21- 3 30831
21- 4 33831
21- 5 33838
22- 1 30837
22- 2 31079
22- 3 30832
22- 4 33832
22- 5 33839
23- 1 30838
23- 2 31080
23- 3 30833
23- 4 33833
23~ 5 33840
24- 1 31607
24- 2 31607
24- 3 31607
25- 1 31064
25- 2 31071
25=- 3 31067
25- 4 33828
25- 5 33836
26- 1 30802
26- 2 3081°
26- 3 30807
26- &4 33827
26— 5 33835
27- 1 30813
27- 2 30803
28
29 30841
30
31 30798
32 30799
33 30805

4o4-Te7=11-12e5KW

NAME

COIL
COIL
COIL
COIL
CoIL
COIL
COIL
COIL
COIL
COIL
COIL
COIL
COIL
COIL
COIL
CoIL
COIL
COIL
CoIL
COIL
CAPSCREW
CAPSCREW
CAPSCREW
RETA INER
RETAINER
RETAINER
RETAINER
RETA INER
SHOE
SHOE
SHOE
SHOE
SHOE
COVER
COVER
SCREW
NUT

LOCK WASHER
WASHER
FAN

LOC< WASHER

REMARKS

FIELD-4e4KW
FIELD-7«7KW
FIELD-11-12.5KW
FIELD=-6KW

FIELD-8KW
FIELD=4e4KW
FIELD-7« 7KW
FIELD=11-12e5KW
FIELD-6KW

FIELD-8KW
FIELD~4e4KW

FIELD=7 7KW
FIELD-11-12e5KW
FIELD=-6KW

FIELD-8KW
FIELD-4e4KW
FIELD-7« 7KW
FIELD=-11-125KW
FIELD-6KW

FIELD-8KW

3/78NC X 1-1/2-4.4KW
3/8NC X% 1-1/2-T. 7KW
3/8NC X 1-1/2-11-12.5KW
POLE SHOE-4e4KW
POLE SMOE-Te7KW
POLE SHOE=-11-12.5KW
POLE SHOE-6KW

POLE SHOE-8KW
POLE-4.4KW
POLE=7e7KW
POLE-11-12.5KW
POLE=-6KW

POLE-8KW

GENERATOR END=4e4KW
GENERATOR END-7.7-11-12.,5KW
10-24 X 3/8 HEX HEAD THREAD CUTTING
1/2NF JAM LOCKING
1/2-EXTERNAL TOOTH
172 FLAT

- GENERATOR 2 OR 4 WIRE 60 HERTZ

QUA
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WESTEREEKE 4e4=7e7-11-12.5KW = GENERATOR 2 JR 4 WIRE 60 HERTZ
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WESTERBEKE

REF

34
35

36—
36—
36-
37~
37-
38~
38~
38-
3a-
39-
39-
40—
49 -
40-
41-
41~
41—
42

43~
43 -
44~
44 =
48 -
45-
45—
46-
46-
46 -
47

48

49-
49~
5a-
50~
51

52

N NN WRN RN RGN -

NN NN RN =

N =R

PN

30823

31ce8
31068
30800
36801
30801
30814
30804
30804

33395
31965
31066
36809
31063
31063
31842
31842
31842
30806
30806
31070
31072
31669
31850

31842

4eb4=Te7-11-12e5KW = GENERATOR 2 DR 4 WIRE g0 HERTZ

NAME

SCRE W

PIN

SCRE W
SCRE®
SCRE W
SPACER
SPACER
HOLDER
HOLDER
HOLDER
BRUSH
BRUSH
BRUSH
SCRE W
SCRE W
SCREW
STRAP
STRAP
STRAP
RECTIFIER
SPACER
SPACER
NUT

NUT

NUT
CAPACITOR
CAPACITOCR
PLATE
PLATE
PLATE
LOCKWASHER
NUT

SCREW
SCREW
SCRE W
SCREW
LOCKWASHER
NUT

REMARKS

16-24 X 374

BEARING LOCK

8§-32 X 1-1/2 RH=4,4XW
8=32 X 3 RH=7,7KW
8-32 X 3 RH-11-12.%54<W
BRUSH HOLDER=7e7KW
BRUSH HOLDER-11-12.3KW
BRUSH=4 e 4KW
BRUSH=TFa ZK
BRUSH=11-12+5KW

44 KW

FeTKW

11-12.5KW

8=32 X 5/16-4+4KW
8=-32 X 5/16-T+7TKW
8=32 X 5/16-11-12454W
COPPER-4 KW
COPPER=T7 « 7KW
COPPER-11-12.5KW

FIRRE-Te 7KW
FIBRE=11-12.5KW
8-32-4.4KW

8=32-Te 7KW
8-32-11-12.5KW

4e 4KW

Te7-11-12.5KW

BRUSH MOUNTING=4 o4Kd
BRUSH MOUNTING=7 «7K#
BRUSH MOUNTING=-11-12.5KW
INTERNAL TOOTH 10

10-24

8-32 X 1/4-4.4=-Ta7Ki
8-32 X S5/8-11-12e5K4
8-32 X T7/8-444KW

8=32 X 1-1/4-TF¢7-11-12.5KW
8-EXTERNAL TOOTH

8-32

QUA
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WESTERBEKE 4e4~7e7-11-12.5KW - GENERATOR 3 WIRE 60 HERTZ
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WESTERBEKE 4e4-Te7-11-12.5KW = GENERATOR 3

W N

L N

N OGN WO NN O N -

PN

2475¢%
2460
24761
38115
31653
31770
31758
31553
30826
30825
30824
32526
30822
24620
31765
317¢4
31607
24788
31847
31849
31876
31562
31758
30834
30821
30810
30835
30815
30830
3a836
30816
30831
30837
30817
30832
30838
30818
30833
3g802
30819
30807
36813
36803

30841

30798
30799
30805
38823

NAME

GENERATOR
GENERATOR
GENERATOR
PLATE
CAFSCREW
LOCK WASHER
LOCKWASHER
CAPSCREW
ARMA TURE
ARMA TURE
ARMA TURE
ARMA TURE
BEARING
ADAPTER
WASHER
LOCK WASHER
CAPSCREW
GUARD

NUT
LOCKWASHER
SCREW
CAPSCREW
LOCKWASHER
HOUSING
HOUS ING
HOUSING
COoIL

COIL

COIL

COIL

COIL

COIL

COIL

COIL

COIL

COIL

COIL

COIL

SHOE

SHOE

SHOE

COVER
COVER
SCRE W

NUT
LOCKWASHER
WASHER

FAN
LOCKWASHER
PIN

WIRE 60 HERTZ

REMARKS

4o 4KW-60HZ=115/230VAC-3 WIRE
Te TKW=60HZ=-115/230VAaC=-3 WIRE
11-12+5KW=-60HZ=115/230VAC-3 WIRE
DRIVE DISC

T/16NC X 3/4

/16

5716

S57/16NC X 3/4

4o 4KW

Te TKW

11-12«5KW

Je2KW 50HZ

GENERATOR TO HOUSING
3’8

378

3/8NC X 1-1/2

10-32

10

10-32 x 1

5/16NC X 2-3/4

5716

WITH FIELD COIL & BRUSH ASSY-=4.4KW
WITH FIELD COIL & BRUSH ASSY=-T7e7KW
WITH FIELD COIL & BRUSH ASSY=-11-12.5KW
FIELD-4a4KW

FIELD=7e 7KW

FIELD-11-12.5KW

FIELD-4e4KW

FIELD-T7Te 7KW

FIELD=11-12.5KW

FIELD-4e4KW

FIELD-7e 7KW

FIELD-1I-12.5KW

FIELD=4e4KW

FIELD=7e7KW

FIELD=11-12+5KW

POLE~4 <4 KW

POLE=Te 7KW

POLE-11-125KW

GENERATOR END=4+4KW

GENERATOR END=7.7-11-12.5K¥W

180-24 X 3/8 HEX HEAD THREAD CUTTING
1/2NF JAM LOCKING

1/72-EXTERNAL TOOTH

1/72

INTERNAL TOOTH
BEARING LOCK

QUA
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WESTERBEKE 4¢4-T7Te7-11-12.5KW = GENERATOR 3 WIRE 60 HERTZ
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WESTERBEKE 4e4-747-11-12.5KW - GENERATOR 3 WIRE 60 HERTZ

REF PN NAME REMARKS QUAN
38- 1 30860 HOLDER BRUSH=444KW 6
38=- 2 30800 HOLDER BRUSH=7e7-11-12.5KW-Q 2
38- 3 30801 HOLDER BRUSH=7e TKW=-AC 6
38= 4 30801 HOLJER BRUSH=11-12.5KW=-AC 12
39- 1 30814 BRUSH 44 4KW 6
39=- 2 30808 BRUSH TeT-11-12.5KW-GQ 2
39- 3 30804 BRUSH TeTKW=AC 6
39=- 4 30804 BRUSH 11-12.5KW=-AC 12
42 30882 RECTIFIER 1
45=- 1 30806 CAPACITOR 40 4KW 2
45- 2 30806 CAPACITCR Te7=11-12.5KW 3
46=- 1 30832 BRUSH ASSY REF 36-52-4.4KW 1
46=- 2 30820 EBRUSH ASSY REF 36-52-7.7KW 1
46=- 3 30811 BRUSH ASSY REF 36-52-11-12.5KkK-LH 1
46- 4 30812 BRUSH ASSY REF 36-52-11-12.5KW-RH 1

361



WESTERBEKE GENERATOR BELT 3UARD
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£ U

DON =L NN LGN =N

PN

33007
32929
33050
34236
33228
31849
33372
33063
33227
34606
33063
33380
33250
33227
33380
32226
332248
33380
33063
33375

WESTERBEKE GENERATOR BELT 5UARD

NAME

GUARD
GUARD
GUARD
GUARD
SCRZ W

LOCK WASHER

WASHER

BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET
BRACKET

REMARKS

BELT
BELT
BELT
BELT
HING

10

FLAT

T0P
TOP
TOF
TOP
TOF

44 KW
6-T7«7-8=-11KUW
12«5KW
BT—8KW

10-32 X 1/2

4e4-6-TeT-8-11Kd
12.5KW

BT-8KW

BC-4 . 4KW

BC-6KW

LEFT 444KW-BC-4.4KW

LEFT 7.7-8-11KW

LEFT 12.5KW=-BT-8KW

LEFT BC-6KW

RIGHT 4e4KW-BC-4a4Kd-BC-6KW
RIGHT 7«7=-8-BT-8KW

RIGHT 11KW

RIGHT 12 «5KW

QUA
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PA

24933
35008
35010
24935
24939
35214
245934
35009
35011
24936
35012
24938
35013
24944
35015
33777
38722
337758
30724
30726
30728
30723
33176
301725
3gi27
30729
11892
32974
32550
13174
12169
15016
13758
20654
30760
32149
32068
32089
32010
33093
30041
32363
32461
36195
35283
33178
33784

34410

WESTERBEKE 13=21-27-33 = MISCELLANEOUS

NAME

KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
KIT
GASKET SET
GASKET SET
GASKET SET
GASKET SET
GASKET SET
GASKET SET
GASKET SET
GASKETY SET
6ASKET SET
GASKET SET
PUMP
FILTER
MUFF LER
MUFFLER
LINE

STRA INER
PAINT
SPLITTER
HARNESS
FILTER
SWITCH
SWITCH
SWITCH

KIT

MANUAL
MANU AL
MANUAL
MANUAL
MANUAL

KIT

KIT

NOTE

DO DO ODDDDTDODTD > > >

REGULATOR

REMARKS

SPARE PARTS=W13-4KW

SPARE PARTS-W13A-BC-4.4KW

SPARE PARTS-W18-21A-27A-BC-¢Kk=BT-8KW
SPARE PARTS-W21-27-5KW=7e7TKW=11KW
SPARE PARTS=W33-12.5KW

SPARE PARTS-W33A

SPARE PARTS-EXTD CRUISING-W13-4KW
SPARE PARTS-EXTD CRUISING=W13A=-BC=4e4KW
SPARE PARTS=-EXTD CRUISING-W18-BC-6KW
SPARE PARTS-EXTD CRUISING=W21=747KW
SPARE PARTS=EXTD CRUISING-W21A-BT-8KW
SPARE PARTS-EXTD CRUISING=%27=11KW
SPARE PARTS=EXTD CRUISING-W27A

SPARE PARTS-EXTD CRUISING=W33=125KWY
SPARE PARTS-EXTD CRUISING=-W33A

SPARE PARTS-EXTD CRUISING=6KWYW
UPPER-W13-13A

UPPER-W18

UPPER-W21-21A

UPPER=-W27-2T7A

UPPER-W33-33A

COMPLETE-W13-13A

COMPLETE-W18

COMPLETE-W21-21A

COMPLETE-W27-27A

COMPLETE-W33-33A

HAND=-TGC PUMP LUBE OIL FROM SUMP
PRIMARY FUEL

HYDRO-HUSH WATER LIFT-FIBERGLASS
HYDRO-HUSH WATER LIFT=-STAINLESS
FLEXIBLE EXHAUST-STAINLESS=-1.5 X 12 LG
SEA WATER

RED=-AEROSOL SPRAY CaAN

ALTERNATCR OUTPUT

15 FOOT FANEL EXTENSION

REMOTE LUBE OJIL=-KIT

GENERATOR SHIP-SHORL -4.4KW

GENERATOR SHIP=SHORI =7 7KW

GENERATOR SHIP-SHORc=11-12.5KW

FUEL HARDWARE

TECHNICAL

OPERATOR=W13=21=27=33
OPERATOR=4-7,7-11-12 « 5KW
CPERATOR=W13A=18=2184=27A=33A
OPERATOR=-BT-8KW

GENERATOR SPARE PARTS=3=444KW
GENERATOR SPARE PARTS-6-12.5KW

KIT INCL RtCTIFIER=-JIL PRESSURE SWITCH &
BRUSHES FOR 1 SLIP RING

ELECTRONIC VOLTAGE 2KW=BT

QUAN
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